LYCOMING
PARTS CATALOG

10-540-(W.C.F.) MODELS
AIRCRAFT ENGINES

PC-615 OCTOBER, 1979

K24 Lycoming

Reciprecating Engine Division/ 852 Oliver Street
Subsidiary of Textron ino. Willamsport, PA 17701 USA.



TECHNICAL PUBLICATION
SUPPLEMENT

SUPPLEMENT No.
SSP-192

ENGINE MODEL
10-540 Series

PUBLICATION No.
PC-815

PURLICATION DATE
October, 1979

insert in front of catalog for useage of subject matter.

Revised January, 1992

Page 4-3

Figure 20: SHck Magnetos, Hamesses, Prives And Spark Plugs

List page added for 10-540-C4D5

Page 4-4

Figure 20: Slick Magneto, Harnegses, Drives And Spark Plugs

Iustration page added for 10-540-C4D5

NOCTE

For all other 10-540-C4P5 parts, refer to 1G-840-C4B5 in this catalog.




LT Lycoming

IGNITION SYSTEM
SLICK MAGNETOS, HARNESSES, DRIVES AND SPARK PLUGS

|0-540-C4D5 PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE

FIG. QUANTITY
REF. PART PER
20 NUMBER DESCRIPTION ASSEMBLY
1 LW-13841 CUSHION, Magneto drive 4
2 62224 GASKET, Magneto adapter 2
3 LW-12707 ADAPTER, Magneio, impulse coupling 2
4 LW-12681 GASKET, Magneto 2
5 668JC3SDNN * MAGNETO, Impulse coupling (6251) 2
6 £71120638 HARNESS ASSY., ignition, right (M-2961) 1
6720638 HARNESS ASSY., Ignition, left {M-2862) 1
7 78734 ZIP STRAP AR
8 86M21105 CLAMP, Magneto 4
g STD-475 WASHER, 5/16 lock, internal teeth 4
10 5TD-1410 NUT, 5/16-18 plain 4
11 §TD-713 PIN, Cotter, 3/32 x 3/4 long 2
12 | 118283% * SPARK PLUG (Champion REM-40E} 12
13 LW-18696 QEAR RETAINER ASSEMBLY 2
14 67542 BEARING, Ball 2

*  See latest edition of Service Instruction No. 1143 for complete listing of approved Slick Magnetos,

* % Soe latest edition of Textron Lycoming Service Instruction No. 1042 for complete #sting of alt approved spark plugs.

Part No,

01P19762-4
LW-16266-25-25
LW-14060
STD-8

STD-160
STD-1874

76734
LW-16266-10-75
LW-16266-25-44
STD-696
AN500-416-18
ST-1925
72815

STH-692
STH-425
STD-670
LW.M-2375

BAG - MAGNETO HARNESS ATTACHING
P/N 01P19762-4

Part Name

BAG - MAGNETO HARNESS ATTACHING
CLIP, 1 wire
CIL.IP, 2 wire
WASHER, 1/4 plain
WASHER, 1/4 lock
SCREW, 1/4 lock, rocker box
ZIP STRAP
CILIP, 6 wire
CLIP, 4 wire
WASHER, 1/4 thin
SCREW, 1/4 x 1-1/8 long
SCREW, 1/4 x 5/8 long
BRACKET, Twist
SCREW, No. 10 (bracket to clip)
WASHER, No. 10 (bracket to clip}
NUT, No. 10 {bracket to clip}
PLATE, 3 wire

4-3

Qty.

1
4
4
12
10
6
12
2
2
6
2
4
4
4
4
4
2




WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE

(13410 ] Lycoming 10-540-C4D5 PARTS CATALOG i
!

3304

Figure 26, SLICK MAGNETOS, HARNESSES, DRIVES AND SPARK PLUGS
4-4



Li24ETT] Lycoming
552 (hiver Strest

Textron Lysoming/Subsidiary af Texiron ne. Witlarmsport, A 17701 LLSA.
1713236181

TECHNICAL PUBLICATION

SUPPLEMENT

SUPPLEMENT No. ENGINE MODEL - PUBLICATION No.
8SS8P-290 I0-540 Series PC-815

PUBLICATION DATE
Qctober, 1979

Insert in front of catalog for useage of subject matter,

This supplement is arranged in the same basic format as the original parts catalog

Revised April, 1980

Page 1-7
Figure 5:  Crankshaft, Camshaft And Relaied Paris

List page added for 10-540-K2A5,

FPage +-8
Figure 5. Crankshaft, Camshaft And Related Paris

illustration page added for 10-540-K2A5.

NOTE

For all other parts, refer to 10-540-K1A5 in this catalog.




i 10-540-K2A5 PARTS CATALOG
L128155L,] Lycoming WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND RELATED PARTS

FIG. QUANTITY
REF, PART PER
5 NUMBER DESCRIPTION ASSEMBLY
1 13F17792 CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1
2 13F 17767 CHRANKSHAFT AND BLUIG ASSEMBLY 1
3 STE-1211 PLUG, 2.00 dia. expansion 1
4 73810+ BUSHING, Crankshaft dynamic counterweighi 4
8 80945 PLUG, 1-1/4 diameter i
4] 75656-5 BUSHING, Propeiler flange, long 1
7 72156-§ BUSHING, Propefier flange, long 4
8 75657-5 BUSHING, Propeller lange, indexing 1
g 18TD-1065 DOWEL, Stepped, 5/16 x 1/4 dia. x 35/64 long 1
16 LW-18210* * COUNTERWEIGHT ASSEMBLY 2
11 71903 % BUSHING, Dynamic counterweight 8
12 THIBE* * RCLLER, Dynamic counterweight, 6.3 order 2
13 TIB4E * * ROLLER, Dynamic counterweight, 8.1 order 2
14 1 LW-14820 RING, Internal retaining 8
15 71a07 WASHER, Dynamic counterweight 8
16 13518647 @ GEAR, Crankshaft 1
17 LW-18638 LOCKPLATE, Crankshaft gear 1
18 | STD-2208 BOLT, 5/18-24 x 1-3/4 long, hex. head 1
19 FLW-19340 CAMSHAFT ASSEMBLY 1
20 1758118 SPACER, Tachometer shaft centering 1
21 74997 SUPPORT ASSEMBLY, Starter ring gear, 12/14 pitch 1
22 72566 GEAR, Starter ring, 12/14 pitch 1

% See latest edition of Service Instruction No. 1142 for application.
* % Ses latest edition of Service Instruction No. 1012 for application.
% Sae latest edition of Service Instruction No. 1143 for application.
#  See latest edition of Service Bulletin No. 475 for application.




WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE

i
[EALES] Lycoming 10-540-K2A5 PARTS CATALOG i
|

CRANKPIN
INDEX

Il
<
™
o

Figure 5. CAMSHAFT, CRANKSHAFT AND RELATED PARTS
\



EEI0CN] Lycoming

Texiron Lycoming/Subsidiary of Textron inc,

652 Oliver Street

Willamsport, PA 17701 USA.

7171323-8181

TECHNICAL PUBLICATION
SUPPLEMENT

SUPPLEMENT No.
GSP- 10841

ENGINE MODEL,
I0-540 Series

PUBLICATION No.
PC-615

PUBLICATION DATE
October, 1979

This supplement is arranged in the same basic format as the original parts catalog.

Insert in front of catalog for useage of subject matter.

Revised January, 1985

Page 1

Figure 27A 0il Sump Assembly and Aerobatic

Components list page added for AEIO meodels.

Revised January, 1985

Page 2

Figure 27A 0il Sump Assembly and Aerobatic

Components illustration page added for AEIO models.




El

P aeL] Lycoming 10-540 SERIES PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE

OiL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND AEROBATIC COMPONENTS

QUANTITY PER ASSEMBLY
FiG. AEID-540
REF.|  PART . .
27A| NUMBER DESCRIPTION g g L
fialBB
SHEE
D
1 1IW-13308 GASKET, O sump i
2 | LW-13801 SUMP ASSY., O it
3 | 71608 CONNECTION, intake pipe {8
4 [1250-14 STUD, 1/4-20 % +-3/8 long 14114
5 131015 STUD, 5/16-18 x 1-7/8 long 414
§ 13815 STUD, 3/8-16 x 1-7/8 leng B| 8
7 |8TD-1173 INSERT, 1/4-20 Heli-coil x 1/2 long 4 4
§ 5TD-B WASHER, 1/4 plain 34134
9 15TD-160 WASHER, 1/4 lock, internal testh 2127
10 [ STD-1418 BOLT, 1/4-20 x 1-1/8 long, hex. ho. 717
11 [STD-1688 BOLT, 1/4-20 x 1.00 long, hex. hd. §:6
12 18TD-141 NUT, 1/4-20 plaip 2121
13 1 STD-551 PLUG, 1/2-14 NPT, 5q. hd., drilled 4
14 1L W-16975 SUMP & BAFFLE ASSY., Qi 1
5 {5108 WASHECR, 1/4 plain 44
16 [ STD-180 WASHER, Lock, internal teeth 27
17 1§TD-1419 BOLY, 1/4-20 x 1-1/8 long, hex. hd. 17
18 |8TD-1688 BOLT, 1/4-20 x 1.60 long, hex. hd. 8
19 1570-1411 NUT, 1/4-20 piain 21
28 15TD-651 PLUG, 1/72-14 NFT, Sa. hd., drified }
21 {LW-15899 HOUSING ASSY., induction 1
22 ISTD-1184 INSERT, 5/16-18 x 5/8 long, helicoil 4
23 1162 PLUG, 1/8-27 NPT, Allen head 3
24 ISTD-1173 INSERT, 1/4-20 x 1/2 long, helicod 4
25 8TD-8 WASHER, 1/4 plain 4
26 {5TD-160 WASHER, 1/4 internal fock 4
27 157D-2026 BOLT, 1/4-20 NC-3 x 3-7/8 long, hex. hd. 2
28 STD-2025 BOLT, 1/4-20 NG-3 x 2-7/18 long, hex, hd. z
28 175444 ADARTER ASSY ., Fuel drain valve 2
30 JLW-13752 PLUG, Sump 11
31 150004111 #ING, 07 11
32 [Lw-13888 SUREEN, OH suction I
33 ILW-13751 FITTING, Sump, it suction tH
34 [ 50004-018 RING, O 111
35 [LW-13753 FITTING, Sump, ofl strainer Tt
I W-14250 FITTING, Sump, dil strainer, 90° elbow Tt
36 LW-13754 EITTING, Sump, oll return HE
37 |LW-13748 SEPARATOR, Oit 1 NOTE
38 HLW-13802 TEE, Breather {See Figure 1 on {Hustration Page) o
3% LW-13750 VALVE, OH 1 *Breather Option"
4G 150004-027 RiNG, O 1
41 [LW-16339 ADAPTER, Olf screen, 1-1/2-18 to 7/8-14 i A visual check should
45 T8YB%72 GASKET 717210 x 1-374 0D x 3733 Thick 3 be made to determine
43 |77644 SCREEN, 07 suction 1 “’hz‘;h_ optional in-
44 [77155 ELBOW, 5/8 flared tube, ad). 90° 5 . :;;f“gﬁg‘f"iﬁ;ﬁg
49 [LW-16918 FITTING, Sump, oil return, 907 ! model.
45 LW-1B878 ADAPTER, Breather {See Figure 2 on llustration Page} “.

* Not ysed i vacuum pump is installsd.

SSP-1084-1 Page 1 Revised January, 1985




El

n4ield Lycoming

OVERBOARD
BREATHER
Figure 1 LINE

Inverted O# System With Breather Tee

[0-540 SERIES PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINE

Figure 2 ,‘

inverted Oil System With Breather Adapter

Figure 27A. Oil Sump Assembly, Suction Screen and Aerobatic Components

Revised January, 1985

Page 2

SSP-1084-1




SUPPLEMENTAL PARTS LIST S5P881

To Provide Parts Coverage for Avco Lyeoming Model
1G-540-WI1ASD and AETO-540-1.18B5D Aircraft Engines

This parts supplement follows the same basic format as PC-615 with which it is used. All parts peculiar to the
10-540-W1ASD and AEIQ-540-LI1B5D models are listed in this supplement.

In cases where the 10-540-W1ASD differs from the AEIO-540-1.1B51D) it is so noted under the column Model
Usage. No designation under this column indicates parts apply to both models.

S5P881 August, 1981




Ref,
No.

[

F}

ek ek i ek D ok e it
Lagie cgtss o B I - B e <R B 2R -F - JURE L]

e L2 B ke

o <R I xR L

v

Part Neo.

LW-14875
LW-18093
31C12
3113
38-13
38186
38-22
38D-17
50-15
69795
STD-514
STD-557
STD-1339
1102
65007
72158
31C-16
13712

70457
15675
72220
LW-14800
LW-14799
72306
STD-33
ST-618
STD-596

1028-B
61084
STD-425
STD-1045

16529

10-540-W1AS5D and AEIO-540-L1B5D

SECTION 1

Page 1-1 - Figure 1
Crankcase Assembly

Description

CRANKCASE ASSEMBLY
CRANKCASE ASSEMBLY
STUD, 5/16-18 x 1-1/2 long
STUD, 5/16-18 x 1-5/8 long
STUD, 3/8-16 x 1-5/8 long
STUD, 3/8-16 x 2.00 long
STUD, 3/8-16 x 2-3/4 long
STUD, 3/8-16 x 2-1/8 long, driiled
STUD, 1/2-20 x 1-7/8 long
DOWEL, Crankshaft bearing
DOWEL, 5/16 dia. x 1/2 long
DOWEL, 1/2 dia. x 11/16 long
PLUG, 1/18-27 pipe, Allen
PLUG, 1/8 pipe, Allen
RETAINER, Shroud tube seal
BUSHING, Gov. drive idler shaft
STUD, 5/16-18 x 2.00 long
NOZZLE ASSEMBLY, Piston cooling

Page 1.3 - Figure 2

Gil Level Gages and Engine Mounting Brackets

GASKET, il filler extension
EXTENSION, O filler, 2-3/16 long
GASKET, il level gage

GAGE ASSY., il level {TH673 extension)
GAGE ASSY., O level {75675 extension}
BRACKET, Engine mounting
WASHEH, 3/8 plain

WASHER, 3/8 lock, internal teeth

NUT, 3/8-24 plain '

Page 1-5 - Figure 3
Crankease Related Parts

BALL, 11/16 dia.

SPRING, Qi pressure relief valve

WASHER, No. 10 plain (Max. 9}

GASKET, 1-1/4 1D x }-1/2 0D x
3132 annular

PLUCG, Ol relief valve

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Qty.
Per Eng.

T o B e e DD OB DD DD OO0 B e DD e e

[T R VPRV R Y

e

16
16

Model
Usage

-W1ALD
-L1B5D

-LIB5D

-W1ASD
-LIB5D

-W1ALD

-“WiASD







Ref,
No.

~1 &

10
11

-3 O 0 ek QO BT oM

10
13
12
13
14
i5

10-540-W1ABD and AE10-540-L1B5D

SECTION 1 {CONT}

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Part No.

77808
LW-15278
LW-14830
LW-13884
LW.13885
LW-13792
LW-15628
72081
12877

LW-10442
LW-14021
LW-105641
11872
STD-19
STD-798
73249
73250
73251
73252
ANBG65B1032HS
70455

LW-13806
72053
72378
STD-35
STH-475
STD-1410

LW.17682
LW-17783
LW-17652
LW-17758
STD-121%

Page 1-5 - Figure 3 {Cont.)
Crankease Related Parts

Deseription

VALVE ASSY., Gil pressure relief, adj.
BEARING, Crankshaft

BEARING, Crankshaft

BEARING, Crankshaft, front
BEARING, Crankshaft, front

SEAL, Crankshaft, oil

SEAL, Crankshaft, oil

RING, Otl seal, 23/64 11 x 7/64 dia. sect.
BODY, Hydraulic tappet

Page 1-6 - Figure 4
Propeller Governor Drive Assembly

GEAR, Propeller governor drive

SHAFT, Prop. governor idler gear

GEAR ASSEMBLY, Prop. governor idler
BUSHING, Prop. governor idler gear
DOWEL, 3/32 dia. x 7/32 long
DOWEL, 3/32 dia. x 9/32 long

WASHER, Thrust

WASHER, Thrust

WASHER, Thrust

WASHER, Thrust

SET SCREW, No. 10-32 x 5/16 long

GASKET, 25/32 ID x 1-31/8 0D x
1/16 thick

PLUG, 3/4-16 hex hd.

GASKET, Governor

COVER, Governor drive

WASHER, 5/16 plain

WASHER, 5/16 lock, internal teeth

NUT, 5/16-18 plain

Page 1-7 - Figure 5
Crankshaft, Camshaft and Related Parts

CRANKSHAFT AND COUNTERWEIGHT ASSY.
CRANKSHAFT AND COUNTERWEIGHT ASSY.
CRANKSHAFT ASSY.
CRANKSHAFT ASSY.
PLUG, 2.00 dia. expansion

Qty.
Per Eng.

BOOB = BB O e

ok

T e T L )

Model
Usage

-LAB5D
-WI1ABD
-L1B5D
-W1A5D
-L1B5D
-W1ABD
-L1BED

-W1ABD
-L.1BSD
-W1As5D
-L1B5D




10-540-W1A5D and AEIOQ-546-L1B5D

SECTION 1 (CONT
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Page 1-7 - Figure 5 {Cont.}
Crankshaft, Camshaft and Related Parts

Ref. Qty. Model
No. Part No. Description Per Eng. Usage
4 73810 BUSHING, Crankshaft counterweight 4
5 61510 PLUG, 1-3/4 dia. 1 WI1ABD
60945 PLUG, 1-1/4 dia. 1 -L1BsD
6 72062 BUSHING, Propeller flange, long 4 -W1ASD
7 72061 BUSHING, Propeller flange, short 1 -W1iASD
8 720690 BUSHING, Propelier flange, indexing H -W1A5D
9 75658 BUSHING, Propeller flange, long 4 -L1BaD
i0 72155 BUSHING, Propeller flange, short 1 -L.1B5D
11 15657 BUSHING, Propeller flange, indexing 1 -L1B5D
12 STI»2078 DOWEL, 3/80D x 1/2 long 1
13 72801 COUNTERWEIGHT ASSY. 2 -W1ABD
73644 COUNTERWEIGHT ASSY, 2 -L1B5D
14 71503 BUSHING, Dynamic counterweight 8
15 72797 ROLLER, Dynamic counterweight, 6.3 order 2 -WiA5D
76788 ROLLER, Dynamic counterweight, 6.3 order 2 L1B5D
16 72965 ROLLER, Dynamic counterweight, 5.1 order 2 -W1AHD
T6TRT ROLLER, Dynamic counterweight, 5.1 order 2 -L1B5D
17 LW-14820 RING, Internal retaining 8
18 71907 WASHER, Dynamic counterweight 8
19 LW-10284 GEAR, Crankshaft 1
20 LW-10332 LOCKPLATE, Crankshaft gear 1
21 ANS-14A BOLT, 1/2-20 x 1-19/32 long 1
22 LW-13908 CAMSHAFT i -W1IASD
76148 CAMSHAFRT 1 -L1B5D
23 LW-16470 SUPPORT ASSY., Starter ring gear H -W1A5D
77579 SUPPORT ASSY., Starter ring gear i -LiBsD
24 72568 GEAR, Starter ring, 12/14 pitch H
Page 1-9 - Figure 6
Crankshaft Idier Gears and Tachometfer Drive
4 LW-10280 GEAR ASSY., Crankshaft idler (pump cam) i -WIABD
LW.10292 GEAR ASSY., Crankshaft idler, plain 1 -LiBsD
LW-10299 SHAFT, Crankshaft idler gear 1
LW-10659 GEAR ASSY., Crankshaft idler 1 -W1iASKD
LW-10299 SHAFT, Crankshaft idler gear 1 -W1ABD
5 LW-10297 GEAR ASSY., Crankshaft idler theavy} i -L1B5D
LW-10306 SHAFT, Crankshaft idler H -LiBaAD
LW-10325 SPACER, ldler gear 1
6 LW-10324 GEAR AS8SY., Fuel pump kdler 1 -LiBsD
LW-10209 SHAFT, Crankshaft idler gear i -L1B5D




Ref,
No.

10
13
12
13
i4

10-540-W1ASD and AEIG-540-L1B5D

SECTION 1ICONT}

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Part No.

LW-10325
76165

7R368

76118
MS18625-1081
81544

STD-1414
STD-1414
STIN1931
S5TD-1646
STD-8
STD-8
60803
STD-2084
STD-2084
STD-1419
ST1-180
STH-1411
STI>-1416

STD-8
STH-1409
ST1>-33
STD-872
ANB-34A
STD-33
STD-678
STI>596
76220

73818

Page 1-9 - Figure 6 {Cont}
Crankshaft Idler Gears and Tachometer Drive

Deseription

SPACER, ldler gear
SHAFT ASSY., Tachemeter

PIN, 3/16 x 2-5/16 long
SPACER, Tachometer shaft centering
RING, Internai retaining
PLUNGER, Fuel pump

Page 1-10 - Figure 7
Crankcase Attaching Parts

BOLT, 1/4-20 x 1-1/2 long, hex. hd,

BOLT, 1/4-20 x 1-1/2 long, hex. hd.

BOLT, 1/4-20 x 1-7/8 jong, hex. hd.

BOLT, 1/4-20 x 2.00 long, hex, hd.

WASHER, 1/4 plain

WASHER, 1/4 plain

STRAP, Lifting

BOLT, 1/4-20 x 1-3/4 long, hex. hd.

BOLT, 1/4-20 x 1-3/4 long, hex. hd.

BOLT, 1/4-20 x 1.1/8 long, hex. hd.

WASHER, 1/4 lock, internal teeth

NUE, 1/4-20 plain

BOLYT, 1/4-20 x 1-1/2 long, hex. hd,,
dr. end

WASHER, 1/4 plain {Max. 18)

NUT, 1/4-20 slotted shear

WASHER, 3/8 plain

NUIT, 3/8-24 slotted

BOLT, 3/8-24 x 3-37/64 long, hex. hd.

WASHER, 3/8 plain

WASHER, 3/8 lock, internal teeth

NUF, 3/8-24 plain

STUD, 1/2-20 x 10-45/64 long

SECTION 2

ACCESSORY HOUSING AND RELATED PARTS

Page 2-1 - Figure 8
Accessory Housing Assembly

GASKET, Accessory housing

Qty.
Per Eng,

s

CE B2 DS QO bt b s T X

Model
Usage

-LA1B5D

WI1ASD

WI1ASD
-L1B5D
-WiA5D
-WI1ASBD
‘W1A5D
-L1B5D

-WiIABD
-L1BSD




Ref.
N,

13
14
ib
16

11

i2
13
i4

15
16
i7
18
19
20
23
24

i2
13
14
ib
i6

Part No.

LW-10908
LW-10805
31CD-20
3113
31C-19
25C-12
STH-1339
LW-10341
LW-12589
MS5124703
76156
STD-2208
1102

LW-16344
60329
STD-714
61297
61298
LW-10318
61168
STD-35
STD-1420
LW-14260
STD-8
5TD-160
STD-1204
STD-1875
STD-1215

LW-10321
76539
LW-10320

M516625-1100

LW-13806

10-546-W1ABD and AEI0-546-L1B5D

SECTION 2 (CONT.)
ACCESSORY HOUSING AND RELATED PARTS

Page 2-1 - Figure 8 (Cont.}
Accessory Housing Assembly

Bescription

HOUSING ASSEMBLY, Accessory
HOUSING ASSEMBLY, Accessory
STUD, 5/16-18 x 2-1/2 long, drilled
STUD, 5/16-18 x 1-5/8 long
STUD, 5/16-18 x 2-3/8 long
STUD, 1/4-20 x 1-3/2 long
PLUG, 1/16 NPT, Alien
INSERT, 1.00-14 x 3/8 long, Heli-coil
INSERT, 5/8-18 x 3/8 long, Heli-coil
INSERT, 3/4-16 x 1-1/8 long, Heli-coil
SHIELD, Oil accessory breather
DOWEL, 27/64 dia. x 1/2 long
PLUG, 1/8-27 NPT, Allen

Page 2-3 - Figure 9

BODY ASSEMBLY, i pump
SHAFT, 0il pump idler
PIN, 1/8 dia. x 1.00 long, cotter
IMPELLER, Oil pump driving
IMPELLER, Oil pump driven
GEAR ASSEMBLY, Gil pumyp drive
THRUST BUTTON, Oif pump drive gear
WASHER, 5/16 plain
NUT. 5/16-18 slotted
SE AL, Tachometer drive, il
WASHER, 1/4 plain
WASHER, 1/4 lock, infernal
BOLT, 1/4-20 x 15/16 long, hex. hd.
BOLT, 1/4-20 x 13/16 long, hex. hd,
BOLT, 1/4-20 x 1-1/4 long, hex. hd,

Page 2-5 - Figure 10
Oil Filter Assembly and Oif Cooler Bypass Valve

SPRING, Oil filter bypass valve
SEAT, Oil relief valve

SLEEVE, Oi] filter bypass valve
RING, Internal retaining

Ol FILTER ASSEMBLY, Short

Qiy.
Per Eng.

Sand ek e Gt Bewd ek bl D D B DD e

Oil Pump Assembly and Accessory Housing Attaching Parts

ok gk
et O B DN = LD G e k= e et e ek

[ U

Model
Usage

-W1ABD
-L1B5D

-EARBED

-L1B5D

-L1B5D
-W1ABD

-W1ABD




Hef.
No.

1 ¥
18

-3

ig
il

i2
13
i4
18
20

23
22

21

13
14
15
H4
17
19
20
21

Part No.

LW-10660
LW-13904
75944

10-540-W1A5D and AEIQ-546-L1B5D

SECTION 2 (CONT))
ACCESSORY HOUSING AND RELATED PARTS

Page 2-5 - Figure 10 {Cont,}
Oi Filter Assembly and Oil Cooler Bypass Valve

Qty. Model
Description Per Eng. Usage
O11. FILTER ASSEMBLY i -LiBsD
KIT, Converter plate, oil filter 1 -W1ABD
VALVE ASS5Y., Temp. control oil cooler
bypass H

Page 2-7 - Figure }1

Vacuum Pump Drive, Oii Cooler Fittings and Breather Fittings

71596
LW-10307
STH-208

8313

60430
LW-16878
STD-8
STD-160
STI-1411
72996
ME26512-10
MS29512-10
ANB814-10L
LW-14178
MS28512-10
1,W-14828

8313
60430
STH-8
STD-160
STI-1411
LW-10313
71596
STD-208

LW-15473

WASHER, Accessory drive gear 1 “WI1ABD

GEAR ASSEMBLY, Accessory driven “WI1ASD

OIL SEAL, 1/8 1D x 1-1/2 O x
5/16 wide

GASKET, Vacuum pump

COVER, Vacuum pump

ADAPTER, Breather

WASHER, 1/4 plain

WASHER, /4 lock, internal teeth

NUT, 1/4-20 plain

FITTING, Breather

SEAL, Oif, 3/32 section x 45/64 1D

SEAL, Oil, 8/32 section x 45164 D

PLUG, 7/8-14 thd.

PLUG, 7/8-14 thd.

SEAL, Oif, 3/32 section x 45/64 1D

REDUCER, 1/2 tubing to 5/8 tubing

—a

-W1ABD

-W1A5D
-L1B5D

-W1ABD
-WiABD
JLaABBD

-L115D

PO OBD bt b B e b e Wi W e e e

Page 2-9 - Figure 12
Hydraulic Pump Drive and Covers

FASKET, Hydraulic pump
COVER, Hydraulic pump
WASHER, 1/4 plain
WASHER, 1/4 lock, internal teeth
NUT, 1/4-20 plain
GEAR ASSEMBLY, Accessory driven
WASHIER, Accessory drive gear
OI1L SEAL, 7T/81D x :-1/20D x
3/16 wide H -L1B5D

-LIBBD
-LiB5D

i I ST TN N g )

Page 2-11 - Figure 13
Fuel Pump and Fuel Pump Drives

FUEL PUMP 1 -W1iA5D




10-540-W1I1ASD and AEIO-540-L1B5D

SECTION 2 (CONT.
ACCESSORY HOUSING AND RELATED PARTS

Page 2-11 - Figure 13 {Cont}
Fuel Pump and Fuel Pump Drives

Ref. Qty. Model |
No. Part No. Description Per Eng. Usage
2 60006 GASKET, Fuel pump 1 -WI1ASD
3 STD-33 WASHER, 3/8 plain 2 -WiAsD
4 STD-1882 SCREW, 3/8-16 x 1-9/32 long,
socket. hd., dr. hd. 2 -W1ASD
] LW-10799 SPACER, Fuel pump insulating 1 -L1B5D
6 LW-12534 PUMP, Fuel 1 -LiBsD
7 5T1-35 WASHER, 5/16 plain 4 -1.1B5D
8 STH-475 WASHER, 5716 lock, internal feeth 4 -LiBsD
9 STD-1410 NUT, 5/16-18 plain 4 -LiBsD
72377 ELBOW, 3/8 tubing, adjustable, 90° 2 -WI1ABD
13 LW-10324 GEAR ASSY., Fuel pump idler i -L1B5D
LW-10299 SHAFT, Crankshaft idler gear 1 -L1B5D
17 69164 GASKET, Fuel pump adapter H -L1B5D
19 69159 ADAPTER ASSY,, Fuel pump drive 1 -L1B51D
20 STD-1774 PIN, 1/8 dia. x 1/4 long 1 -LiBsD
21 STD-213 SEAL, Qil, 8/4 ID x 1.3/8 OD 1 -L1B5D
22 LW-10329 SHAFTGEAR ASSY., Fuel pump drive 1 -1.1B5D

SECTION 3
CYLINDER, PISTON AND VALVE TRAIN

Page 3-1 - Figure 14
Connecting Hod, Piston and Ring Assemblies

1 LW-13865 CONNECTING ROD ASSEMBLY ] -W1ASD
LW-10646 CONNECTING ROD ASSEMBLY ] LIBED

2 LW-13923 BUSHING, Connecting rod, upper 8
3 75061 BOLT, Connecting rod 12 -W1As5D
75060 BOLT, Connecting rod 12 -L1B5D

4 LW-12186 NUT, Connecting rod 12
5 LW-13521 BEARING, Connecting rod 12 -WiA5D
1.W-14954 BEARING, Connecting rod 12 -L1B5D
6 1L,W-13396 PISTON, Compression ratio, 8.50:1 6 -WI1ASD
L.W-10207 PISTON, Comgression ratio, 8.7:1 6 -£1B5D

7 7424% RING, Piston, compression 12

R 73857 RING, Piston, oil regulating,

expander type 6
9 LW-14068 PIN. Piston 6 -W1AsD
LW-14078 PIN, Piston 6 -L18B5D

19 60828 PLUQG, Piston pin 12




Ref.

Ne.

e G0 00 3

IR

iz
13

2

Part No,

LW-13870
1L,W-12087
72057
LW-12688
72088
T1894
76843
LW.11956
77160
LW-11987
66796
STD-1872
31C12
25C-9
26C-8
66610
66670
M520823.6D
72343
72344
1ig2

73938
LW-13622
74541
73111
LW-11795
LW-11797
LW-11800
LW-11796
65441
LW-13321
LW-10677
69532
LW.13323
1.W-13322
L.W.16475

10-540-W1A5D and AEIO-540-L1B5D

SECTION 3 {CONT.

CYLINDER, PISTON AND VALVE TRAIN

Page 3-4 - Figure 15
Cylinder Assembly

Deseription

CYLINDER AND HEADD ASSY., Nitrided
CYLINDER AND HEAID> ASSY., Nitrided

SEAT, Intake valve

SEAT. Intake valve

SEAT, Exhaust valve

SEAT, Exhaust valve

GUIDE, Valve, intake

GUIDE, Valve, intake

GUIDE, Valve, exhaust

GUIDE, Valve, exhaust

INSERT, Spark piug, 18-1.50 MM

INSERT, 1/8-27 Heli-coil, taper pipe thd.

8TUD, 5/16-18 x 1-1/2 long

STUD, 1/4-20 x 1-1/8 long

STUD, 1/4-20 x 1.00 long

BUSHING, Rocker shaft

BUSHING, Rocker shaft

ELBOW, 45° x 3/8 flared tube

STABILIZER, Cyl. head fins - 15 teeth

STABILIZER, Cyl. head fins - 26 teeth
PLUG, 1/8-27 NPT, Allen

Page 3-3 - Figure 16
Valve Assembly

VALVE, Intake

VALVE, Intake

VALVE, Exhaust, rotator type

VALVE, Exhaust, rotator type

SPRING, Valve, inner

SPRING, Valve, inner

SPRING, Valve, outer

SPRING, Valve, outer

SEAT, Valve spring, lower, intake

SEAT, Valve spring, lower, intake

SEAT, Valve spring, upper, intake

SEAT, Valve spring, upper, intake

SEAT, Valve spring, lower, exhaust

SEAT, Valve spring, lower, exhaust

SEAT, Valve spring, upper, exhaust,
ritabtor type

Qty.
Per Eng.

e P e R 2 R - e R s R W R 2

Lo I o o] bt gk
W B W O BD DD B

S dh ch v

— et
DD AN RO DD

=2

Model
Usage

-W1ASD
L1B5D
-W1ASD
-L1B&D
-W1AsD
-L1B5D
-WI1ASD
-LABSD
-W1A5D
-11B5D

-W1AsD
-LiB5D
“WI1ABD
-L1B5D

-LIBSD
118350

-W1A5D
-L1B5D
-WLASD
-L1BsD
-W1ABD
-L1B5D
-W1ABD
-LiBsD
-WiASD
-L185D
“WiASD
"I.«iBﬁD
-WI1ASBD
-L1B5D




10-540-W1A5D and AEIO-540-L1B5D

SECTION 34CONT,
CYLINDER, PISTON AND VALVE TRAIN

Page 3-5 - Pigure 16 (Cont.)
Valve Assembly

Ref. Qty. Model
No. Part No. Description Per Eng. Usage
9 80009 KEY, Valve, intake 12 WIASD
72050 KEY, Valve, intake 12 -L.1B5D
10 62388 CAP, Valve stem 6 -£1B5D
11 MS813997-3 KEY, Valve, exhaust, rotator type 12
12 M513998-3 CAP, Valve stem, exhaust, rotater type 6
13 78290 PLUNGER ASSY., Hydraulic tappet 12
14 18524 SGCKET, Push rod, hydraulic tappel 12
15 LW-11485 TURE, Push rod, shroud 12 “WI1ABD
72255 SHROUD TUBE ASSY., Push rod 12 E1B5D
18 LW-14985 SPRING, Shroud tube 6 “WI1ASD
LW-13077 SPRING, Shroud tube ' 24 -1.1B5D
17 LW-12272 LOCKPLATE, Shroud tube 6 “WI1ABD
18 STh-1411 NUT, 1/4-20 plain 8 -WI1ABD
19 66728 WASHER, 3/4 IDx 1-1/14 0D x
1/32 thick 24 -L1B5D
20 §1503 SLEEVE, Shroud tube seal 12 L1B5D
21 70310 SEAL, Shroud fube 12 -W1ASD
22 62922 SEAL, Shroud tube 12 -WIABD
62922 SEAL, Shroud tube 24 -LABED

Page 3-7 - Figure 17
Cyhlinder Related Parts

H 73434 ROD ASSEMBLY, Push - A total un WI1ABD
73435 RO ASSEMBLY, Push - of 12 un -W1ABD

73436 ROD ASSEMBLY, Push - push rods un “WI1ABD

73437 ROD ASSEMBLY, Push - required un -W1A5D

73455 ROD ASSEMBLY, Push - A total un L1B&D

73456 ROD ASSEMBLY, Push - of 12 un J185D

73457 ROD ASSEMBLY, Push - push rods un -L1BaD

73458 ROD ASSEMBLY, Push - required un -E1BsD

2 69444 ROCKER ASSEMBLY, Valve, intake 6 SWI1ABRD
3 60398 BUSHING, Valve rocker, intake 8 WAL
4 67113 ROCKER ASSEMRBLY, Valve, intake 6 -L1B5D
H 67114 BUSHING, Valve rocker 6 -LABAD
8 74836 ROCKER ASSEMBLY, Valve, exhaust 6 -WIABD
7 74637 BUSHING, Valve rocker, exhaust 8 -WI1ASD
& 67112 ROCKER ASSEMBLY, Valve, exhaust 6 -L1BBD
G 67114 BUSHING, Valve rocker g 1.18B5D
1§40 71549 WASHER, Valve rocker 12 -LIB5I)
11 T2626 SHAFT, Valve rocker 12 -L1B5D




10-540-W1A5D and AE10-540-L1B5D

SECTION 3 (CONT
CYLINDER, PISTON AND VALVE TRAIN

Page 3-7 - Figure 17 {Cont.}
Cylinder Related Paris

Ref. Qty. Model
No, Part No. Deseription Per Eng. Usage
12 EW-13790 SHAFT, Valve rocker 12 -WiABD
13 LW-12892 THRUST BUTPTTON, Rocker shaft 12 -W1A5D
14 66732 GASKET, Valve rocker shaft cover 12 -L1BaD
15 66731 COVER, Valve rocker shaft 12 . 1B51)
i6 STD-166 WASHER, 1/4 lock, internal teeth 24 -LIBSD
17 STIx1418 NUT. 1/4-20 plain 24 -LIBSD
18 THoe GASKE'TF, BRocker box cover 8 “W1ABD
67193 GASKET, Rocker box cover 8 -L1B5ab
19 61247 COVEHR, Rocker box 6 -W1iABD
68795 COVER ASSY., Roeker box 6 -LiB5D
20 STP-1925 SCREW, 1/4-20 x 5/8 long, pan. hd.,
self-focking 36 -W1ABD
STP-1925 SCREW, 1/4-26 x 5/8 long, pan hd.,
self-locking 48 -LI1BSD
21 74494 PLATE, Spark plug reach caution 6 L1B5D
22 71481 RING, (i seal, 3/32 dia, x 4-27/32 ID 6
23 71906 SPACER, 1/2 ID x 7/8 OB x 1/8 thick 2
24 T4887 SPACER, /2 1D x 718 OD x 3/8 thick A
25 383-8 NUT, 3/8-24 plain 24
26 STD-2080 NUT, 1/2-20 plain 28
27 65321 GASKET, Exhaust flange 6 -W1ABD
75118 GASKET, Exhaust flange 12 LiB5D
28 871956 FLANGE, Exhaust 6 -L1B5D
29 STD-35 WASHER, 5/16 plain i2
30 8TH-475 WASHER, 5/18 lock, internal teeth 12
31 STD-1410 NUT, 5/16 plain 12

Page 3-9 - Figure 18
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles

1 STT-684 NIPPLE, Straight, 3/8 11} hose 6

2 STD-1823 HOSE, 3/8 1D x 2-1/2 long 6 -WIABD
STD-2180 HOSE, 3/8 1D x 1-13/16 long ] -L1B5D

3 LW-15592-5-08 CLAMP, Hose 12

4 68759 TUBE ASSY., No. 1 ¢yl head oil drain i -WI1ABD
11737 TUBRE ASSY., No. 2 cyl. head oil drain 1 -W1ABD
88781 TUBE ASSY., No. 3,4,5.8 ¢yl head oil drain 4 -WI1ABD
72702 TUBE ASSY., No. 1 ¢yl head oil drain H LB
72703 TUBE ASSY., No. 2 ¢yl. head oil drain 1 -LIBSD
73027 TUBE ASSY., No. 3,4,5.6 eyl head oil drain 4 -LiBSD

5 LW-15839 BAFFLE ASSY., Intercyiinder 3 -W1A5D

16




Hef.
Ne.

10
11
12
i3
14
15
16

LSRR )

[ur B s S v ]

i1

i3
14

[10-540-W1ASD and AEIO-540-L1IB5D

SECTION 3 {CONT.}
CYLINDER, PISTON AND VALVE TRAIN

Page 3-9 - Figure 18 (Cont.}

Cylinder Head Drain Tubes and Intercylinder Cooling Baffles

Part No.

LW-16838
75338
IJW'}3430
71611

71629

71610

12834
STD-692
STD-670
65614
STD-251
STD-1686
AND31-12817
ANG31-14-20

LW-13899
LW-13642
LW-13641
LW-12681
LW-685126-105
LW-682560-11
LW-684602-303
LW-385126-107
LW-382560-13
LW-684602-303
75965
STD-475
STD-1410
LW-620026-2
LW-14057
STD-8
LW-620028-2
LW-620028-3
LW-620029-6
LW-620037-4

Description

BAF¥FLE ASSY., Intercylinder, cyl. 1 & 3
BAFFLE ASSY., Intercylinder

BAFFLE ASSY,, Intercylinder, ¢yl 2 & 4
RETAINER, Intercylinder baffle

HOOK, Intercylinder bafile

HOOK, Intercylinder baffle

COVER, Baffle ignition cable hole
SCREW, No. 10-82 x 1/2 long, rd. hd.
NUT, No. 10-32 self-locking

PLUG, Baffle attaching

WASHER, No. 10 lock, internal teeth
SCREW, No. 10-32 x 7/16 long, fill. hd.
GROMMET, 3/4 1D x 1-3/8 OD x 3/8 thick
GROMMET, 7/8 1D x 1-5/8 O} x 7/16 thick

SECTION 4
IGNITION SYSTEM

Page 4-1 - Figure 19
Magneto Drives and Magnetos

GEAR, Retainer, magneto drive
GEAR, Retainer, magneto drive
CUSHION, Magneto drive
GASKET, Magneto
MAGNETO, Ignition system (D6LN-3031}
MAGNETO, Ignitien
HARNESS, Ignition
MAGNETO, Ignition system {(D6LN-2031}
MAGNETO, Ignition
HARNESS, Ignition
CLAMP, Magneto
WASHER, 5/16 lock, internal teeth
NUTF, 5/16-18 plain
CLIP, 1 wire for 1/4 screw (bottom leads)
CLIP, 1 wire for 1/4 screw {top leads}
WASHER, 1/4 plain
CLIP, 2 wire for 1/4 screw (bottom leads)
CLIP, 2 wire for 1/4 screw (top leads)
CLIP, 3 wire for 1/4 screw (bottom leads)
CLIP, 6 wire for 10-32 screw

il

Qty.
Per Eng.

bt et e e b 00 D0 WP e W o e OO

ek G D ket b DD R DD DD DD b et b el e e bk B e

Model
Usage

-W1A5D
-LiBsD
-LiB5D

~W1A5D
-LIB5D
-L1BED
-LIB5D
-LiB5D
-L1B5D
-E1BED
-L1B5D
-W1ABD
-LiB5D

-WiABD
-LIB5D

-W1ABD
-WIABD
-WI1ASD
-LiBBD
-L1B5D
-LAB5D




Ref.
No.

i6
17
18
19
20
21
22
23
25
26
21
28

29

32

N e L

Part No.

L.W-620036-4
LW-820032-7
1.W-14875
STD-2029
STD-692
STD-670

LW-16266-10-15

16734
STD-696
STD-1874
STD-1925
10-720631-48
10-720631-78
LW.382698

This page is not applicable to JO-540-W1A5D) and AEIO-540-L1B5D model engines,

1182-D4

1W-13039
73383
ST13-1838
TH380
STD-35
LW-31H.75
STh-1127

LW.31H.75
74323
LW.31H.75
STD-690

10-540-W1A5D and AE10-540-L1B5D

SECTION 4 {CONT)
IGNITION SYSTEM

Page 4-1 - Figure 19 (Cont.)
Magneto Drives and Magnetos

Deseription

CLIP, 6 wire for 10-32 serew
CLAMP, lgnition harness
BRACKET, Extension
BOLT, 1/4-20 x 1-1/8 long
SCREW, No. 10-32

NUT, Self-locking

CLAMP

ZIP STRAP

WASHER, 1/4 plain {thin)
SCREW, 1/4-20 x 13/16 long
SCREW, 1/4-20 self-locking

REPLACEMENT LEAD, Bendix harness, 48 in.
REPLACEMENT LEAD, Bendix harness, 78 in.

KIT, Magneto terminal

Page 4-3

Page 4-5 - Figure 21
Spark Plugs

SPARK PLUG, Champion BHM38E

SECTION 5
ELECTRICAL SYSTEM

Page 5-1 - Figure 22
Alternafor Mounting Brackets

BRACKET, Alternator

LOCKPLATE, 5/16 bolt x 1.00 spacing

BGLT, 5/16-18 x 15/16 long, hex. hd,

LINK, Alternator adjusting

WASHER, 5/16 plain

BOLT, 5/16-18 x 3/4 long, hex. hd. dr.

WASHER, Plain, 3/4 O} x 5/16 ID x
1/8 thick

BOLT, 5/16-18 x 3/4 long, hex. hd. dr.

STRUT, Alternator support

BOLT, 5/16-18 x 3/4 long, hex. hd, dr.

WASHER, 13/16 OD x 3/8 ID x 1/16 thick

12

Qty.
Per Eng.

e

=
F R B I JEL A S VIV

- =
S e

12

T

[ e B o S

Model
Usage

-L1BsD




Hef.
No.

26
21
28
29
30
31

32

b

G R LD RD

Part No.
ANB-14
STD-690

8TD-872
STD-713
ANG6-13

ANSG-16
16534

STD-690
STD-872
STD-713

1.W-14308
LW-14324

76026
LW-10185
LW-10179
78059
78060

EW.15571
EW.15572

STD-35
STi-475
ST1»2156
STI-1410
LW-12083
LW-12085

10-540-W1A51 and AEIO-540-L1B5D

SECTION 5 {CONTY
ELECTRICAL SYSTEM

Page 5-1 - Figure 22 {Conf.)
Alternator Mounting Brackets

Description

BOLT, 3/8-24 x 1-19/32 long, hex. hd.,
dr. end

WASHER, 13/16 OD x 3/8 1D x 1/16
thick

NUT, 3/8-24 slotted

PIN, Cotter, 3/32 x 3/4 long

ROLT, 3/8-24 % 1-7/16 long, hex. hd,,
dr. end

BOLT, 3/8-24 x 1-13/16 long, hex. hd.,
dr. end

SHIM, 1-1/8 0D x 7/16 1D x .005
thick

WASHER, 13/16 OD x 3/8 ID x 1/18 thick

NUT, 3/8-24 slotted

PIN, Cotter, 3/32 x 3/4 long

Page 5-3 - Figure 23
Alternators, Regulators and Drive Belts

ALTERNATOR, 12V - 60 Amp., 3.25:1 ratio,
externally grounded (ALY-8420)
ALTERNATOR, 12V - 70 Amp., 3.25:1 ratio,
externally grounded (ALU-8421)
BELT, Alternator drive {3/8 wide}
REGULATOR, 12V {VSF-7203}
REGULATOR, 12V {(VSF.7403)
OVERVOLTAGE RELAY, 12V (FOC-4002A)
OVERVOLTAGE RELAY, 24V {FOC-4003A)

Page 5-4 - Figure 24
Starting Metor and Magnetic Switch

STARTER, 12V (3.38:1 internal reduction)
12/14 pinion, MZ-4222

STARTEN, 24V. {3.38:1 internal reduction)
12/14 pinion, MHB-4018

WASHER, 5/16 plain

WASHER, 5/16 lock, internal teeth

BOLT, 5/16-18 x 1-5/32 long, hex. hd.

NUT, 5/16-18 plain

SWITCH, Magnetic 12V {SAZ-4201E-1)

SWITCH, Magnetic 24V {SAZ-4401C)

13

Qty.
Per Eng.

ot

ko e e Bl

[y

7 I N

Model
sage

SWIAHD

“WI1ABD
-L1BED
-WIABD
-L1B5D

-W1AsD
'I.,:i BSD

-W1A5D

-L1BSD

-W1ABLD
-L1B5D




10-540-W1ASBD and AEI0-546-1L1B5D

SECTION 6
O1L SUMP AND INDUCTION SYSTEM

Ref. Qty. Model
No. Part No. Description Per Eng. Usage

Page 6-1
This page is not applicable to FO-540-W1ABD and AE10-540-1.1B5D meodel engines.

Page 6-3 - Figure 26
(il Sump Agsembly

1 LW-13306 GASKET, Oil sump i “WIASD
2 LW-15715 SUMP ASSY., Oil ] -WiAsD
3 STD-2184 PLUG, 1-1/4 NPT, Allen hd. i -W1iABD
4 71699 CONNECTOR, Intake pipe 3 -WiABD
5 25C-11 STUD, 1/4-20 x 1-3/8 long 14 -WI1ABD
6 38-15 STUD, 3/8-16 x 1-7/8 long 8 ~-WI1ABD
7 STI-1164 INSERT, 5/16-18 x 5/8 long, Heli-coil 4 -W1ABD
g 1102 PLUG, 1/8 NPT, Allen hd, 1 -W1ABD
10 STD-8 WASHER, 1/4 plain 34 -W1A5D
il STD-160 WASHER, 1/4 internal lock 29 -W1ASD
12 STD-1419 BOLT, 1/4-20 x 1-1/8 long, hex. hd. 7 “WI1ABD
13 STD-1688 BOLT, 1/4-20 x 1.00 iong, hex. hd. 6 -W1A5D
14 5TD-1411 NUT, 1/4-20 plain 21 -W1AS5D
15 STD-551 PLUG, 1/2-14 NPT, Sq. hd. dr. 2 -W1A5D
16 70484 SCREEN, 0il suction 1 WIiABD
17 STD-111 GASKET, 1.06 1D x 1-1/4 OD x 3/32
annular 1 -WI1ASED
18 LW-12845 PLUG, 5/8 hex. hd. x 1.00-20 thd. 1 -WI1ABD
61548 NAMEPLATE 1 -W1ABD
5TD-1901 DPRIVE STUD, No. 4 ¥ 3/16 long, rd. hd. 4 -W1ASD
Page 6-4
This page is not applicable to 1G-540-W1AS5D and AEI0-540-L1B51) model engines.
Oil Sump Assembly (AETO-546-L1B5D) (See Page 14a for illustration}.
1 1.W-13306 FASKET, Oif sump i
2 LW-16890 SUMP ASSY., Gil 1
3 25C-11 STUD, 1/4-20 x 1-3/8 long 4
4 3B-15 STUD, 3/8-16 x 1-7/8 iong &
b STE-784 PLUG, 3/8-18 NPT, Allen hd. 1
6 STD-8 WASHER, 1/4 plain 44
7 STD-160 WASHER, 1/4 lock, internal feeth 27
8 STD-1419 BOLT, 1/4-20 x 1-1/8 long, hex. hd. 17
9 STI»-1688 BOLT, 1/4-20 x 1.00 long, hex. hd. 6
10 STD-1411 NUT, 1/4-20 plain 21
11 STP-551 PLUG, 1/2-14 NPT, 8q. hd,, drilled 1
12 LW-16899 HOUSING ASSY., Induction 1
13 STD-1164 INSERT, 5/16-18 x 5/8 long, Heli-coil 4

14




Oil Sump Assembly

i4a



Ref,

No.

14
1b
16
17
18

19
20

21
22

b B I

o -3

[ {=REv EC Je RV QNN W R

Part No.

1102
STD-1173
STD-8
STD-160
STD-2026

STD-2025
75444

61548
STD-1901

10-540-W1ASD and AETO-540-1iB5D

SECTION 6 (CONT}
OIL SUMP AND INDUCTION BYSTEM

Oil Sump Assembly (AEIO-540-L1B5D) (Cont.j

Description

PLUG, 1/8-27 NPT, Allen hd.
INSERT, 1/4-20 x 1/2 long, Heli-coil
WASHER, 1/4 plain
WASHER, 1/4 lock, internal teeth
BOLT, 1/4-20 NC-3 x 3-7/8 long,
hex. hd.
BOLT, 1/4-20 NC-3 x 2-7/16 long,
hex. hd.
ADAPTER ASSY., Fuel drain valve
NAMEPLATE
DRIVE STUD, No. 4 x 3/16 long, rd. hd.

Qty.
Per Eng.

b2 LS A - A

[ S S

Inverted Qil System (AEIO-5406-L1B50} (See Page 15a for dllustration).

LW-16339
STD-1272
77644
TV155
77165

LW-16918
LW-13749
LW-13750

70485
69603
LW-15592-8-28
71973
73346
STDH-8
S5TD-160
STD-1215
12711
LW-16341
LW.16342
LW.16343
LW-16344
LW-16345
1.W-18346
74360

ADAPTER, Oil screen, 1-1/2-18 to 7/8-14 thd,
GASKET, 1-1/2 1D x 1.3/4 OD x 3/32 thick
SCREEN, 0il suction
ELBOW, 5/8 flared tube, 90® adjustable
ELBOW, 5/8 flared tube, 90" adjustable

{oil suction
FITTING, Sump, ol return, 90°
CIL SEPARATOR
(1L VALVE

Page 6-5 - Figure 28
intake Pipes and Air Inlet Housing

PIPE, Intake

HOSE, 1-3/4 1D x 2-3/16 OD x 1-3/4 long
CLAMP, Hose

GASKE', 2 bolt flange, 1-7/8 ID
FLANGE, Intake pipe, upper

WASHER, 1/4 plain

WASHER, 1/4 lock, internal teeth
BOLT, 1/4-20 x 1-1/4 long, hex. hd.
RING, Seal, intake pipes

PIPE, Intake, cyl. no.
PIPE, Intake, cyl no.
PIPE, Intake, cyl no.
PIPE, Intake, cyl no.
PiPE, Intake, cyl no.
PIPE, Intake, ¢yl no.
FLANGE, Intake pipe, upper

[= R I N TV A S

ib

[ SRR

—t et el et

Model
Usage

-W1ABD
-W1ABD
-WiASD

-Wi1ABD

-LiBsD
118D
JLiBBD
-L1B5D
-L1B5D
-L1B5D
-L1B5D
-L1B5D




Inverted Oil System




10-540-W1A5D and AEIG-540-L1B5D

SECTION 86 {CONT.)
OIL SUMP AND INDUCTION SYSTEM

Page 6-7 - Figure 29
Fuel Injectors, Fuel Manifolds and Injection Nozzles

Ref. Qty, Model
No. Part No. Description Per Eng. {isage
i 66224 GASKET, Fuel injector 1 -W1ASD
2 73032 GASKET, Inlet housing 1 -L1B5D
4 73937 FUEL INJECTOR, {2524054-8) i -W1A5D
174432 FUEL INJECTOR, {2524318-8) i -LiB5D
5 STD-35 WASHER, 5/18 plain 4
7 STD-475 WASHER, 1/4 lock, internal teeth 4
10 STD-1201 BOLT, 5/16-18 x 1-1/4 long, hex. hd, 4 “W1IASD
STI>-1828 BOLT, 5/16-18 x 1-6/16 long, hex. hd. 4 -L1B5D
1} LW-18265 NQOZZLE, Injection 6 “WIASD
LW-18265 NOZZLE, Injector 6 -L1B5D
13 MS529512-6 SEAL, 0il, 5/64 dia. sect. x 15/32 1D 1 -L1B5D
i4 ANY19-6 REDUCER, Flared tube {}/4 {ubing) i -L1B5D

Page 6-8 - Figure 30
Fuel Iniectors, Fuel Manifolds and Injection Nozzles

15 79007 MANIFOLD ASSY., Fuel 1 -WiASD
77418 MANIFOLD ASSY., Fuel 1 -LIB5D
16 MS20823-4 ELBOW, 1/4 tube, 1/4 NPT, 45° 1 -W1ABD
MS20822-4 ELBOW, 1/4 tube, 1/8 NPT, 90* 1 -LIB5D
17 SFD-148 NIPPLE, Union, }/8 NPT 6
18 THh447 NIPPLE, 3/186 tube to 1/8 NPT frestricted) H -WiABD
23 L.W-12604 NIPPLE, 1/8 tube to 1/8 NPT {restricted} H LIBSD
24 73066 SPACER, Fuel manifold bracket 2
25 73965 BRACKET, Fuel manifold 2
26 STD-251 WASHER, No. 10 lock, internal {eeth 4
27 STD-82 SCREW, No. 10-24 x 1/2 long, dr. hd 4
Page 6-9 - Figure 31
Fuel Lines, Fuel Hoses and Attaching Parts
1 LW.12098-0-200 TUBE ASSY., Fuel manifold to nozzle, cyls. 1,2,5,6 4
LW-12008.0-170 TUBE ASSY., Fuel manifold to nozzle, cyls. 3 & 4 2
2 LW-16266-10-75 CLAMP 12
3 EW-16266-10-13 CLAMP 12
4 ST1>-860 SCREW, No. 16-32 x 5/8 long, fill. hd. 14
5 STD-425 WASHER, No. 10 plain 2
6 STD-870 NUT, No. 19-32 self-locking 14
7 T3136 BRACKET, 90¢ 2 -LABSD
73136 BRACKET, 90° 4 “W1ABD
10 74278 BRACKET ASSY., Fuel line support 1

16




Ref,

No.

i1
12

i3

16

Part No.

1.W-16266-25-50
1.W-16266-25-63
STD-860
STD-692
STD-425
STD-670

77468
LW-16266-25-15
MS20822-6

LW-12798-45242
LW-13193-65322
LW.12795-65270

10-540-W1A5D and AEJO-540-1.185D

SECTION 6 {CONT.)
OIL SUMP AND INDUCTION SYSTEM

Page 6-9 - Figure 31 {Cont.)
Fuel Lines, Fuel Hoses and Attaching Parts

Description

CLAMP

CL.AMP

SCREW, No. 10-32 x 5/8 long, fll. hd.
SCREW, No. 10-32 x 1/2 long, fill. hd,
WASHER, No. 10 plain

NUT, No. 16-32 selflocking

CLIP, 7/8 ID for 1/4 screw {cushion type)
CLIP, 3/4 dia. with 1/4 screw

ELBOW, 3/8 flared tube & 1/4 NPT, 9

Page 6-10 - Figure 32
Fuel Lines, Fuel Hoses and Aitaching Parts

HOSE ASSY., Fuel inlecfor {0 fuel manifold

HOSE, Fuel pump to injector
HOSE, Fuel pump to injector

17

Qty.
Per Eng.

DG B ke QO DD e ke

Model
Usage

-W1ABD
-L1B5D

-LiB5D
-WI1ABD
-E1B5D

-L1BED
-W1ASD




SUPPLEMENTAL PARTS LIST SSP1080

To Provide Parts Coverage for Lycoming
10-540-AA1AB & -MI1B5D Model Aircraft Engines

This supplement offers a complete list for the 10-540-AA1AB and the -M1B51) model engine. Page figure and
reference numbers herein correspond to page, figure and reference numbers in PC-615.

When reference numbers in PC-615 are not listed here, it indicates those parts are not applicable to 10-546-
AAIAL & -M1B5D) engines, Where parts are listed in this supplement without reference numbers, it indicates
those parts are not illustrated in PC-815,

Use the Table of Contents in the original parts catalog PC-615 to find the page number and illustration of the
desired parts. The corresponding page in this supplement lists the parts for the 10-540-AA1AD & -M1B5D model
engines.

SSP1080 Nevember, 1980




-3

Part No.

LW-13781
LW-14598
3iC-12
31C-13
38-13
38-16
38-22
38D-17
50-15
LW-13794
69796
LW-10647
STD-514
STD-b57
STD-1339
1102
65007
72158
31C-14
73772

70457
77527
74313
72312
LW-14729
LW-16782-1
72306
71289
77291
STH-38
STD-878
STD-596

1028-8

10-540-AA1A5 & -M1B5D

SECTION i

Page 1-1
Crankcase Assembly

Description

CRANKCASE ASSEMBLY
CRANKCASE ASSEMBLY
STUD, 5/16-18 % 1-1/2 long
STUD, 3/8-16 x 1-5/8 long
STUD, 3/8-18 x 1-5/8 long
STUD, 3/8-18 x 2.00 long
STUD, 3/8-16 x 2-3/4 long
STUD, 3/8-16 x 2-1/8 long, drilted
STUD, 1/2-20 x 1-7/8 long
STUD, 5/16-18 x 1.00 long, drilled
DOWEL, Crankshaft bearing
DOWEL, Crankshaft bearing
DOWEIL, 5/16 dia. x 1/2 long
DOWEL, 1/2 dia. x 11/16 long
PLUG, 1/16-27 NPT
PLUG, 1/8-27 NPT
RETAINER, Shroud tube seal
BUSHING, Gov. drive idler shaft
STUD, 5/16-18 x 1-3/4
NOZZLE ASSY., Piston cooling

Page 1-3
0il Level Gages and Engine Mounting Brackets

GASKET, Gil filler extension
EXTENSION, Ol filler {short)
EXTENSION, il filler {short) (aliernate)
RING, il seal - 1.00 1D x 1/8 sect,
GAGE ASSEMBLY, Oil level
GAGE ASSEMBLY, Ot level
BRACKET, Engine mounting
BRACKET, Engine mounting
BRACKET, Engine mounting
WASHER, 3/8 plain

WASHER, 3/8 lock

NUT, 3/8 plain

Page 15
Crankcase Related Parts

BALL, 13/16 dia.

Qty. Per Assy.

-AALAD

1

[

T e e D B ke DO B Y RS ke 3D ke (0 R = DD

—

ok geih ek e

16
16
16

-M1B5D

B
P o e OO0 ek DO

o

[\

—
0w ke DD e kel DD DD

[ i el

i6
16
16




wf

16
11

i L b

e T

16
13
12
13
14

15

Fart No.

LW-11713
81084
STI-1045
T6159
TT808
16162
76161
11807
AN310-6
MS8048-160
LW-11575
LW-14830
LW-13885
LW-15628
12091
72877

LW-10442
LW-14021
LW-10541
T8
STH-19
STD-798
73249
73256
73251
73252

ANBHB5B1032HS

T455
L.W-138496
72055
T23IR
STD-35
STD-475
STD-1410

LW-17775

10-540-AA1A5 & -MIBSD

SECTION 1 {Cont.}

Page 1-5 (Cont.}
Crankcase Related Parts

Description

SPRING, Oil pressure relief valve
SPRING, Oil pressure relief valve
GASKET, 1-1/4 1D x 1-3/64 OD x 3/32 annular
PLUG, Oil relief valve - adi.

VALVE ASSY., Oif pressure relief, adj.
INSERT, Gil pressure relief valve

CAT, Oil pressure relief valve

SCREW, Gil pressure, ad}.

NUT, 3/8-24 NF-3 {castellated)

PIN, Spring - 1/8 dia. x 1/2 long
BEARING, Crankshaft

BEARING, Crankshaft {clevite)
BEARING, Crankshaft, front

SEAL, Crankshaft oil

RING, Oi seal, 23/64 1D x 7/64 dia. sect.
BODY, Hydraulic tappet

Page 1-6
Progeller Governor Drive Assembly

GEAR, Propeller governor drive

SHAFT, Propeller governor idler gear

GEAR ASSY., Propeller governor idler
BUSHING, Propeller governor idler gear
DOWEL, 3/32 dia. x 732 long
DOWEL, 3/32 dia. x 9/32 long

WASHER, Thrust

WASHER, Thrust

WASHER, Thrust

WASHER, Thrust

SET SCREW, No. 10-32 x 5/16 long

GASKET, 25/32 1D x 1-1/8 OD x 1/16 thick

PLUG, 3/4-16 Hex hd.

GASKET. Governor

COVER, Governor drive

WASHER, 5/16 plain

WASHER, 5716 lock

NUT, 5/16-18 plain

Page 1-7
Crankshaft, Camshaft and Related Parts

CRANKSHAFT & COUNTERWEIGHT ASSY.

3

Qty. Per Assy.

~AALAB

1

Y bt b Gk Rt e e e

L .
[ 3 R

Fore T R T R S ]

i ol ]
o=

pggwwwww:

-M1B5D

Y U S S I WY

bR Sl S S

fon

o

sk




Ref.

No,

13
15
i6
17
i8
19
20
21
22
23

24

=1 =S B

—
b LD D D0 -3

Part No.

LW-17783
LW-17750
LW.17158
8TD-121t
73810
60945
15656
72155
19024
15667
STH-1065
STD-2078
73644
71903
76188
16787
LW-14820
71907
LW-10284
76786
87516
LW-10332
STD-1937
ANB-14A
76148
75030
77879
14977
72566

71668
87530
LW.10290
LW-10297
LW-10326
LW-13795
STD-2167
STD-2168
761565
78368

10-540-AA1A5 & -MiBSD

SECTION 1 {Cont.}

Page 1-7 {Cont.)
Crankshaft, Camshaft and Related Parts

Degeription

CRANKSHAPFT & COUNTERWEIGHT ASSY.
CRANKSHAFT ASSY,
CRANKSHAFT ASSY.
PLUG, 2.00 dia. expangion

BUSHING, Crankshaft dynamic counterweight

PLUG, 1-1/4 dia.

BUSHING, Propeller flange, long

BUSHING, Propelier flange, short

BUSHING, Propeller flange, indexing

BUSHING, Propeller flange, indexing

DOWEL, Stepped, 5/16 x 1/4 dia. x 1/2 long

DOWEL, 3/8 OD x 1/2 long
COUNTERWEIGHT ASSY.

BUSHING, Dynamic counterweight
HOLLER, Dynamic counterweight - 6.3 order
ROLLER, Pynamic counterweight - 5.1 order
RING, Internal retaining
WASHER, Dynamic counterweight
GEAR, Crankshaft
GEAR, Crankshaft
LOCEPLATE, Crankshaft gear
LOCKPLATE, Crankshafl gear
SCREW, 5/16-24 x 1-3/4 long
BOLT, 1/2-20 x 1-19/32 long
CAMSHAFPT
SUPPORT ASSY., Starfer ring gear, 12/14 pitch
SUPPORT ASSY., Starter ring gear, 12/14 pitch
SUPPORT ASBY., Starter ring gear, 12/14 pitch
GEAR, Starter ring, 12/14 pitch

Page 1-9

Crankshaft Idler Gears and Tachometer Drive

GEAR ASSY., Crankshaft idler, piain

BUSHING, Crankshaft idler gear

GEAR ASSBY., Crankshaft idler

GEAR ASSY., Crankshaft idler (heavy idler)
SPACER, Idler gear

SHAFT, Crankshaft idler gear

SCREW, 5/16-18 x 7/8 long, hex hd. dr.
NUT, 5/16-18 NC-3 siotted shear

SHAFT ASSY., Tachometer

PIN, 3/16 dia. x 2-21/64 long

Gty. Per Assy.

-AALAD

fo sl caR L LS AR ] o o e e e ol

i g

[

i el i B e

-MIBSD

1

— [N

et O 0D PO B0 00 BD ke

[y




Bef.

Ne,

12
13
14

[2=e <R e PR P

10

12
13
14
ib
16
¥
18
20

o -

=
[l =R <BR Bu R LY

11
12

Part No.

76118
MB16625-1081
61544

STD-1414
STD-8
60803
STD-2084
ST>-1419
STD-160
8T>-1411
STD-1416
STD-8
STD-1409
STD-33
S5TD-872
ANE-34A
STD-33
STD-678
STD-596
76220

73818
LW.10641
LW-10916
LW.10917
61261
31CD-20
31C-21
31C-19
250C-21
25C-12
67528
STD-784
1102

10-540-AA1AD & -M1B5D

SECTION 1 {Cont.}

Page 1-9 (Cont.)
Crankgshaft Idler Gears and Tachoemeter Drive

Description

SPACER, Tachometer shaft centering
RING, Internal retaining
PLUNGER, Fuel pump

Page 1-10
Crankease Attaching Parts

BOLT, 1/420 x 1-1/2 long
WASHER, 1/4 plain

STRAP, Lifting

BOLT, 1/4.20 x 1-3/4

BOLT, 1/4-20 x 1-1/8 long
WASHER, 1/4 internal lock

NUT, 1/4-20 plain

BOLT, 1/4-20 x 1-1/2 long, hex hd. dr, end
WASHER, 1/4 plain, max,

NU'T, 1/4-20 slotted shear
WASHER, 3/8 plain

NUT, 3/8-24 slotted shear

BOLT, 3/8-24 x 3-1/2 long, hex hd.
WASHER, 3/8 plain

WASHER, 3/8 lock, internal lock
NUT, 3/8-24 plain

STUD, 1/2-20 x 10-45/64

SECTION 2

Page 2-1
Accessory Housing Assembly

GASKET, Accessory houging
HOUSING ASSY., Accessory
HOUSING ASSY., Accessory
HOUSING ASSY., Accessory
STUD, 5/16-18 x 2-1/8 long
STUD, 5/16-18 x 2-1/2 long, dr.
STUD, 5/16-18 x 2-5/8 long
STUD, 5/16-18 x 2-3/8 long
STUD, 1/4-20 x 2-5/8 long
STUD, 1/4-20 x 1-1/2 long
STUD, 5/16-18 x 1-5/8 long
PLUG, 3/8 NPT
PLUG, /827 NPT

bl ]

Qty. Per Assy.

~AALAD

1
1

v <38 I RV R ]

L L R e

FRr—"

-M1B5D

1
1
1

il
27

i6
12

-y
GG DD BD L0 kel et ¢ {0 R




10-549-AA1A5 & -MIBSD

SECTION 2 {Contl)

Page 2-1 {Conil)
Accessory Housing Assembly

Ref, Qty. Per Assy.
No. Part No. Description -AA1AS  -MIB&D
14 LW-10341 INSERT, Heli-coil 1.00-14 x 3/8 i
15 LW-12589 INSERT, Heli-coil 5/8-18 x 3/8 i
i6 MS124703 INSERT, Heli-coil 3/8-16 x 1-1/8 1
Page 2-3
(il Pump Assembly and Accessory Housing Attaching Parts
6 TH28T BODY ASSY., Gil pump 1
7 STD-1339 PLUG, V1627 NPT H
8 61297 IMPELLER, Gil pump driving 1 1
9 61298 IMPELLER, Oil pump driven i i
10 76784 SHAFT, il pump drive 1
11 LW-10344 BODY ASSY., Gil pump 1
12 61297 IMPELLER, Oil pump driving 1 H
13 61298 IMPELLER, Gil pump driving 1 1
14 LW-10318 GEAR ASSY., Oii pump drive 1
15 STD-35 WASHER, 5/16 plain 3 3
16 STH-1420 NUT, 5/16-18 slott{ed shear 3 3
17 LW.142680 SEAL, Tachometer drive oil 1 H
18 STD-8 WASHER, 1/4 plain 10 12
19 $1T1-160 WASHER, 1/4 lock 12 i2
10 STD-1204 BOLT, 1/4-20 x 15/16 iong 9 9
23 STD-1419 BOLT, 1/4-20 x 1-1/8 long 1
22 STD-1931 BOLT, 1/2-20 x 1-7/8 long 2
23 STD-1875 BOLT, 1/4-20 % 13/16 long p
24 STD-1215 BOLT, 1/4-20 x 1-1/4 long 1
Page 2-5
Oil Filter Assembly and Oil Cooler Bypass Valve
2 LW-12795 GASKET, Oil filter adapter 2
5 77852 Q1L FILTER BASE ASSEMBLY 1
] 25C-10 STUD, 1/4-20 x 1-1/4 long 1
7 STD-8 WASHER, 1/4 plain 4
8 STD-160 WASHER, 1/4 lock 1
9 STD-1858 SCREW, 1/4-20 x 1.00 long 3
10 STD-1411 NUT, 1/4-20 plain 1
12 LW-10321 SPRING, Qi filter bypass valve 1
13 76539 SEAT, Oil relief valve 1
14 LW-10320 SLEEVE, Oil filter bypass valve 1
15 MSI16625-1100 RING, Internal retaining 1
16 LW-13905 OIL FiLTER, long {spin-on type) 1
LW-13215 Ol FILTER, short (spin-on typel H




10-540-AA1A5 & -MIB5D

SECTION 2 (Cont.)

Page 2-6 {Cont.}
Qil Filter Assembly and Oil Cooler Bypass Valve

Ref. Qty. Per Assy.
No. Part No, Description -AAIAS  -M1BsD
17 LW-13904 RIT, Converter plate, oil filter 1
i8 75944 VALVE ASSY., Temp. control 1 1
MS29513-138 SEAL, Q" ring, 2-7/84 1D x 7/64 section i
1LW-14445-11 VALVE ASSY., Absolute pressure relief 1
Page 2-7
Vacuum Pump Drive il Cooler Fittings and Breather Fittings
1 61183 GASKET, Accessory adapter |
2 67536 ADAPTER ASSY., Vacuum pump 1
3 STD-1774 DOWEL, 1/8 dia. x 1/4 long 1
4 STD-208 SEAL, Oil 7/8 ID x 1-1/2 0D x 5/16 thick | 1
5 72974 GEAR ASSY., Vacuum pump driven 1
6 71596 WASHER, Accessory driven gear 1 1
¥ LW-10307 GEAR ASSY., Vacuum pump driven 1
10 8313 GASKET, Vacuum pump pad i 1
11 60430 COVER, Vacuum pump 1 1
i?2 STD-8 WASHER, 1/4 plain 4 4
13 STD-180 WASHER, 1/4 lock 4 4
14 5TD-1411 NYT, 1/4-29 plain 4 4
15 STI»284 GASKET, 7/8 O x 5/8 1D 1
18 62417 PLUG, Oil cooler bypass 1
19 71651 FITTING, Breather 1
ANB44-16D FITTING, Breather 1.00 ID hose 45° 1
20 MS29512-10 SEAL, Oil 8/32 section x 45/84 1D 1
21 ANB14-10L, PLUG, 7/18-14 thd. 1
23 MS20823-8 ELBOW, 1/2 flared tube 45° 2
Page 2-9
Hydraulie Pumyp Drive and Covers
3 72964 GEAR ASSY., Hydraulic 1
4 71698 WASHER, Accessory drive gear 1
5 68315 GASKET, Accessory drive gear 1
6 LW-10807 ADAPTER ASSY., Hydrauiic pump 1
7 STD-208 SEAL, 718 ID x 1-1/2 OD x 5/16 wide 1
8 25C-32 STUD, 1/4-20 x 1-1/2 long 4
9 STD-17114 PIN, 1/8 dia, x 1/4 long 1
10 STi35 WASHER, 5/16 plain 4
il STD-475 WASHER, 5/16 lock 4
12 STD-1410 NUT, 5/16-18 plain 4
13 8313 GASKET, Hydraulic pump H
14 66430 COVER, Hydraulic pump H




Ref,

Ne.

16
16
i7
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

St
D 00 -3 N O o G B e

]
| ]

i3
14
15
16
17

Part No.

STD-8
5TD-160
STH-1411
1.W-10806
LW-10671
71596
STD-208
AN123857
LW-14819
STD-1631
STD-8
STh-160
STD-1411
STH-35
STD-475
STD-1410
20415
72412
STD-1828
37D-35
STD-475
S5TH-1410

TW-15473
80086
STD-33
STD-1882
LW-10799
L.W-13409
STH-35
STH-475
STD-1410
72246
71667
STD-705
71664
77309
70474
STD-1737
64164

T10-540-AA1AS & -M1B5D

SECTION 2 (Cont.)

Page 29 (Cont.}
Hydraulic Pump Drive and Covers

Description

WASHER, 1/4 plain

WASHER, 1/4 lock

NUT, 1/4-20 plain

SPACER, Hydraulic pump stud

GEAR ASSY., Accessory driven

WASHER, Accessory driven gear

SEAL, Oil 7/8 ID x 1-1/2 OD x 5/16 wide

Q" RING, 9/64 ID x 5/64 section

ADAPTER ASSY., Hydraulic pump
DOWEL, 11/64 dia. x 11/32 long

WASHER, i/4 plain

WASHER, 1/4 lock

NUT, 1/4-20 plain

WASHER, 5/16 piain

WASHER, 5/16 lock

NUT, 5/16-18 plain

GASKET, Hydraulic pump

COVER, Hydraulic pump

BOLT, 5/16-18 x 1-5/16 long

WASHER, 5/16 plain

WASHER, 5/18 lock

NUT, 6/16-18 plain

Page 2-11%
Fuel Pump and Fuel Pump Drives

FUEL PUMP (6441234}
GASKET, Fuel pump
WASHER, 3/8 plain

SCREW, 3/8-16 x 1-9/32 long, socket hd. dr. hd.

SPACER, Fuel pump insulating

PUMP, Fuel (RG9080-J4A)

WASHER, 23/64 plain

WASHER, 23/84 internal lock

NUT, 23/64-18 plain

SHAFT, Fuel pump idler gear

LOCKPLATE

SCREW, 1/4-20 x 11/16 long, hex hd.

GEAR ASSY., Fuel pump idler
BUSHING, Crankshaft idler gear

WASHER, Fuel pump gear thrust

RING, 37/64 ID dia. x 3/64 thick, external retaining

GASKET, Fuel pump adapter

Qty. Per Assy.

-AALAS

Lo

b gk e ek et N et R b R b b

-M1B5D

B ol O DD bt b e e i fa B b B e b b e

| ]

b




10-540-AA1A5 & -MIB5D

SECTION 2 iCont.)

Page 2-11 #Cont.}
Fuel Pump and Fuel Pamp Drives

Ref. Qty. Per Assy.
No. Part No, Description -AATAS -MI1B5D
18 72972 SHAFT GEAR ASSY., Fuel pump drive H
19 69159 ADAPTER ASSY., Fuel pump drive i
20 STD-1774 PIN, 1/8 dia. x 1/4 long 1
21 STD-213 SEAL, Oil, /4 1D x 1-3/8 OD 1
SECTION 3
Page 3-1
Connecting Rod, Piston and Ring Asgsemblies
1 LW-106486 CONNECTING ROD ASSY. ] 8
2 LW-13923 BUSHING, Connecting rod 8 6
3 75063 BOLT, Connecting rod 12 12
75060 BOLT, Connecting rod 12 12
4 L.W- 12186 NUT, Connecting rod bolt 12 12
5 LW-14954 BEARING, Connecting rod 12 12
6 LW-10545 PISTON, Compression ratio 7.30:1 8
LW-10207 PISTON, Compression ratio 8.7:1 6
7 74241 RING, Piston compression 12 12
8 73857 RING, Piston oil regulating 8 6
O LW-14078 PIN, Piston 6 8
10 60828 PLUG, Piston pin 12 12
Page 3-3
Cyiinder Assembly
H LW-12997 CYLINDER & HEAD ASSY., Nitrided 6
1.W-12988 CYLINDER & HEAD ASSY., Nitrided 6
2 LW-12688 SEAT, Intake valve 6§ 6
3 71894 SEAT, Exhaust valve 6 6
4 LW-11956 GUIDE, Valve intake 6 3
B LW-11857 GUIDE, Valve exhaust 6
LW-11958 GUIDE, Valve exhaust, ni-resist g
8 69260 INSERT, Spark plug, long reach 12 12
7 STD-1872 INSERT, 1/8-27 Heli-coil NPT 8 6
72706 INSERT, Heli-coil, 1/4-26 NC x 3/8 long iself locking) 24
8 31C-13 STUD, 5/16-18 x 1-5/8 long 12
31C-10 STUD, 5/16-18 x 1-1/4 long 18
1D 26C-8 STUD, 1/4-20 x 1.06 long 24
11 86610 BUSHING, Rocker shaft 6
66870 BUSHING, Rocker shaft 24 18
i2 MS20823-6D ELBOW, 45° x 3/8 flared tube 6 8




Ref.

No.

i3

Part No.

72343
72344
75151
7b1b2
75164
il02

LW-13622
73111
LW-11187
LW-11797
LW-11796
LW-13321
69632
LW-13322
LW-16475
72050
62388
MS13997-3
MS513998-3
78290
78524
12255
72257
LW.13071
66728
61563
62922

734565
73456
73457
73458
73445
73446
13447

10-540-AA1A5 & -MiIB5D
SECTION 3 {Cont.}

Page 3-3 {Cont.)
Cylinder Assembly

Description

STABILIZER, Cylinder head fins - 15 teeth
STABILIZER, Cylinder head fins - 26 teeth
STABILIZER, Cylinder head fins
STABILIZER, Cylinder head fins
STABILIZER, Cylinder head fins

PLUG, 1/8-27 NPT, Allen

Page 3-5
Valve Assembly

VALVE, Intake

VALVE, Exhaust rotator type

VALVE, Exhaust rotator type

SPRING, Valve inner

SPRING, Valve outer

SEAT, Valve spring, lower intake

SEAT, Valve spring, upper intake

SEAT, Valve spring, lower exhaust

SEAT, Valve spring, upper exhaust {rotator type}
KEY, Valve intake

CAP, Valve stem

KEY, Vaive exhaust (rotator type}

CAP, Valve stem exhaust {rotator sype)
PLUNGER ASSY., Hydraulic tappet
SOCKET, Push rod hydraulic tappet
SHROUD TUBE ASSY,, Push rod
SHROUD TUBE ASSY., Push rod {(exhaust)
SPRING, Shroud tube

WASHER, 3/4 11} x 1-1/4 OD x 1/32 {Max. 24}
SLEEVE, Shroud tube seal

SEAL, Shroud tube

Page 3-7
Cylinder Related Parts

RO ASSEMBLY, Push {intake)
ROD ASSEMBLY, Push {intake)
ROD ASSEMBLY, Push {intake)
ROD ASSEMBLY, Push {intake)
ROD ASSEMBLY, Push {exhaust}
ROD ASSEMBLY, Push {exhaust)
BOD ASSEMBLY, Push (exhaust)

10

Qty. Per Assy.

-AALASL

6
6

12
24

un
un
Hn
#n
un
un
un

-M1B5D

[or e R PR )

un
Hn
un
un
un
un
un




10-540-AA1A5 & -MIB5D

SECTION 3 (Cont.)

Page 3-7 {Cont.)
Cylinder Related Parts

Ref, Qty. Per Assy,
No. Part No, BPescription -AAIAS  -M1B5D
73448 RO ASSEMBLY, Push {exhaust} un un
4 67113 ROCKER ASSY., Valve intake & 6
5 67114 BUSHING, Valve rocker intake 4] 8
8 67112 ROCKER ASSY., Exhaust valve 6
72630 ROCKER ASSY., Exhaust valve &
9 67114 BUSHING, Valve rocker exhaust 8
72705 BUSHING, Valve rocker exhaust 6
10 71549 WASHER, Valve rocker i2 12
i1 72626 SHAFT, Valve rocker i2 12
14 66732 GASKET, Valve rocker shaft cover 12 12
15 66731 COVER, Valve rocker shaft i2
72710 COVER, Valve rocker shaft 12
16 STD-160 WASHER, 1/4 lock 24
17 ST-1411 NUT, 1/4-20 plain 24
18 71450 GASKET, Rocker box cover 8
67193 GASKET, Rocker box cover 6 .
19 72242 COVER, Rocker box 8
88795 COVER ASSY., Rocker box &
260 5TD-19256 SCREW, 1/4-20 x 5/8 self-locking 48 h4
72709 SCREW, 1/4-20 x 5/8 seli-locking 24
21 74494 PLATE, Spark plug reach caution 6 8
22 71481 RING, (il seal 6 6
23 17906 SPACER, 1/2 ID x 7/8 OD x 1/8 thick 2 2
24 74887 SPACER, 1/2 1D x 7/8 0D x 3/8 thick 2 2
25 383-B N, 3/8-24 plain 24 24
26 STH-296 NUT, 1/2-20 plain 28 28
29 65321 GASKET, Exhaust flange 6§
77611 GASKET, Exhaust flange 8
28 61260 FLANGE, Exhaust, stainless 6
29 sTH-35 WASHER, 5/16 plain 12
30 ST1-4756 WASHER, 5/16 lock 12
31 STD-1410 NUT, 5/16-18 plain 12
Page 3-9
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles
i STi-684 NIPPLE, Straight, 3/8 1D hose 8 6
2 STi»2180 HOSE, 3/8 1D x 1-13/16 long 6 6
3 LW-15502-5-05 CLLAMP, Tose 12 i2
4 72702 TUBE ASSY., No. 1 evlinder 1 1
72703 TUBRE ASSY., No. 2 cylinder 1 1
73027 TUBE ASSY., No. 3,4,5.6 cylinder head oil drain 4 4

11




Ref.
Ne.

Yo
[ R in R e SRS We

11
12
13
14
15

-1 o O

16

13

14

20
21

23
N
29

Cylinder Head Drain Tubes and Intereviinder Cooling Baffles

Part No,

72918
LW-106310
LW-16611
74718
LW.-10608
LW-10809
71611
71610
12834
ST-692
STD-670
65614
STI-251
STH-1686

LW-13642
LW-13641
LW-1288]
L.W-685126-109
LW-882560-13
LW-684604-103
75965
STB-475
STI>1410
MS25082-6
LW-14057
LW-620028-3
LW-820628-6
1.W-320472-3
LW-620037-4
LW-620036-1
STD-692
STH-679
76505

76734
5TD-1925
1.W-382698

10-540-AA1A5 & -MI1B5D

SECTION 3 (Cont.}

Page 3-9 {Cont.}

Description

BAFFLE ASSY., interceylinder coding
BAFFLE & CLIP ASSY,, Cyis. No. 1 & 6
BAFFLE & CLIP ASSY. Cyis. No. 2 & 5
BAFTFLE ASSY., Intercylinder
CLIP, Intereylinder baffle
RIVET, Baffle clip
RETAINER, Intercylinder baffle
HOOK, Intercylinder baifle
COVER, Baffle ignition hole
SCREW, No. 10-32 x 1/2 long
NUT, No, 10-32 self-locking
PLUG, Baffle attaching
WASHER, No. 10 lock
SCREW, No, 10-32 x 7/16 long, 8l hd.

SECTION 4

Page 4-1
Magneto Brives and Magnetos

GEAR RETAINER, Magneto drive

CUSHION, Magneto drive

GASKET, Magneto

MAGNEYO0, Ignition system {DD6LN-3031}
MAGNETQO, lgnition
HARNESS, Ignition

CLAMP, Magneto

WASHER, 5/18 lock

NUT, 5/16-18 plain

NUF, 3/18-24 UINF-3 ithin}

CLIP, 1 wire for 1/4 screw

CLIP, 2 wire for 1/4 screw

CLIP, 3 wire for 10-32 screw

CLIP, 6 wire

CLIP, 6 wire for 10-32 screw

CLIP, 6 wire

SCREW, 10-32

NUT, 10-32

BRACKET

ZIP STRAP

SCREW, 1/4-20 seif-locking

KIT, Magneto ground terminal

12

Qty. Per Assy.

AATAS  -MI1B5D

4

b @ e D000 @ W B W e DD DO DD
Le S I A

ek BTG R O O OBD DO DD DD = e b e B R

Lo

e
BT g e e e




Ref.
Ne,

By

wi O Ut e L

13
iz

21
ai
32

Ref.
Na,

B

b

Part No.

67542

74830
LEW.12138
62224
LW.12707
EW-12683
73060

73636
LW-349290-1
LW-349310-1
75985
11475
STD-1410

STI-896
LW-720515-3
1182-K4
1182-W5H

Part No.

1LW-13039
17756
LW-14141
LW-14142
13388
STD-1838
TH3ARO
74323
LW-3111.75
SFD-36
ST

I0-540-AA1A5 & -MiB5D

SECTION 4 Cont.

Page 4-3
Magnete DPrives and Magnetos

Description

BEARING, Ball

GEAR RETAINER, Magneto drive
CUSHION, Magneto drive
GASKET, Magneto adapter
ADAPTER, Magneto

GASKET, Magneto

COUPLING, Magneto drive
COUPLING, Magneto (right magneto)
MAGNETQ, S6LN-1208
MAGNETO, S61L.N-1209

CLAMP, Magneto

WASHER, 5/16 lock

NUT, 5/16-18 plain

Page 4-5
Ignition Harness and Spark Plogs

WASHER, 1/4 plain {thin}

HARNESS ASSY., Ignition

SPARK PLUG, {Champion RHB36W), iridium
SPARK PLUG, {Champion RHB37E)

SECTION S

Page 5-1
Alternator Mounting Brackets
{Prestolite 24V - 106 Amp. Dual Belt)*

Description

BRACKE'T, Alternator

BRACKET, Alternator

BRACKET, Alternator - front,
BRACKET, Alternator - rear
LOCKPLATE, 5/16 bolt x 1.00 spacing
BOLTE, 5/16-18 x 18/16 long

LINK, Alternator, adjusting

STRUT, Aliernator support

BOLT, 5/16-18 x 3/4 long, hex hd. dr.
WASHER, 5/16 plain

BRACKET, Alternator belt, adjusting

i3

-AALAS

Qty. Per Assy.

-AALAD

e e R b pee b e DD B e RO DD

un

12

-M1B5D

i2

Qty. Per Assy.

-M1B5D

1

ok D e et BN b

-MIiBsD*

W I b e




Ref,

No.

9
i0
11
12

13

14
15
16
17

18

Part No,

LW-11147
STD-1727

LW-14637
LW-14649
STD-1889
78639
1L.W-10578
78614
76420
LW.10576
LW-10970
LW-31H.75
ANT-14
STD-832
AN316-7
STD-181
ANT-12
18629
MS16625-1125
78617
76788
76769
STD-669

STI-676
STH-1727

LW-14637

ST-1888

10-540-AA1A5 & -MIBSD

SECTION 5 {Cont.)

Page 5-1 (Cont.}
Alternator Mounting Brackets

{Prestolite 24V - 160 Awp. Dual Belt)*

Pescription

BRACKET, Alternator belt adjusting

WASHER, Plain, 34 OD 2 5/16 ID x 18
thick

SHIM, 13/16 OD x 15/16 1D x .005 thick

SHIM, 13/16 OD x 5/16 1D x .010 thick

BOLT, 5/16-18 x 1-1/4 long, drilled

PULLEY & SHAFT ASSY., Alternator
belt adj.

PULLEY & SHAFT ASSY., Alternator
dual beilt, adj.

PULLEY, Alternator belt adj,

PULLEY, Alternator idler, dual

SHAFT, Alternator dual beit idler

STRUT, Alternator suppert

BOLT, 5/16-18 x 3/4 long,
hex hd. drilled

SHIM, 18 0D x 15/32 1D x
.005 thick

BOLT, 7/16-20 UNF.3A x 1-19/32 long,
drilled end

WASHER, 7/18 plain

NUT, 7/118-20 plain, slotted

PIN, Cotter, 3/32 dia. x 1.00 ig.

BOLT, 7/16-28 UNF-3A x 1-11/32 1g.
dritied end

BALL BEARING, Alternater idler pulley

RING, Internal retaining

IDLER SHAPFT, Alternator belt, adj.

LOCKWASHER, Alternator idler pulley
bearing

LOCKNUT, Alternator idler pulley
bearing

WASHER, /2 1D x 1.66 OD x 1/8
thick

NUT, 1/2-206 self-locking

WASHER, Plain, 3/4 O x 5/18 ID x
1iR thick

SHIM, 1316 O x /18 1D x
005 thick

BOLE, 8/16-18 x 1-1/4 long,
drilled

14

-AATAS

{n
un

b

Qty. Per Assy.
-M1B&D

-M1BsD*

1

H
un
un

1




JO-540-AA1AS & -MI1B5D |

SECTION 5 (Cent.)

Page 5-1 (Cont.}
Alternator Mounting Brackets
{Prestolite 24V - 100 Amp, Dual Belti*

Ref, Qty. Per Assy.
No, Part No. Description -AA1A5  -MI1B5D  -MI1BsD*
24 LW-10952 SHIM, 153/16 OD x 716 1D
x .005 thick un
25 ANB-12 BOLT, 3/8-24 x 1-5/16 drilled
end 1
26 ANG-14 BOLT, 3/8-24 x 1-19/32 drilled
end H
27 STD-690 WASHER, 13/18 OD x 8/8 ID
x 1/16 thick un un
28 STD-872 NUT, 3/8-24 slotted 2 2
29 STD-713 PIN, Cotter, 3/32 x 3/4 long 2 2
31 ANG-186 BOLT, 3/8-24 x 1-13/18
drilled end 1 1
32 76534 SHIM, :1-1/8 OD x 7/16 ID
x 005 thick un
Page 5-3
Alternators, Regulators and Drive Belts
Ref. Qty. Per Assy.
No. Part No, Description -AALAS -M1B5D
1 LW.14308 ALTERNATOR, 24 volt - 70 Amp. {ALU-8421)
texternally grounded) 1 |
LW-10967 ALTERNATOR ASSY., 24 volt - 100 Amp, 1
76421 ALTERNATOR PULLEY, Dual belt 1
2 76026 BELT, Alternator drive (3/8 wide} |
74519 BELT, Alternator drive {3/8 wide H
LW-10971 BELT, Alternator drive, dual idler pulley take-up
(two matched belis) 1
3 LW.10179 REGULATOR, 24 volt - full transistor (VSF-7403) i
Page 54
Starting Motor and Magnetic Switch
1 LW.15572 STARTER, 24 volt (3.38:1 internal reductionf12/14
p. pinion} {MHB-4016} 1 1
2 STI-35 WASHER, 5/16 plain 4 4
3 STI»475 WASHER, 5/16 lock, internal teeth 4 4
4 S5TD-2156 BOLT, 5/16-18 x 1-5/32 i 1
5 STD-1410 NUIT, 5/16-18 plain 3 3




Bef.

No.

DL =

L B TR ol B o R o | G S o

[Ty

12
13
14
15
i6
17
18
19
20
21
22
24
25
26
21
28
29
30
31
32
33
34
35
36
37

38
39
40

Part No,

1L.W-13306
LW.13232
1L.W-14946
STD-514
72179
72167
72168
72169
LW-11273
26C-9
25C-11
38-15
38-17
72706
1162
STD-93
STD-784
STD-355
STD-8
STH-160
STI»-1646
STD-1688
STD-1411
S5TD-589
72960
STD-1875
STD-8
STD-160
STD-1419
STD-1688
STH-1411
STD-551
LW-13383
1.W-13384
L.W-13385
STI-425
STH-1686
15444
1.W-13807
60422
STD-1%1
LW-12545

10-540-AA1AD5 & -M1B5D

SECTION 8

Page 6-1
(il Sump Assembly

Description

GASKET, Gil sump

HOUSING ASBY., Gil sump & induction
HOUSING ASSY., Oil sump & induction
DOWEL, 5/16 dia. x 1/2

STUD, Intake pipe extensions

PIPE, Extension - intake cylinders no. 1 & 2
PIPE, Extension - intake cylinders no. 3 & 4
PIPE, Extengion - intake cylinders no. 5 & 6
CLAMP, Intake pipe extension

STUD, 1/4-20 x 1-1/8 long

STUD, 1/2-20 x 1-3/8 long

STUD, 3/8-16 x 1-7/8 long

STUD, 3/8-16 x 2-1/8 long

INSERT, Heli-coil, 1/4-20 x 3/8 long, self-lock
PLUG, 1/8 NPT Allen head

PLUG, 1/2-14 NPT Allen head

PLUG, 3/8-18 NPT Allen head

PLUG, 3/4-14 NPT Allen head

WASHER, 1/4 plain

WASHER, Lock, internal teeth

BOLT, 1/4-20 % 2.00 long, hex head

BOLT, 1/4-20 x 1.00 lomg, hex head

NUT, 1/4 plain

GASKET, Annular, 1-1/8 OD x 29/32 1D x 116

PLUG, 7/8-14 x 5/8 hex head

BOLT, 1/4-20 x 13/16 long

WASHER, 1/4 plain

WASHER, Lock, internal teeth

BOLT, 1/4-20 x 1-1/8 long, hex head
BOLT, 1/4-20 x 1.00 long, hex head
NUT, 1/4-20 plain

PLUG, 1/2-14 NPT s hd., drilled
BAFFLE, Oil sump

SUPPORT, Oil sump baffle
SUPPORT, Oil sump baffle

WASHER, 7/16 OD x 13/64 1D x 1/16 thick
SCREW, No. 1932 x 7/16 long, fill. hd.
ADAPTER ABBY., Fuel drain valve
ADAPTER ASSY., Fuel drain valve
SCREEN, Gil suction

GASKET, 1.00 1B x 1-1/4 OD x 3/32
PLUG, 5/8 hex hd. x 1.00-20 thread

15

Qty. Per Assy.

AALAD

i

CRoafa £ 0D 5D DD W B

[ ] et S
[ RSB N RSP N ¢ ]

—
o

13

—

31
23

T T BN e = b O 00D

[ W

-M1B51)

i

—
[+ B LN~V O I A ST ]

p—
B e e B

o
o

23

10
13

37
23

B Cn O B o e DD OT OON

— o




Ref.

No.

24

& an R ]

b D D =3

13

Part No.

61548
ST1-1901

71973
74360
STD-8
STD-160
S5TD-1215
72711
LW-12191
LW-12192
LW-12193
LW-12194
LW-1219b
72210
73031
LW-15730
31C-14
1162
STD-8
STD-1875

73032
79034
LW-16954
ST1>35
STD-1727
STD-1727
S1TD-475
STD-1410
STD-1763
LW-10476
L.W-10475
MS20512-6
ANG19-6
ANG24-6

10-540-AA1AD & -M1B5D

SECTION 6 {Cont.}

Page 6-4
(il Sump Assembly

Pescription

NAMEPLATE
DRIVE 8TUD, No. 4 x 3/18 long, round hd.

Page 6-5
Intake Pipes and Air Inlet Heusing

GASKET, 2 bolt flange - 1-7/8 1D
FLANGE, Intake pipe, upper
WASHER, 1/4 plain
WASHER, 1/4 lock, internal teeth
BOLT, 1/4-20 x 1-1/4 long, hex hd.
RING, Seal, intake pipes
PIPE, Intake - cylinder no,
PIPE, Intake - cylinder no.
PIPE, Intake - cylinder no.
PIPE, Intake - cylinder no. 4 & 5
PiPE, Intake - cylinder no, 6
GASKET, Air throttle housing
HOQUSING ASSY ., Air inlet
HOUSING ASBY., Air inlet
STUD, 5/16-18 x 1-3/4 long
PLUG, 1/8 pipe, Allen head
WASHER, 1/4 plain
BOLT. 1/4-20 x 13/18 long, hex hd.

L e )

Page 6-7

Fuel Injectors, Fuel Manifolds and Injeetor Nozzles

GASKET, Ajr inlet housing

FUEL INJECTOR, (2524422-7)

FUEL INJECTOR, (2524848-1)

WASHER, 5/16

WASHER, Plain, 3/4 OD x 21/64 1) x 1/8 thick
WASHER, 1/8 thick

WASHER, 5/16 internal lock

NUT, 5/16-18 plain

LOCKNUT, 5/16 palnut

NOZZLE ASSY., Manifold air bleed (2524369-1}
NQZZLE ASSY., Manifold air bleed {25243706-1)
SEAL, Oil, 5/64 dia. section x 15/32 ID
REDUCER, Flared tube {1/4 tubing)

NUT, Flared tube, bulkhead fitting

17

Qty, Per Assy.

-AALAS

1
4

6

12
12
12

bk et B Rl pe bt O

[ -

-M1BsD

1
4

6

12
12
i2

i bt B b e ke (T




Ref.

No,

15

15
16
17
18
24
25
26
27
28
29
30

Part No.

16779
16364
AND29-3

9007
M520823-4
ANTE(O-2
75447
73966
73965
STD-251
STD-82
75414
STD-1680
5Th-1411
TRT8
ANTE0-2
ME520822-4
STD-21886
16Ty
LW-25-0.75
STD-8
STD-160
STD-1411
1L.W-18028
LW-16549
74493

LW-15592-5-04

14655
MS9025-5
STIx160
STD-1688
STD-1329
ANB21-6C
75340
75332
76772

L.W-15592-5-04

74832

10-540-AA1AS & -MIBGD

SECTION 6 (Cont.}

Page 6.7 {Cont.}

Fuel injectors, Fuel Manifolds and Injector Nozzles

Description
ADAPTER, Injector - fuel outlet
ELBOW & BUSHING ASSY., 45°
CAP ASSY., 3/16 flared tube fitting

Page 68

Fuel Injectors, Fuel Manifolds and Injector Nozzles

MANIFOLD ASSY., Fuel
ELBOW, 1/4 tube, 1/8 NPT 45°
NIPPLE, Union, 1/8 NPT
NiIPPLE, 8/16 tube to 1/8 NPT, restricted
SPACER, Fuel manifoid hracket
BRACKET, Fuel manifold
WASHER, No. 18 lock, internal teeth
SCREW, No. 10-24 x /2 long, fill hd, dr.
BRACKET, Fuel manifold
WASHER, 1/4 iock, internal teeth
NUT, 1/4-20 plain
MANIFOLD ASSY., Fuel, right
NIPPLE, Union, 1/8 tube
ELBOW, 1/4 flared tube, 1/8 NPT 80°
ELBOW, Usnion
MANIFOLD ASSY., Fuel, left
BOLT, 1/4-20 x 3/4 long, hex hd.
WASHER, 1/4 plain
WASHER, 1/4 Iock, internal teeth
NUT, 1/4-20 plain
MANIFOLD, Right, injector nozzle vent
MANIFOLD, Left, injector nozzle vent
HOSE, 3/18 1D x 7/16 OD x 2-1/2 long
CLAMP, 7/18 1D x 5/16 wide
SPACER, 9/22 1D x 1/2 OD x 3/8 long
CLIP, 3/8 1D x 1/4 screw
WASHER, 1/4 internal lock
BOLY, 1/4-20 x 1.00 long, hex hd.
PLUG, 1/16-27 NPT Allen
ELBOW, 3/8 flared tube coupling 80° manifold
MANIFOLD, Right, cuter, injector nozzie vent
MANIFOLD, Left, outer, injector nozzle vent
HOSE, 3/16 11 x 7116 O x 1-7/8 long
CLAMP, 7/16 1D x 5/16 wide
BRACKET, Nozzie vent, manifold

18

Giy. Per Assy.

-AALAD

L MR SN

nons O o

| S I g

-M1BsD

1
H
H

FE S N N SR O S L ]

Wi DGR wes b 3 BD




Ref,

b

ok |

o5 =3 O

Part No.

STI>-860
STD-670

LW-12008-6-200
LW-12098-0-170
LW-12098-1-170
LW-12098-0-100
LW-16266-10-75
LW-16266-25-63
STD-8

STD-160
STD-1411
1L.W.16266-16-13
ST-860
STD-425
STI»870

73136

73152
LW-16286-25-83
LW-16266-10-25

12817
LW-.12879-65120
LW-12876-45344
LW-12877-65051
MB20822-6
LW.12878-45176
LW-12798-45242

LW-15619
LW-14197
LW-10159
LW-16160

10-546-AA1A5 & -MIB5D

SECTICN 8 (Cont.)

Page 6-8 {Cont.)
Fuel Injectors, Fuel Manifolds and Injection Nozzles

Peseription

SCREW, No. 10-32 x /8 long, rd. hd.
NUT, No. 10-32 self-locking

Page 6-9
Fuel Lines, Fuel Hoses and Attaching Parts

TUBE ASSY., Fuel manifold to nozzle, cvis. no. 1-2-5-8
TUBE ASS8Y., Fuel manifold to nozzle, cyls. no. 3-4
TUBE ASSY., Fuel manifold to nozzle, eyls. no. 2-5
TUBE ASSY., Fuel manifold to nozzle, cyls. no. 1-3-4-6
CLAMP
CLAMP
WASHER, 1/4 plain
WASHER, Lock, internal teeth
NUT, 1/4-20 plain
CLAMP
SCREW, No. 10-32 x 5/8 long, fill. hd.
WASHER, No. 10 plain
NUT, No. 16-32 self-locking
BRACKET, 9¢°
BRACKET, Support clamp
CLAMP
CLAMP

Page 6-10
Fuel Lines, Fuel Hoses and Attaching Parts

ELBOW, 3/8 flared tube, adj. 90°

HQSE, Fuel pump te injector

HOSE ASSY., Fuel injector to fuel manifold
HOSE ASSY., Fuel pump to injector
ELBOW, 3/8 flared tube, 1/4 NPT - 90°
HOSE, Fuel injector to fuel manifold, right
HOSE, Fuel injector to fuel manifold, left

New Page
Exhaust Pipe Assembly

GASKET, Exhaust flange
MANIFOLD ABSY., Exhaast, right
PIPE, Exhaust, cvl no. 1
PiPE, Exhaust, cyl. no. 3

18

Qty. Per Asay.
-AAIAS -M1iB5D

4
4
4
2
2
4
10
2
2
2
2
12
15 2
3
15 2
4 1
1 1
2
2
2
|
1
1
1
i
1
12
i
1
1




10-546-AA1A5 & -M1B5D

SECTION 6 {Cont.)

New Page {Cont.}
Exhaust Pipe Assembly

Ref. Qty. Per Assy.
No, Par{ No, Description -AAIAS -M1B5sD

LW-10161 PIPE, Exhaust, cyl. no. 5 H

LW-14198 MANIFOLD ASSY., Exhaust, left H

LW-10164 PIPE, Exhaust, cyl no. 2 1

LW-10163 PIPE, Exhaust ¢yl. no. 4 1

LW-10162 PIPE, Exhaust, cyl no. § H

STD-475 WASHER, 5/16 lock, internal teeth 18

STD-1410 NUT, 5/16-18 plain 18

20




LYCOMING
PARTS CATALOG

10-540-(W.C.F.) MODELS
AIRCRAFT ENGINES

PC-615 OCTOBER, 1979

L2450 ] Lycoming

Reciprocating Engine Division/ 852 (liver Street
Subsidiary of Textron Ine. Williamsport, PA 17701 USA




INTRODUCTION

This Hllustrated parts catalog containg a complete parts listing for the Lycoming I0-540-C4BS,
-D4AS, -GIDS, -K1AS5, -K1ASD, -K1BS, -K1DS5, -K1ES, -K1FS, -K1FSD, -K1J5, -K1J5D, -S1AS,
~T4ASD and -T4BSD wide cylinder flange model aircraft engines.

Major assembly and sub-assembly parts of the engines are listed in the Group Assembly sections
in the general sequence of engine build up.

A Service Kits section and Oversize and Undersize Parts List are included to aid in ordering
parts as necessary during overhaul.

The Numerical Index is provided for convenience in finding parts when only the part number is
known.

Parts coverage of Vendor Accessories used on Lycoming engines may be found in the appro-
priate Vendor’'s Parts Catalog. A list of these publications appear in the latest edition of Service
Letter No. L.114.

NOTE

The illustrations, pictures and drawings in this publication are typical of the subject matter they
portray; in no instance are they fo be interpreted as examples of any specific engine, equipment
or part thereof.

SERVICE BULLETINS, INSTRUCTIONS AND LETTERS

Although the information contained in this parts catalog is up-to-date at time of publication,
users are urged to keep abreast of later information through all Lycoming distributors or from the
the factory by subscription. Consult the latest edition of Service Letter No. L114 for subscription
information.




i0-540 SERIES
TABLE OF CONTENTS
SECTION PAGE
IBroQUCEIOR . . . . o o i e e e e e e e e e e e e e e e e e e e e e e e e e s e z
Tabie of CONENES . . & . & o et e e e e e e e e e e e e e e e e e e e e e e i
Oversize and Undersize PAIS . . . . .+ v o v e e ke e e e e e e e e e e e e e e e e e ik
1. CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
Crankease Assembiy . . . L . L L . . L o . e e e e e e e e e e e e e e 1»}
Ol Level Gages and Engine Mounting Brackels . . . . . . . . . o oo oo oo e e e 1-3
Crankcase Relafed PAYES . . . . . o . & v v ot h e e e e e e e e e e e e e e e e e e e e b
Propeller Governor Drive AssembBlY . . . . . . .« . . . v b 0 a e e e e e e e e 16
Crankshaft, Carnshaft and Belated Parts . . . . . . . . . o o o v o o o o e e 1-7
Crankshaft, Fdier and Tachometer Drive . . . . . & .« . - 0t v o v v v o e s e e e e e e e e 1.9
Crankease Attaching Pars . . . . . . . . . o .« o o0 b o e e e e e e e e e e e e 1-10
2 - ACCESSORY HOUSING AND RELATED PARTS N
Accessory Housing Assembly . . . . . L L L o o . L 0o e e e e e e e e 2-14
Qil Pump Assembly and Accessory Housing Attaching Parts . . . . . . . .« - o o v e e e 2-:}
Oil Filter Assembly and Ofl Cooler Bypass Valve . . . . . . . . o . o v v 0 0 e v e s e s e 25
Vacuum Pump Drive (i Cooler Fitling and Breather Fittings . . . . . . . . .« . v o oo v v v v oo 2-7
Hydrawlic Pump Drive and €OVEIS . . . . . .+ . - 4 o o v 0 b b e s e e e e e e e ‘ 2.9
Fuel Pump and Fuel Pump DIives . . . . o . 0 o 4 4 b s b o e e e e e e e e e e e e e 2-13
3 - CYLINDER, PISTON AND VALVE TRAIN
Connecting Rod, Piston and Ring Assemblies . . . . . . . . . .+ o o 0 o e e e e e e 3-1
Cytinder Assembly . . . . L L L . e e e e e e e e e e e e e e e e e e e 3.3
Vaive AssemBIY . . . L . s b e e e e e e e e e e e e e e e e e e 35
Cylinder Helated Pards . . . . . . & o L i i e o e e e e e e e e e e e e e e e 3-7
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles . . . . . . . . . o o o v o v v v v v v 3-8
4 - IGNITION SYSTEM .
Magneto Drives and Magnefos . . . . . . . . . . b . 0 e h e e 0 e e s e e s e e e 4-}
Magneto Drives and Magnelos . . . . . . . . L L L L0 e s e e e e e e e e e e e 4-3
Wnition Hamess and Spark Plugs . . . . . . . L L . 0 o e b o e e e e e e e e e e e 45
5 . ELECTRICAL SYSTEM .
Alternator Mounting Brackets . . . . . . . . L . . . oL o o o b w e e e e e e e e e 5-1
Alternators, Regulators and Prive Belbs . . . . . . . . L L o 0o oo s e e e e e 5-3
Starting Motor and Magmetic Switeh . . . . . . . L . o o oo e e e e e e e Hed
6 . OIL SUMP AND INDUCTION SYSTEM
OHSumP AembBIY . . . . . f o it e e e e e e e e e e e e e e e e e e e e e e e e 6-1
Ot Sump Assembly . . . . . L L L L . o e e e e o e e e m e e e e e e 6.3
O Sump Assembly . . . . L . L L . L . L e e e e e o e e e e e e e e e e e e e 64
Intake Pipesand AirInfet Housing . . . . . . . . . . . . 0 0 w0 e e e e e e e e £§-5
Fuel Injectors, Fuel Manifolds and Infection Nozzles . . . .« . . . . v o v v v v v v v v e s 67
Fuel Injectors, Fuel Manifolds and Injection Nozzles . . . . . . . .« . o o v v v o e v e e e 6-8
Fuel Lines, Fuel Hoses and Attaching Parts . . . . . . . . o o v 4« o o o v v e e e e e e e e e 6-9
Fuel Lines, Fuel Hoses and Attaching Parts . . . . . . . . . .« o o o 0 0 e e s e §-10
T-SERVICERIT SECTION . . . . o ot i et e e e e e e e e e e e e e e e e e e e e 11
§-SUPERSEDURES SECTION . . . . . . o o e e v e e e i e e e e e e e e e e e e e e e e e 81
G NUMERICAL INDEX . . L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 9.1




OVERSIZE AND UNDERSIZE PARTS LIST
H0-540 Wide Cylinder Flange Series

PART ND. DESCRIPTION QVERSIZE UNDERSIZE
POS | PRT7S P10 | P125 P15 | P20 P30 | P4 M03] MOG! M10
76943 GUIDE, Valve intake X X X X X
| W-11856 GUIDE, Valve intake X X
T80 GUIDE, Valve exhaust X X X X X
LW-11857 GUIDE, Valve exhaust X X X X X
LW-11958 GUIBE, Valve exhaust X X X X X
56810 BUSHING, Rocker shaft X X
§6870 BUSHING, Rocker shaft inner X X
86260 INSERT, Spark plug X
INSERT Spark plug {lang reach) X
88796 DOWEYL, Crankshaft bearing X
LW-10647 DOWEL, Crankshaft bearing X X
71903-B BUSHING, Counterweight SEE SERVICE INSTRUCTION NO, 1143 FOH SIZE,
72087 SEAT, Intake, valve X X X
LW-12688 SEAT, Intake, vaive X X X
12058 SEAT, Exhaust, valve X X X
71894 SEAT, Exhaust, vaive X X X
15656 BUSHING, Progeller flange - lang X X X X
72155 BUSHING, Propeller flange - short X X X X
75657 BUSHING, Propeller Hange - indexing] X X X
73810 BUSHING, Crankshaft dynamic
counterweight X X X X X
LW-13511 BEARING, Connecting rod X X X X
LW-13884 BEARING, Crankshaft, front X X X
1 W-13885 BEARING, Crankshaft, frent X X I X
LW-11575 BEARING, Crankshaft X X X
LwW-11021 BEARING, Grankshaft X X X

Stud available in PO3, POT and P12,

NOTE

When ordering oversize or undersize parts, be sure to specify the required oversize or undersize dimension along with the
proper part number. For example: to order bearing LW-13511 in (003 undersize, order part number LW-13511-M3. Quersize
code is “P” while undersize code letter is "8M". These letiers are then followed by the numbers designating the size in
thousandths of an inch,

jii




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

CRANKCASE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION LL R E R
1 0&7"0"‘9“%1’*0‘?@"?";\00"u\o\?’%?"%g.o
T Hw-13831 CRANKCASE ASSEMBLY _ 11 _ 1 i IR , 4
LW-13837 CRANKCASE ASSEMELY 1~ 11 _
LW-13838 CRANKCASE ASSEMBLY i IR EEEL SN
LW-13844 CRANKCASE ASSEMBLY 1 ERERERE
13781 CHANKCASE ASSEMEBLY T T T NN ER ]
LW-138a7 CRANKCASE "ASSEWBLY IERERERENENEREEE B
7 Biciz STUD, 5/16-18 x 112 N '
fang _ 2 "
1 Bies STUD, 5/16-18 x 1-5/8 1
fany SR W | O N Y W IO O b Lod .
4 . 3813 STUD, 3/8:16 x +58 ] L T I I I O ol
lorg o1 24124124 3412424124 241241 241241 24] 24251 24]24] 24
5 13818 sTUn, 8 x 200 0 T T B I o
lng T HEREEEEFEEREEEERLE
3815 STup /86 x t78 1t il bbilh ]
long e N B T 8
6 Bgz2 STUD, 388 x 234 Ll i bl b1 ]
fong E| S I I T N I TN S S O
7. 138p-17 ST, 388 x2/8 11 il
............... long - drifled . ] . ek d
B [50-15 STUBR, 1220 x 178 111 I _
long _ 12 5. - .
§ w3794 STUD, 5/16-18 x 1.60 1.
fong - dritled H L 111 .11 1
16 . [69796 DOWEL, Crankshaft — edd SRS 0 SO N W O N g ]
bearing R 4 3 I S I O
11 |LW-10847 DOWEL, Crankshaft & . ]
.. bearing R 6.4 [ 1.1 -
12 §Th614 DOWEL 56 da x 1
Viteng ok 24 2 S O O A O O O Y
13 §1D-857 DOWEL, Vo dia x i bl bbb A O O NN Y O I o
........... 11716 long . 2
1 TD-1338 PLUG, 1/16-27 NPT RN RN
15 2 PLUG, 1/8-27 NPT L4 0 U T T
L. RETAINER, Sheoud Vv Ll bl bbb b ] ]
tube sesl S L 0 N T I N O O T O O O O O O L ) O O
17 P2iss BUSHING, Bov. drive 1 1 14+t P11 b1 113 At
idier shaft S L1 1 O O S N O N N O O O O O A O S N N ) .
1B BIcH $TUD, 5/16-18 x 1-11/16 -
fong S aial pal A aslais |
31C-14 STUD S/1648 x 134 p b b d il P bir !
._leny . | . Ja b Ll
31C-16 SIub, /168 x 208 ot ot bl bbbl g
...... fong . : 4 4l 14| 14 4 144
W h3m NOZZLE ASSY. Piston i TN N Y N I O O )
covling . ..1.B1 Bl 8} 8] 8 6] 81 sl 6 6! 6l 6] B

1-1




10-540 SERIES PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

LYCOMING

Figure T - Crankcase Assembly

1-2



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEIL ENGINES
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

OIL LEVEL GAGES AND ENGINE MOUNTING BRACKETS

FIG. PART |ON QUANTITY PER ASSEMBLY
REF{ NUMBER DESCRIPTION AL R A A R T A
A A A A A A A A AN A,
2 '\r"‘p‘rmowmw.row"é\’o"%%
1 f7oasy GASKET Ol fifler LT[ T
S S extension - L] S0 S 0 TR O 0 O O T O
2w T EXTENSION, Ol filler  ~ T Ty
..... 2-11/15 _long A _ _ 1 LI
171 EXTENSION, Qi fitlee . B N W N T O N S Y U O S -
________________________________ 2:3/16 long {cam sction} EREERWE N Juy tyun
71776 EXTENSION, 04l filler SRs ]
§-8/16 long {cam action) {1 ¢ [ ! i LR
Eers T EXTENSION, oit fiter T T T T D e e
______________ 2-3/15 long 1 t £
3 paoss GASKET, Ot level gage L0 0 O T O O LI
12312 RING, Oil seal 10010 "~ I Addn e
_____ x 18 section b L H AN U YE G PR TERT
72220 GASKET, 0il level gage _ 1 g il vyl i
3 1 B 0 A0 O O S O L W A 44
GAGE ASSY., O level 31 10 O T T S O O T O N O O e i I O
{77827 extension) e ~ LI I EEN BN
______ GAGE ASSY., 0l lavel
{75737 extension) SSRUDNRN NS W O O Oy e LI .
GAGE ASSY, Oil fevel NN | _
{77527 extension} i IR E1 S O S T O
GAGE ASSY., O fevel
{77770 extension) 1 AL O
BAGE ASSY,, O lvel NN bl L
(78675 extension} T T T Y T I YT AT T
1|1
_____ __ 1
o33 |BAGE ASSY. Oilfevet bbbl b bl i bbby e b i
___________ L300 S O I N O
5 j4se Aalaralaialalal taja | | 1 4 A
......... 72306 4 2 4l al 4
6 _ST033  JWASHER 3/8plin - gl PPl r Iyt . .-
7 Btoers  IWASHER, 3/8 ek he[ T 50 1 1 O O I O A IREEERNEN.
8 BTose6  INUT, 3824 plan TR T Ll e REENE




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 2 - Oif Level Gages and Engine Mounting Brackets
1-4




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

CRANKCASE RELATED PARTS

ElG. PART ON QUANTITY PER ASSEMBLY
REF|{ NUMBER DESCRIPTION e O
3 ARAAA %’woorwfr%ow A %v"' oNe
1 [1628-B BALL, 11/16 dia. e IREENNEERES
¢ 168688 SPRING, Oit prassure reliet S S S T T U N T N O O I T I I O
vatve . 57: 1% I % O IO O O I O O NS O I O O O Lo [
........ goesr SPRING, 0¥l pressuse mlief
b valve unk ]
IIIII 17467+ SPRING, 0i! prassure selief i
el , e [ LT T T 1]
o 1tWTI3Y SPRING, O pressure velief 1 1 1P {1 i [ i1 1
3 ISTD-4z5 WASHER, No. 10 piain NERREEE il
) fmax, 9y uejunjunjunt  junlun uyf |1 unjuni
4 IsTD.apas GASKET, 1-1/4 19 x 1-1/2 HEEREENEEN R .
00 x 3/32 anp, _ 1 I T T O O O :
5 178529 PLUG, il retief valve BREEERNEEE 1 11
§ 177808 VALVE ASSY. Ol relief valve bdd.
agj. e Wl PR LN ES
LW BEARING, Cranishaft ] 1 |1 668 1 1] i ‘ & 8
e LW T15TS BEARING, Crankshatt 11 11" 6! 61 6] 6} 6] 6 6| 61 6l 6l & 6f
8 JLW-13884 BEARING, Crankshaft - front BREN Y _ _ 20 111
ILW-13885 BEARING, Crankshaft - front PN EFEEEEEEE Y
§ ~ [LWi3797 SEAL, Crankshaft ol 7 I _ LRig -
LW-15628 SEAL, Crankshaft ot _ BRI REERERER
o [2om RING, Oil seaf 23/64 10 x 11 PP PPV TP T irn
1/64 dia, secy. vty ppptbp gy e N
n__psi BODY. Hydraulic tappet 12

* Select spring 0 give 2 minimum of three threads
exposed on adjusting screw to shiow field adjustment.

Figure 3.
1-5




LYCOMING

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

PROPELLER GOVERNOR DRIVE ASSEMBLY

FIG. PART Of QUANTITY PER ASSEMBLY
REF) NUMBER DESCRIPTION Rt
4 SANAARA A AVATAAA A0 A v% %
T LW-10442 GEAR, Propeller governor
driva . 1
2 hw-1a021 SHAFT, Propelier governor ]
idler gear IR,
3 w0841 GEAR ASSY_ Propefier gov- ]
_____ grnor_idier - 1
4 s BUSHING, Propelter f 1 1 &4 1
governor idlergear L 2
5 __ISTD-19 DOWEL, 3/32 dia. x b r bbb bl bbby bbb bbb
] 732 Jang . £1 I I W T T N OO T O R O T T T O
6 [5TD-798 DOWEL, 3/32 dia. x 9/32 long g T 11T
7 ;3249 WASBER, Thust 1
73250 WASHER, Thrast lun
Tl WASHER, Thrust Jun
73252 WASHER, Thrust Jun
8 IANS65B1032H5  |SET SCREW, No 1832 x HEREERERER
5718 leng i} L3 N T T T T O I T O
9 jroass GASKET, 25/32 1D x 1-1/8
0D x 1/16 thick RN RRERERY iR
10 [LW-13898 PLUG, 3/4-18 Hex hd. 1
1 72053 GASKEY, Gowemor 1
12 [12378 COVER, Governor drive N ENEEEE .
13 I8TD-35 WASHER, 5/16 plain kin
¥ STD-475 WASHER, 5/18 lock 4
15 BTD-1410 NUT, 5/16-18 plain 4

Figure 4.
1-6




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CRANKCASE, CRANKSHAFT AND CAMSHAFET GROUP

CRANKSHAFT, CAMSHAFT AND RELATED PARTS

FiG. PART O?L QUANTITY PER ASSEMBLY
REF.l NUMBER DESCRZ?TION 0' ov @) tf%'f-/ f; g:.’ g."!;‘.y.} to*’ﬁv@’.;)’,)‘:,
3 'w".,oovv%’oow«w‘:r%co%‘:’%""6%
1 175079 CRANKSHAFT AND COUNTERWEIGHT TITTTTTr |
15040 . ICRANKSHAFT AND COUNTERWEIGHT 13 1Ny
76801 CRANKSHAFT AND COUNTERWEIGHT [ | _ RN 1
LW-10844 CRANKSHAFT AND COUNTERWEIGHT ] N 1]
iLW-11943 CRANKSHAFT AND COUNTERWEIGHT | | 1 1
iLW-12583 CBANKSHAFT AND COUNTERWEIGHT kRl JRE
LW-12582 CRANKSHAFT AND COUNTERWEIGHT FEEENEER L
2 175078 CRANKSHAFT ASSY, _ 1
15038 CRANKSHAFT ASSY, 1
76798 CHANKSHAFT ASSY. 1 Pl 1
LW-10843 CRANKSHAFT ASSY, 1 (1T N I WO O O O
ILW-11942 CRANKSHAFT ASSY, _ 1l I
, LW-12582 CRANKSHAFT ASSY. 1 £
LW-12561 CRANKSHAFT ASSY. ki bl 1 _ y I
3. BTD-1211 PLUG, 2.00_dia._expansion B TSNS O S N O NG O N N N O O
4 1181 BUSHING, Crankshaft counterweight <1 T L T I IO I O O A O A A N O O O N O T
5 Jreap PLUG, 1-3/8 dia. 1.4 5 0 § 11
__ 80945 PLUG, t.¥a dhia, .. bbb Huatnedsdgan
§ 1772082 BUSHING, Propelier fiange - long | 1 M4y 1 p b Pl b bl 4 &
7 17081 BUSHING, Propeller flange - short R E BENEENN
8 {72089 BUSHING, Propelisr $iange - indexing Hil . H1
72074 BUSHING, Propeiler Hangs - indexing (R )
9 175656 BUSHING, Propelier flange - long | | 41 4l 4 4] 4] 4l 4 4__,,:%*4 4
W {12155 BUSHING, Propeller flange - short BEUHHRHHHY Y —?i—¥ i
11 [7h657 _BUSHING, Propelter flange - indexing EREE 14 113
719024 BUSHING, Propelier flange - indexing | | | 1 P [ 1 11 191 T 14
12__kToiees 1 DOWEL, Stepped 5/16 x 12 gia. x | | | 1 1 i
] 1/2 long n g fdg gy Tt by nu
STD-2078 | DOWEL, 3/8 0B x 1/2 tong Ao LI 00 O O =
13 in28m _|COUNTERWEIGHT ASSY, 11222 _ .
e 13684 COUNTERWEIGHT ASSY. i 1 LA LA 22224422 2
14 {71903 BUSHING, Dynamic counterweight 8 8 O S0 SO T A O A O N O
15 77797 ROLLER, Dynamie counterweight _ 424 _ 44 1. -
16788 BOLLER, Dynamic counterweight | I | 1 1 [ A48 042%202 223
168 jra8es BOLLER, Dynamic counterweight _ 20 2 2 2
. JI8787 RGELER, Dynamic counterweight _ QHzNNBNH%H2E 2
17 iW-14826 RING, internal refaining 55 U O R O SO OO0 A OO T K O W D SN Y O AN A
18 71847 WASHER, Dynamic counterwpight 18] | ! 1 | NG HEE N O T N N O O T
353__15?534 |GEAR, Crankshafe HEIRRINEENEEEEE
. 8788 GEAR, Crankshaft L muEn ] i
....... W-10284 1 Hotd 1 o1
26 6786 Hl e
e 18332 1
2 BTD-1937  ISCREW, 5/16:24 x 134 tong 1 | B
o JANEVA  BOLT, 1/2:20 x 1:19/3240ng 1 ] T 1
22 16148 I IO O O O
28 k030 .
17518 IEE RN
12245 N
24 [ieses LE S S O N S O A I O B O T I OO O T S T

1-7




WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

|
Lvcoming  10-540 SERIES PARTS CATALOG ]
|
|

24

CLEEEREEAELY
N

T
% ~
©

Figure 5 - Crankshaft, Camshaft and Related Parts
1-8




LYCOMING

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

CRANKSHAFT IDLER GEARS AND TACHOMETER DRIVE

FiG, PART Og QUANTITY PER ASSEMBLY
REF{ NUMBER DESCRIPTION ﬁ’ o’ @) f.lfé'f} f.} -(.I *}21’;’}01}2&} A'?a’;
6 SATAARACHANAATATAGA A0 G N
1 71552 GEAR ASSY, Crankshaft idler 1oL
. pwmpeamp . 1.1 1 i
2 _|71688 GEAR ASSY., Erankshaft idler [0 T U O O YO TN DT IO N (O DO T N
...... slain tHRI N Y- A24H0H 11t 1 2
3....167530 BUSHING, Crankshaft idier -
agar _ Hana iaxdq2s 1x 120 12
4 lLw-mz90 GEAR ASSY. Crankshafeidler 1 1 1 j s DL v [ s [ 1. .
{pump cam} SRV U SIS N O AN S N N S N 1 L{IAN 1.
EW-10292 GEAR ASSY. Crankshaft idier B T T T O I O S T T A T
.]..glain i L3
5 EW-10287 GEAR ASSY., Crankshaft ddler 1 1 1 8 3 P F 1 |~
fheawyt 1 Holy Ly 13
& L1324 GEAR ASSY., Fuel pump idler 1 LE N N S O I W WO .
I LW-13795 SHAFT, Ceankshaft idler L 1 1 3 L¢3 1 3 L 3 1 &8 1.
aear... 21 21 2 2 221282 2 2 A
8 [BTD:2167 ISCREW, 8/16-38 x 7/8lomg, b v P 4 L L2 b do
_ _gr, hd. 33331 313 3 3 3 3 3
9 5TD-2168 NUT, 5/16-18 NC-3 Slotted 1 i
shear HBIRIE: HEIRIN 1 1 HIRE N . N
W [B1EE SHAFT ASSY, Tochemeer | 1
1 73368 PIN 3/1B x 28718 | bl E 1 v I O N A
ong ] o "
12 8118 SPACER, Tachometer shaft
centering NN
1§ |MSTe625-1081 |RING, Internal wwsining FEEEENEENNEE RN
14 g1EM PLUNGER, Fuel pump jong HIR 1R HL

Figure 6.

1-9

I
(
:

’/‘:,Z/
:
i
!

N




LYCOMING

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MCDEL ENGINES

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

CRANKCASE ATTACHING PARTS

FIG, PART Oa QUANTITY PER ASSEMBLY
REF.| NUMBER DESCRIPTION e "‘»2*‘» FNES ,}2,;4}0,;2,,.’ ava\"
7 o\r .,wo" ?@ d\od‘? 0" e':’ Tr mo{i:’ ‘,oww %‘?", % "a
i erD-1414 BOLT, 1/4:20 x 1-1/2 lang 720 i aninngnuny 0y
2 sT193 BOLT, 1/4-20 x 1-7/8 leng H1 1 H1
3 IsTD-1848 BOLT, /420 x 200 feng | a2 ] 2 K
4 5708 WASHER, 1/4 slain ) 26126826/ 2 H27 120 212527212 2127|211 2725{25
5 180803 STRAP, Lifting . 7
6 |sTD-2084 BOLT, 1/4-20 x 1-3/4 long IENERY EEEEFEFEEEE
7 ISTD-1419 BOLT, 1/4-20 x 1-1/8 long 4
8 i5TD-180 WASHER, 1/4 internal lock 118
9 kTN NUT, 1/4-20 plain 12
10 8TD14%6 BOLT. 1/4-20 x 1-1/2 long, 1
dr_end - g )
11 8T0-8 WASHER, 4 plain P TV
{Max. 18} un
12 ISTD-1408 NUT, 1/4-20 Slotted
IIIIII shear 8
13 [sTD-33 “TTIWASHER, 378 plain . 1
14 ST081 NUT, 3/8-24 Siotted
o shoar i
15 JANE-3A BOLT, 3/824 x 3-37/64
fong 1
16 1STD-33 WASHER, 3/8 plain 313134433333 4433333
171870678 WASHER, 3/8 jock 2122 21432 Vil i
18 [sTD5%96 NUT, 3/828 plain 2122 2021 2] 2] 2 2222 V|
19 [LW-11866* SPACER NUT, Compressor 272 2 2
2 |je238 STUD, 1/2-26 x 10-45/64
..... long 8
NOTE

* nstali at front main bearing holes on right crankcase

side.,

161718

1-4-8-9

5

|4 §-Q
Vaasa. /

Twe STD-8 washers and one STD-1931 bol assembled

in rear top hole i crankease,

[/

/I

g

F%5~16-E‘3*
N

a-7-8

|

20

/4—3-8—9 /z~4~e~9 5
Y

d O s

T_

s e e

g

X

NN

A

\ G- 1§-12

Figure 7.
1-14




LYCOMING I10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ACCESSORY HOUSING AND RELATED PARTS

ACCESSORY HOUSING ASSEMBLY

FIG. PART Oﬁ QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION L R e
8 o"%o‘rv"%o"o"d‘wfr%o‘r%v&% S \BVS
73818 e § GASKET, Accassory housing 1350 A I I . _
2. 1m.162 HOUSING ASSY., Accessory _ . 115 1 1
e 848G HOUSING ASSY., Aeessory 1T i oan L300 S T T O o]
LW-10643 HOUSING ASSY. Acsessoy | H 1T 1 air
3 [Lw-10818 HOUSING ASSY., Accessory 1 1 . _ £ DU O O O O % T O .
LW-10917 HOUSING ASSY., Aesassory ] Ao dld )
LW-10908 HOUSING ASSY, Accessory | {1 11} P 111 [ L1 11 T O O ]
JLW-10964 HOUSING ASSY, Actessory ; .
5 1281 sTup, 51618 x 112 I 1T ; e
long I 4141414l 14141414 14l 14 Jaf L
5 13140-17 STUD, 5/16-18 x 2-48 b o At d )
..... i ..5ong..4r, A3 A3 33 3 3 i B U S S
20 STup. s8-8 x 2.1/2 bbb b1 il e s P bRy I
— fong dr, 3 A 3 13 13333
§ inca STUD, B/1518 x 258
dong _ 4
7 31C-18 SIUD, 51818 x 2.3/8 B
L
B Imon STUD, ¥4-20 x 25/8 ) B S S 0 N T N U D N N O N O O N A O T
long IE:
9 175C.12 STUD, 1/4-20 x 11/2 BEEERTEENEEEENRNES .
len 8.1 - .18 1& 1488 ]
16 67528 STUD, 5/16.18 x 1.5/8 _ FERRNENEEEEREEEE NN _
leng IS S 4. 2 13 3.0.42 3 L. -
1 |ST0-784 PLUG, 3/8 NPT £ T O 0 O 0 O
12._J1102 PLUG, V827 NPT i1l a2 janAd Ay At
13__]STD-1339 PLUG, 1aG27 NPT Ll d .. | .
LN L 20 [ I INSERT, Heli-coil . .
10814 x 3/8 i ot
15 |LW-12588 INSERT, Heli-coit e, £ 00 T T O O O Y A O Fododrdd ]
___________ .. ' 6818 x 378 LA Lt fy g
5 lMS124763 INSERT, Helicoll ~ T ][ 1
T T e e B INEREERENENE KN

2-1

-



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 8 - Accessory Housing Assembly
2-2




LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ACCESSORY HOUSING AND RELATED PARTS

OIL PUM?P ASSEMBLY AND ACCESSORY HOUSING ATTACHING PARTS

Fi. PART 0?1. QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION P P P R B!
9 AR CHAVAALAL N A %v" oNe
1 178528 BODY ASSY. Oif Pump INEEHRERERERERE
2 KTD-1338 PLUG, 1/16-27 NPT IBEREREERERERE
3 LW-13775 IMPELLER ASSY. 0il pump
driven HEEEREEREBRERE
4 §0748 IMPELLER, Oil pump drive IR ENENERE
5 jHeN SHAFT, 0 pump drive HHH1 11 1 1 1 n
6 [75287 BODY ASSY. 0il pump 1 1
7 BTp1338 PLUG, 1/16-27 NPT 1 1
s‘Etzszf IMPELLER, Gil pump driving 1 1
8 1288 IMPELLER, Dil pump driven 1 1
SHAFT, O pump drive )il i
BODY ASSY.. Uil pump 1 IR NERER
IMPELLER Ol pump driving 1 IR EEERE
IMPELLER, 0il pump driven ] 1 1 1 {1
GEAR ASSY., Oil pump drive 1 BEREEEE
WASHER lain 3
NUT, §/16-18 Siotted
shear 3
17 I;w-aézse SEAL, Tachometer drive
ail 1 .
18 8108 WASHER, 1/4 plain 1ol1ojtoiroliziioiinlio]10t12]10{12 1011210
19 KTD-160 WASHER, 1/8 lock 12n2h12it2112117h 2112021211201 2)1211 2112
20 STD-1204 BOLT, 1/4-20 x 15/16
long ]9/ 91919199989 99 9939
21 Ffa«ms BOLT, 1/4-20 x _1-1/8
long HuHa 0t 1 1 118
22 Fw-ts:-n BOLT, 1/2-20 x 1-7/8
long A2 120202120 12 12 19
2 KID-1875 BOLT, 1/4-20 x 13/18 _ _
i fong 2 2A 12402
24 BTD-1218 BOLY, 1/4.20 x 1-1/4 ]
l long _ wiiil 11 T S O O ._




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

18-13-20

Figure 9 - Gil Pump Assembly and Accessory Housing Attaching Parts
2-4




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ACCESSORY HOUSING AND RELATED PARTS

OIl; FILTER ASSEMBLY AND OIL COOLER BYPASS VALVE

FiG. PART Oﬁ QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION e PR e eER
10 NATAANA "¢"r¢w€w 4@"0% "o‘:f "ovﬂ‘ WA
1 61173 GASKET, Oif pressure housing by P I ;
2 __|LW-12785 GASKET, O fitter adapter | 1 1 IS NN NERE
3 [62817 SCREEN ASSY. 0Oit pressure LI LE S 0 O A O L
4 158510 HOUSING, Thermostatic valve
& pressure streen I 1 S S T
5 {17852 OIL_FILTER BASE ASSEMBLY 1 1 R ENENE
§ _ #sc-10 STUD, 1/4-20 x 1-1/4 fong Hill vy iy i b
1. 8BTDE WASHER, VA plain 1 apajai e talajaisl 14 a4 (Al P §
8 BIb-180 WASHER, $4 fock 1§ 1 ol 1l L O O O 1 T
5 BTh-1858 SCREW, 1/4-26 x 1,06 tong tafaral 4333 (3 13 b3 b p]o
10 ST0-1413 NUT, 1/4-20 plain R 1 IR ELEE N NEREN
11 BIB-204 GASKET, 7/8 0B x 5/8 |D . IO R W N N T O AN WO O O T A A
x33ane. £E 0 S O T U N O O T A O A O T -
12 |W10321 ISPRING, Oiffier bypass 1 1 1| .
VBB b L 1 0 S0 E 0 0 O e
13 16539 SEAT, Qi relief wvabve 1 11} 1 3 (3 1 O O O 1 L
M HW-10320 SLEEVE O fiter bypass 1 T 1 1111
valve ' _ NN EE N (R KN
15 MS16625-1160 RING, Internal retaining i 1 11 il Iyt
16 1771883 OiL FILTER HOUSING ASSEMBLY | 1 IBBERENEBEREREREN
LW-13215 OIL FILTER, Short spin-on 1 1 IR NERE
LW- 10660 OIL FILTER ASSEMBLY 1 KRR NER i
1 W-13906 OIL FILTER, Short spin-on 1 IR EREEE L
7 LW-13804 KiT, Converter plate - oil i A
fitter - ' iR (B BEREL RN
(O [T VALVE ASSY., Temp. control ™ 1 {11 BEN
_oil cooler bypass ' i
19 [MS28775-147 SEAL “0" RING, 2436410 1T 1T 11 NN
x 7/68 sct. . 1
2 [LW1iaTe _|ABAPTER, Hemote oil fiter 1 i
21 |ANSB1-8C WASHER, 3/4 1D x 1,00 0D x _
VB thik . N R i I P T )
22 JEW-11477 " 1BOLT, Remote off filter i _ ,
............ adapter . . IS N T
B jLW-11483 ADAPTER ASSY, Git filer b Pl bbb by Vbt .
remote mounted bbb Lboi LE I S O S A 5 O O IO
24 STD-1849 INSERT, 3/4-16 x 3/4 |
long . .. N OO N O O N O 1




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 10 - Oil Filter Assembly and Oil Cooler Bypass Valve
2.6




LYCOMING

ACCESSORY HOUSING AND RELATED PARTS

VACUUM PUMP DRIVE OIL COOLER FITTINGS AND BREATHER FITTINGS

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODE]L ENGINES

FIG, PART OEL QUANTITY PER ASSEMBLY
RfF.‘ NUMBER DESCRIPTION p’ o’@’o*/t‘,’f; f’dﬁﬁfigf/fef; f-}v.p':’al;?.
11 NERAAAGNA ww‘?"o@@"ov""o" o\o
T 161183 GASKET, Accessory adapter NIEERERNEEREEEBEBRERE
2 57536 ADAPTER ASSEMBLY, Vacuum BREENEN
pump 1t BRI R ERERE ! ]
3 TD.17174 DOWEL, 1/8 dia. x 1/4 IBNE
long IREINE IEERERERE |
4 |STD-208 SEAL, Oil 7/8 iD x 'l
1-1/2 08 x 5/18 thick L ERE IERBEEREEE N
B {12974 GEAR ASSEMBLY. Vacuum pump
deiven. Hi1 H HLEH 1Y H H )
5 1588 WASHER, Accessory driven i | ]
gear b T (Pl
T LW-16307 GEAR ASSEMBLY, Vaccum pump _
drives ek d 1 1 11
§  JEW-10303 PLUG, Vacuum pums drive 1 H I
g KTD-208 b 7L (S T T T I TN T (v I O O O P _]
| 0D x 5/18 thick 1 Ny ! |
10 18313 GASKET, Vecuum pump pad URIERIEIEEIRIE A RN REREE
11 0430 COVER, Vagyum pump L1 T T I T T OO T T O A T O A A O I -
12 BIDg WASHER, 1/4 plain 4
13 BID-160 WASHER, 1/4 lock RN
14 Emmz NUT, 1/4-20 plain RN EEY
15 KTD-294 GASKET, 7/8 0D x 58 ID INEENERENEEE D ) n
x 332 ann. IR HHE 11 1 1 212
18 69678 CONNECTOR, Accessory Hsg. to _ )
- _ nil cooler inlet HEI R Lil I
17 KTD-784 PLUG, 3/8 NPT i 2 Y ERENEEER]
1# 2417 PLUG, OU cosler bypass 1 1 1111 H q1 1
W (71851 FITTING, Breather IERE 1] 11 1ty
72936 FITTING, Breather {short} NEEE 1| By
ANB44-16D FITTING, Breather 1.00 1D
hose 459 — 1 L1 | S N T
20 MS29512-18 SEAL it 3/32seet, x  p iy r b r bR
o 45/64 1D o 2 R R E K .
21 |AN814-10L PLUG, 7/1814 thd. v b1 BEEERY woin b L i
72 LW-14178 PLUG, Turbo drain hack 1 | IR 1 O T L 2 T O O T O O
73 NS20873-8 ELBOW, 1/2 flared sube 459 1 o b b -
26 JANSZIE ELBOW, 12 flared sube 3/8 b b b g b L b v b L E
. NPT 906° b 1 I 1
7% JANBIG-8 NIPPLE, 42 flared sube 3/8 ¢ 1 8 1 1 IS T W N I T I T O
NPy R, 1) 15 A I O
28 1540 PLUG, Thermometer weil . ian
27 lLw-1a828 _IREBUCER, ¥/2 tubing to_ 5/8
tuhing ST J N NN U S SN N U N O N P NN N S N A 2.2

27




10-540 SERIES PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

LYCOMING

Figure 11 - Vacuum Pump Drive Oil Cooler Fittings and Breather Fittings

2-8



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ACCESSORY HOUSING AND RELATED PARTS

HYDRAULIC PUMP DRIVE AND COVERS

PART

‘| NUMBER

ON QUANTITY PER ASSEMBL.Y

TR

H i 1

s
ey

DESCRIPTION AL R RRL LR EERR
LAY 4 L [ - )
St ot 4
90‘1:’0 v"%ﬂ\"\’\rd\\:\c\o\r“’o"d‘%h‘%%

i
IRES

g iat
S
=

=

STD-1410

|FK

NUT, 5116-18 plain . . 1 1
GASKET, Hydraullc pum

S10-1411

o P I e
s e g g e e

o e
[T NP RN

NUT, 1/4-20 nlain

Lt

LW-10866

SPACER, Hydraulic pump stu

o g

{EW-16671

GEAR ASSY. Accessory drive

71596

WASHER, Accessery driven

STD-208

x 516 wide

AN 123887

0" RING, 9/64 1D x 5/64

=3
=
1o
u—y
it

9101411

ST0-35

STD-1410

20415

1724812

3T11-1828

LW-10303

29




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

o
F

o2
&
o0
o4

Figure 12 - Hydraulic Pump Drive and Covers
2-10




LYCOMING

FUEL PUMP AND FUEL PUMP DRIVES

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ACCESSORY HOUSING AND RELATED PARTS

FiG,

PART

ONL QUANTITY P

ASSEMBLY

REF] NUMBER DESCRIPTION o
13 "%‘fr\ \
1 MW.18473 FUEL PUMP (6441234} 1
2 0896 GASKET, Fuel pump 1
3 BIB-33 WASHER, 3/8 plain 2
4 KID.1882 SCREW, 3/8-16 x_1-9/32 jong 2
5 1 W-1{1758 SPACER. Fuel pump insuleting 1
6 176486 PUMP, Fuel (RG-17886-D}
LW-11188 PUMP, Fuel {RE-17880-K)
8993 PUMP, Fus! {RG-17980) 1
lLw-13920 PUMP, Fugl (RG-9080-J7A)
EW»?SQ{IS PUMP, Fusl {RG-9080-J4A) _ 1
7 RBTD35 WASHER, b/16 plain 4l 4] &) 4} 4l 4] 4 4
8 D475 WASHER, 5/16 inck al &1 a a4l 2] 4| & P
9 KTD-1410 RUT, 5/16.18_plsin 4l 4] 4af 4] 4] 4l 4] & 4
0 72246 SHAFT, Fuel pump idler gear 111 HH Y 1
11 {1687 LOCKPLATE 1/4 bolt x 1-3/4 spacing ] 111 1
12 KTD-708 BOLT, 1/4-20 x 11/18 long A2 A2 272 2
13 {71684 GEAR ASSY.. Fuel pumgp idler IR RERRE 1
#7308 BUSHING, Crankshaft idler gear .1 .1 40 1
15 7Mn WASHER, Fuel pump gear thrust i 1
16 KTD-1737 RING, 37/64 dia. x 1/32 thick nH 1y d i
17 169164 GASKET, Fuel pump adapter IEIEEEREE 1l
18 {12812 SHAFTGEAR ASSY., Fusl pump drive it ot 2_!
19 159 ADAPTER ASSY. Fue! pump drive IHEEREREE 1
20 STB-17714 PIN, 1/8 dia. x 1/4_long dddddgdd 1
N TD-213 SEAL, O# 3/4 1D x 1-3/8 QD TRNEEREEE 1
72 1LW-10328 SHAFT GEAR ASSY., Fusl pump

drive




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 13 - Fuel Pump and Fuel Pump Drives
212




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CYLINDER, PISTON AND VALVE TRAIN

CONNECTING ROD, FPISPON AND RING ASSEMBLIES

FiG. PARY 0? QUANTITY PER ASSEMBLY
REF| NUMBER DESCRIPTION B PR ARORER
14 A A A ANA VA A A A A A AN
1 JLW-11750 CONNECTING ROD ASSEMBLY 8] 6] 8 ] | 186
L W-10546 CONNECTING ROD ASSEMBLY 6! 6{ 6 6] 6l 6] 5! 5l 6] 6l 8] 6
2 iW-13823 BUSHING, Connzeting rod 8
3 p5081 BOLY, Connecting rod 12512412 12§12
75050 BOLY, Cannecting rod : s 2 213111 2
4  HLW-12188 NUT, £onnecting rod ...
holt 12 _ )
5 BWI1IBD BEARING, Eonnecting rod 121712 _ 12112
HLW-14954 BEARING, Connecting rod A L R R R by
8 {75089 PISTON, Compression ratio 1411
8.50:1 a8 11 6 6l
I 1% 22 1i7:)) PISTON, Compression_ratip . —
8.7:1 6} 6] 8f 6f 6 6 6] 6] 6] 8
7. mam RING, Pisten compression 12 _
8 J13857 RING, Piston oil repu-
fating, 8
9 jLw-14078 PIN, Piston | -
19__ 50828 PLUG, Piston pin LEEREEEEERY




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 14 - Connecting Rod, Pisten and Ring Assembiies
3-2



Lycoming  10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CYLINDER, PISTON AND VALVE TRAIN

CYLINDER ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION L AP O R R R OME R e
AR A A A A A A A A A A A
15 AR A A S AT A LA CATA
o AWz ICYLINDER AND HEAD ASSY. -
Nitrided 6l 6 6 6
LW-12987 CYLINDER AND HEAD ASSY..
Nitrided 61 6| 61 8 | 6] 6l 6 6l 6] 6l
LW-12988 CYLINDER AND HEAD ASSY.,
Nitrided 5 g 8
2 Hao57 SEAT, Intake valw 1 6 6 8
| W-12688 SEAT, Intake valve 6] 8] 61 8| 8] 6] 6! 6] 6] 6] 61 5] 6
3 [r2058 SEAT, Exhaust vaive 818 { Bf 6
71894 SEAT, Exhaust vaive o} &l 8l 6l & ﬁi_a_i_grg_ %—G%&"ﬁl
& {76943 GUIDE, Valve intake & B %%
LW-11956 GUIDE, Vave intake 6l 6 6] 6] 5 6 6 & 6 §i §i g 6
5 [17180 GUIDE, Valwe exhaust 8l 8| '1 6l
LW-11557 GUIBE, Valve exhaust 61 61 66 |66 6 6 6 ¢
I—f‘fﬁ‘liﬁﬁﬁ GUIDE, Valve exhaust
Ni-resist 8l 8
B [|66798 INSERT, Spark plug -
] 18 - 15mm 12iil l2hzhigel bl g
Fg_zgu INSERT, Spark plhuy_-
Long reach 12 12 12
7 BT0-1877 INSERT, 1/8-27 Hel-
coil NPT 12{12 sh12ji2nzi2 szl 61212
8  pI1c12 STUD, 5/16-18 x 1-1/2
fong 1zi12] Tgjizhalel helohalaligig hahe
31013 STUD, 5/16-18 x 1-6/8
fong iz 12 12
5 P58 STUD, 1/4-20 x 31-1/8 '
long 6] 8 6l 6
i 508 STUD, 1420 x 1.00
fang alzalzalzal2a 241280281 24 24120024024
17 16610 BUSHING, Rocker shaft ' 24124 T 1 1| 2424
165670 BUSHING, Rocker shaft 241241241241241201 241241 241241 24 240 24
12 MS20822-6D ELBOW, 450 x 3/8
flared tubs B
13 [12343 STABILIZER, Cylinder
head fins - 15 testh 6] 6] 6! 6] 6 6! 8] 6 8] 5I 8 8 6
72384 STABILIZER, Cylinger v 1 ¢+ P {1 P+ [
head fins - 26 teoth 1 1 sl6]selslslslsl6lsl6l sl 6 sl




10-540 SERIES PARTS CATALOG
WIDE CYLINDEHR FLANGE CRANKCASE MODEL ENGINES

LYCOMING

3-4

Figure 15 - Cylinder Assembly



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CYLINDER, PISTON AND VALVE TRAIN

VALVE ASSEMBLY

FiG. PART ONL QUANTITY PER ASSEMBLY
REF{ NUMBER DESCRIPTION LS R R PR
16 “r'{,o‘r"w%’mo@«wa%o\r%‘:"’o" oNo
1 173938 VALVE, intake 6] 6 b1 ! isH
hwe VALVE Intske 11T 8] 6] 61 61 of 6! 6] 6| 6] 6] & ﬁ*_ﬁl
2 [ransy VALVE, Exhaust rofator type 61 8f. 8 8
13111 VALVE, Exhaust rotator type o 6L 6L 6l |8 ol 6l 6] 6l 6l
_ 1 W-11182 VALVE, Exhaust rotator typs B B I &t ]
3 HLW-11795 SPRING, Valve inner 12112 1212
LW-11797 SPRING, Vaive inner _ 1211202112232 1220202012012 ]
4 KW-11800 SPRING, Vaive outer 12112 LY.LV
LW-11796 SPRING, Valve guer 12h1zh2i2i 2212120 2 2 202
5 Bsam SEAT, Valve spring lower intake G 6f . 8.8
1 W-13321 SEAT, Valve spring lower intske | | i s 6f 8| 8| 6] 6] 61 6] & ﬁ}ﬁ BB
§  WLW-1077 SEAT, Valve spring upper inmke £ 6 s I SN 1 I 8 6
9532 SEAT, Valve spring upper intake 5! 6] 6] 6/ 6] 6] 6l & Lﬁ}ﬁ’_ﬁi...él_& -
7. |Lw13323 SEAT. Velve spring lower sxhaust 6 N ) ;.
LW-13322 SEAT, Valve spring lower exbaust 1 | | | |1 B 6l 6l 6l 6656 6d6doa
8 LW-168076  SEAT, Valve spring upper exhaust g P11
8 160809 KEY, Valve_intake 12112 . 121
2050 KEY, Valve intake iz el
13 52388 CAP, Valve stom 1616 6] 6 6] 6/ 6ie[6[ 66676 | |} | L
11 IM513997-3 KEY, Valve exhaust 12 1T ~
12 1mS13398-3 CAP, Valve stem exhaust frotater) || g -
13 1718298 PLUNGER ASSEMBLY, Hydraulic INEEENEEENEEEEEEE
o} tepmet 12
14 18524 SOCKET, Push rod hydraulic tappet 12 i it
15 JLW-1148% TUBE, Push rod shroud 122l 11| b ALY LY
72255 SHAOUD TUBE ASSY. Push'rod a1 T ]
18 JLW-14995 SPRING, Shroud tube 8 8. _ g5
LW-13077 {SPRING, Shroud tube j28R4f2a12a124]24(24124[ 24124 24]24]24
7 W12272 LOCKPLATE, Shroud twbe L190  I  O O O -
18 grp-1a1y NUT, 1/4-26 plain 1 151 O O O O I Ll gy lefsl i i,
19, ..166728 WASHER, 3/4 1D x 1-4/4 0D x ¥/32 & ¢+ 1 | i .
] (Max. 24) 12a]24 24124124 24] 261241 241240 24024024 | |
20 Jpisoa SLEEVE, Shroud tube seal - - nziezhehzieghzhzie iz
21 10310 SEAL, Shroud mbe ' _ 12117 fhal & Ba
2 sz ._ISEAL, Shroud twbe A 12§12124024[24;24124 124124 281280201 2424024] | | G 1 1%

3-5




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 16 - Valve Assembly
35




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CYLINDER, PISTON AND VALVE TRAIN

CYLINDER RELATED PARTS

FiG. PART ON QUANTITY PER ASSEMBLY
REF| NUMBER DESCRIPTION P R P P P MU PR e
AL DA R A S A
17 & AN A A A A A
1 11343 ROD ASSEMBLY, Push unfun
713436 ROD ASSEMBLY, Push unlun]
73438 ROD ASSEMBLY, Push unjunt
73455 ROD ASSEMBLY. Push SHUREUN unE U ununi ua
13456 RO ASSEMBLY, Push i{unjurfunidntun iunﬂ_ﬂlﬁ
13457 ROD ASSEMBLY, Push L untunbun] unfuniunjunfun
73458 ROD_ASSEMBLY, Push | snluntunluntuniuntunleniun]
7 lpgaaa ROCKER ASSEMBLY. Vave intake Bl a
3 F&sss BUSHING, Valve rocker intake B
4 Bng ROGKER ASSEMBLY, Valve intake B %%& g ..... ﬂ
] E’H 14 BUSHING, Valve racker intake } 8 B 6 | §
§ 174638 ROCKER ASSEMBLY, Exhaust valve QE| ﬁ
7 74637 BUSHING, Valve rocker sxhaust !
8 67112 ROCKER ASSEMBLY, Exhaust valve 6 6] 6l 6] 6| 6l 6 6 &,ﬁi B 6 B
g ®BIu BUSHING, Valve rocker exhaust 6] 6 6} © SI__,S _fil,ﬁm R 8 & 8
10 171549 WASHER, Valve rocker h2iiz iz 1214121412
1 {72628 SHAFT, Vaive rocker 1iziizizial iz 12121442
12 P W.13798 SHAFT, Valve rocker § 6 B & 5
T Lwi7897 THRUST BUTTON, Rocker shalt 12112 12112
1% 166732 GASKET, Valve rocker shaft cover iznzhiiz iz 12
15 66731 COVER, Valve rocker shaft 1 {12it2l1212112h2 1212 120120 1201 20
16 KTD-180 WASHER, 1/4 fock 24124124124124124124/ 24 42
17 KTp-1a11 NUT, 1/4-20 plain 74124128124 24124. 22
18 {15906 GASKET, Rocker box tover _ 1 1 8L6f 1 [ ] ] _ 5!_61
671493 GASKET, Rocker box cover 6l sl 6! 5l 8l 8] 8 ﬁla ﬁHsiﬁl
19 1247 COVER, Rocksr hox gl 8 J! 6i B
l68798 COVER ASSY. Rocksr hox ] 6 & 6] 6] 6l 6 6 s,l,a 5 s} a_ ,,,,,
W STD-1975 SCREW, 1/4-20 x 5/8 self-Jocking 36136/48148148148]48[40{48145148]48]48148/48136:386]
71 {494 PLATE, Spark plug resch caution ] 6l s 6| 61 | & 6l6l6lgl el 68 L
v/ ALY RING, Oif seal 8
72 17908 SPACER. 1/2 1} x /8 0D x 1/8
thick Z ]
& AgET SPACER, 1/2 1D x 7/8 0D x 3/8
thick .1
75 13838 NUT, 3/8.24 plain 24
%  |§TD-2090 NUT, 1/2-20 plain 28 _
21 BRIt GASKET, Exhaust flange 6l B ] GL”Qi
175118 GASKET, Exhaust flangs 122zl 1zl 2l izl 2l iz 2] 12
B 61260 EXHAUST Flange _ 8l 6 s
67195 EXHAUST Flange 6| 51 6 6] 6] 5| 6l & 6 6| 8 & &
28 BIn3s WASHER, 5/16 plain 120 1
30 BTD.47 WASHER, 5/16 lock 12 .
3 B-1410 NUT, 5/16-18 plain e
TH-2043 NUT, 5/16-18 sel-locking 12

3.7




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

29
0

Py /7 e ’
TN / o o
¢ N i -

¢ ";;7‘.“ s
{éf NS X/ 0
L=
o L.
A

<

Figure 17 - Cylinder Related Parts
3-8




LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
CYLINDER, PISTON AND VALVE TRAIN

CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER COOLING BAFFLES

FIG. PART Oﬁ QUANTITY PER ASSEMBLY
REF, NUMBER DESCRIPTION T rag PRRRRR!
‘]8 Q" .,o_oo "‘r g\oﬁ" 0" f‘" 4" @o 0" %\:’ "o’"‘ % %
1 |sTD-584 NIPPLE, Straight 3/8 ID Hose ! ]
2 ISTD-1821 HOSE, 3/8 10 x 2-1/2 long 5| 6l 6 6
1STD-2180 HOSE, 3/8 1D x 1-13/16 long 6l 6| 6| 6| 6 6 6| 6 6 6 6 6 6)
3  }LW-15582.505 |CLAMP, Hose 14
4 68758 TUBE ASSY. Ne. 1 Cylinder
head oil drain it E Hi
71737 TUBE ASSY. No. 2 Cylinder i
head oil drain 17 11
168781 TUBE ASSY., No. 3456
] Cyiinder head oil drain 4] &4 4 4
12702 TUBE ASSY. No. 1 Cvlinder
head oil drain tl!tiawjiiﬂijiiiill
72703 TUBE ASSY., No. 2 Cylinder |
head oil drain 11111111111111}
73027 TUBE ASSY. No. 3.4.5.8 ) |
Cylinder head_oil_ drain alal alalal s al ol ol 4l o
5 |75338 BAFFLE ASSY. !niercylinder
copling 33 a4
73975 BAFFLE ASSY., Intercytinder
conling Ht
75338 BAFFLE ASSY.. Intercylinder
cooling sl ajal 4yl ol al a4 al |4l
LW-19810 BAFFLE AND CLIF ASSY. Cyls, .
| No. 1 & 6 . | 12 24 172
LW-10611 BAFFLE AND CLIP ASSY. oy, 1 {1 i bl v i b1 (Pt
Ng. 2&% . b2 4 12
74718 BAFFLE ASSY. Imtercylinder A4 4 NI A A -
6 tW-16808 CLIP Intercylinder baffle | P b i b B 1 1. 8 8 1.8 .
7 LW-10508 RIVET, Baffie clip 3 8.18
g [1611 RETAINER, Intercylinder baffla 4
8 71610 HOOK, Inwroyiinder baffle 4 _
10 234 COVER, Baffle ignition hole 4 i
{1 [sTD-687 SCREW, No. 1932 x 12 lomg 8
12 BTD-510 NUT, No. 10-32 selfdocking 3
13 lgsei PLUG, Baffle attathing 4 3 e taialal | Talald do ] 1i .
¥ 8TD-751 WASHER, No. 10 lock 4
15 18TD-1686 SCREW, No. 10-32 x 7/16_tong 4
16 JAN931-12817 GROMMET ¥4 0 x 138 0p x 1 p v b by da b v b b4 b
3/8 thick HEERERRREE

3-9




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODE], ENGINES

Figure 18 - Cylinder Head Drain Tubes and Intercylinder Cooling Baffles
310



LYCOMING

IGNITION SYSTEM

MAGNETG DRIVES AND MAGNETOS

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION B O o) RRPER
19 A "':,o.r AR NAVALA e "avntv"é"’ ""o o
1 HW-13642 GEAR WETAINER Magneto drive 1 INEBERE R
2 [ow-13en CUSHION, Magneto drive 2 LB BERER
3 ILW-12683 BASKET, Magneto 1 IBENEREE
4 [LW-385126.105 [MAGNETO, lgnition System (DBLN-20317 K
LW 387256011 MAGNETO, igaition LK
1L W-684507-303 HARNESS, Igniion 11
[LW-385126-107  (MAGNETO, fgnition System {DBLN-2031) i 1 -
LW-382560-13 MAGNETO, ignition 1 L
|LW-584602-303 HARNESS, ignition 1 i
JLW-385745111  [MABNETO, Ignition System (DBLN-2230) 1 i N
1LW-38261013 MAGNETO, Ignition i 1]
LW-384602-907 HARNESS, ianitian il 1]
5 175965 CLAMP, Magneto 2 A 172 14 1792
8 KTD4TS WASHER, 5/16 lock 7 2 1 TA 194
7 BiD-1a16 NUT, 5/16-18 plain 7 A TA1d 124
8 IsTDE WASHER, 1/4 plain 13 RIEBIE D
g |Lw-6200762 CLIP, 1 wire for 1/4 screw
i {bottom leads) 4 ol 14 T4 |44
10 |Ew-14057 CLIP, 1 wire for 1/4 screw
{tep teads) 2 4 124 13 142
11 liw-320298.2 CLIP, 2 wire jor 1/4 screw
{battom feads) i E| S | |
12 |LW-14060 CLIP, 2 wire for 1/4 screw
{top_leads} 2 a4 98 1A 12
13 [LW-620020-6 CLIP_ 3 wire for 1032 screw
{bottom feads) 1 i_’ 1 lj Hi
14 ILW-6200374 CLIP, 6 wite for 10-32 screw 1 ERERER
15 52258 CLIP, 3 wirg for 1/4 sorew
{hottom leats) 2 2 2 2 a2
6 ILW-6200364 CLIP, 6 wire for 10-37 screw i g T i
17 13050 CLIP, ignition harness 1 IR EEEEE
18 [LW-14875 BRACKET, Extension 1 IERENEREN
15 BTD-20708 BOLT, 1/4-20 x 1-1/8 long 7 FIRENERERY
i Tii-642 SCREW, 1032 2 RV REREN
71 BTD-6T0 NUT, 1647 2 d 12 14 122
7N NS18-612 CLIP, 3/% dia. with No. 10-32
SCTEW 1 H 1 1
2 He7 ZIP STRAP 26 26 zsk 1&%}1&1
M  KTB-160 WASHER, 1/8 logk 7 At ln 117
7% KT0-696 WASHER, 1/2 plain (thin] Lun bal st bl Jnofun]
% KTp-1874 SCREW, 1/4-20 x 13/18 long i N R REE
77 K1h-19%% SCREW, 1/4-20 seif-locking 7 A 1212 122
28 N0-72083148 REPLACEMENT LEAD, Bendix hamess -
48 in, 11 it fund  dunb Runun
10-720631.78 REPLACEMENT LEAD, Bendix hamess - f |
78 in. lun bn] lunl funl Juplun
28 HLW-157208 KiT, Magneto retard terminal i i
| W-382898 KiT, Magneto ground wrming 2 2 21 2

NOTE

Replacement lzads furnished with spark plug end assembled. Lead includes eyeiet and ferrule for asssmbly to magneto plate.

41




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 19 - Magneto Drives and Magnetos
4.2




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
IGNITION SYSTEM

MAGNETCO DRIVES AND MAGNETOS

FiG. PART Of QUANTITY PER ASSEMBLY
REF NUMBER DESCRIPTION L R R R R pRRR
20 A AARA A AV A AT ATAAECA QN
1 [67542 BEARING, Ball NAAA TA2A4 [ A 14 12
2 4830 GEAR RETAINER, Magneto drive EFERENEFRERERE:
75124 GEAR RETAINER, Magneto drive, right 1l
3 w2138 CUSHION, Magnete drive NN EERENERL.
4 162274 GASKET, Magneto adapter TNEFREEEYFAERERE |
5 liw-12707 ADAPTER, Magneto FEFEENEEEERF RERE
5 1LW-12681 GASKET, Nagneto A2 CEBEBERE
7 I73000 COUPLING, Magneto drive 11 1 111
73013 COUPLING, Magneta {retard breaker) H 1
73636 COUPLING, Magnets lright magnets) i i 1 1
8 |LW-183050-9 MAGNETO 1] 1
ILW-153010-10 |MAGNETO 11 1
|LW-348290-1 MAGNETD, SBLN-1208 g it
ILW-349310:1 MAGNETD, SBLN-1208 1 IHERRLNE
LW-3493704 MAGNETO, SSLN-1227 I EEERY
LW-389310-8 MAGNETO, S6LN-1208 slectric tach, il 1l
9 175985 CLAMP, Magneto alal 14 144 |4 14
10 8T0-1787 WASHER. 3/4 OO x 5/16 1D x 1/8 a4 ERERREN RN
11 SIS WASHER, 5/18 lock NEErRYEEYRERERE i
12 |sTD-1410 NUT, 5/15-18 plain N EEBEELEERERBERE
LW-157209 KIT, Magneto_ground terminal 2] 2 2
LtW-187208 KIT, Magnsto retard terminal H1 1

4-3



LYCOMING 10-5640 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

{»\(__ ......... _}_‘—é ;/\2\;

.-_\!
W TR

Figure 20 - Magneto Drives and Magnetos
4-4



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
IGNITION SYSTEM

IGNTTION HARNESS AND SPARK PLUGS

FIG. PART Ol&. QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION O ACENANAG
71 ’o"‘,oe"w%‘weoﬁ-%o"é*%"%ﬁ
1 L W-M-2460 HARNESS ASSY.. Left mamnetlo 1
2 kwsan IHARNESS ASSY. Right magneto 1
3 lnsw CLAMP, 1-3/4 1D offst ﬁlﬁi
4 I8TD-553 SCREW, No. 6-32 x 1/2 sl
fgeking &
5 |AN3G5-637A NUT, No. §:32_siflocking 8
3 CLIP. 3 wirg for 1/4 strew 1 B I A B IR
7 ILW-M-2483 HARNESS ASSEMBLY, Left manstg ]
8 |LW-M-2464 HARNESS ASSEMBLY il
9 172381 SCREW, No. 10-32 sif-Jocking g 8
0 LW-M-2450 HARNESS ASSY. lLeft mogneto H i
11 HWM-2481 HARNESS ASSY.. Right meansto 1 1
12 1LW-14057 CLIP, 1 wire for 1/4 screw a2t 122 4 9 I
13 Fw-mszz CLIP, 2 wire for 1/4 strow sigl 1al2ala
M. LW-3204774 CLIP, § wire for No, 10 screw .1 1 HA
15 -§92 SCREW, No. 10-32 x 1/2 long 22l 12 122
1 D-870 NUT. No. 10:32 sali-locking 2020 4 {2
17_ {12815 BRACKET, Twist NnEBEREY
18 BID8 WASHER, 1/4 plain 121 8] | 6i 4]12] &
18 [ST0-180 WASHER. 1/4 iock 108 s smﬁé
8 {1674 ZIP STRAP gito] hol el »
7t D636 WASHER, 1/4 glain (thin) unlunt fm]  luniun] unl  [un!
77 Kibiisn SCREW, 1/a-20 gl sl 16 |68
2 KTD-19%5 SCREW, 1/4.20 4 2 4
AWM HARNESS ASSY. Left magneto 11t 1
25 JLW-M.2455 HARNESS ASSY. Right magneto 143
26 BTD-2029 BOLT, 1/4-20 x 1-1/8 2 2
27 LLW-M.2468 HARNESS ASSY. Left magnsto 1
A W-M-2487 HARNESS ASSY., Right magneto 1
24 LW-M.2376 PLATE, Spark plug cable 21212321 121212 2
308011 NUT, 1/4-20 plain 4 ]
3 WW-720515.3 HARNESS ASSY., Ignition 1 1R
10-72063 148 REPLACEMENT LEAD, Bendix
hamess - 48 in. . Jh §ils| it
10-720631-78 RE?E%%EMEN% LEAD, Bendix ] l Iu |
hamess - 78 in, pn}mhnhn rﬁ%}lun yn !ym_ign_;
}.1985.48 REPLACEMENT LEAD, Siick
i harness - 48 in, gnkmkmin]  hin n}gn un ign_‘{up
}-1985-72 REPL ACEMENT LEAD, Stick T
harness - 72 in. i_m}_.,m nynf bnhnlun_km IunJlm
32 hisrs3 SPARK PLUG, {Champion REM 40F) 12412
11823 SPARK PLUG, {Champion REM 38E) 12t {12hdl 12 12
1182-Y3 SPARK PLUG, {Champion RHB 36P) 12
1182-K4 SPARK PLUG, (Champion RHB 3BW) _
Hridium) _ 1
1182-W5 SPARK PLUG, {Champion RHB 37E) 12
1182-D4 SPARK PLUG, (Champion RHM 38E) 12 12i12f {12hizhizt {12012
NOTE

The above spark plugs re those used in current production onty; this list does not includs edditional spark plugs that are approved for use
in these engines. See fatest edition of Service Instruction No. 1042 for compiste listing of afl approved spark plugs,

NOTE
Replacement feads furnished with spark plug end assembied, Lead includes eyelet and ferrule for assembly to magnete plate,




LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 21 - ignition Harness, Lead Assembly and Spark Plugs
4.6




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ELECTRICAL SYSTEM

ALTERNATOR MOUNTING BRACKETS

FIG. PART ON QUANTITY PER ASSEMBLY
REF{ NUMBER DESCRIPTION LE AT
LAY 4
22 o\ \\
1 1w-13m38 BRACKET, Altemator LIk
2 {Irise* BRACKET, Altemater L 1
3 [3as3 LOGKPLATE, 5/18 boly x 100
, spacing 1 3 1§ 1
4. KTD-1838 BOLY, 5/16-18 x 315/18 long 42 222
B {76380 [LINK ALTERNATOR, Adusting IR NEEERNE N EE
& jtw-1o091* LNK ALTERNATOR, Adiusting |
1 1y BRACKET, Aiternator belt adiusting 1.
8 __IsT0-1727 WASHER Plain 3/4 00 x 5/ 1 13 T+ b P Ty b T P11 H i1 _
Wxi8ice, ity r bt aav bl LT % T T O
9 HW-14637 SHIM, WBAB00 x 81610 x v b bbbyt bbr et
05 thick uny
10 1LW-14649 SHIM, 1316 0D x 8/16 10 x i f ¢ 1P bbb bbbl
S0 thigk i 1N
it [STD-1889 BALY, B/18-18 x_1-1/4 _lang drilled W I T 2 T T T P
12 {78839 PULLEY AND SHAFT ASSY, Alfernator .
belt adjusting I
13 {78614 PULLEY, Almmator belt adjusting 1
14 7882 BALL BEARING, Alternator
idier_pulley n
15 IMS-16625-1125 RING, Intemal retaining | | Ve
16 168617 IDLER SHAFT, Alternator
telt adjusting 111 "
17 [76768 LOCKWASHER, Alernater |
idior_puliey bearing L
18 76760 LOGKNUT, Alternatoer
idler pulley bearing 1
18 KTN-B6% WASHER, 1/2 1D x 180 0D x
| 1/8 thick L N
28 STD676 NUT, 1/2-20 seltocking i} [
21 BTB-1727 WASHER, Plsin 3/ 0D x 5/16 1D
x 18 thick L J T 1 O O O
22 |LW-14637 SHIM 1w/160D x8/1810x b P b TPy v bbbt % I
005 thick B ury
23 |STD-188% BOLT, 5/16-18 x 1-1/4 leng drilied |
1 fiw-zessz SHIM 181800 x 11818 x 14 bbb bbb I I
005 ek . ALt N S SN SO S O .
25 IANG-12 ._.IBOLT, 3/824 x 1-5/16 dritled end 1| I T T A T T A
25 ANG-14 BOLY, 3/824 x 1-18/32 drillad end HiR)]
21 BTD-680 WASHER 1316 0D x 3/8ID x 1 .
- 118 thick _Junluniunfun gniunjunj
28 BID.8T2 NUT, 3/8-24 Slotted AR L]
29 IBTP-713 PIN, Cotter 3/32 x 3/4 long 2222 1 .11
30_ JANG-13 BOLT, 3/824 x 1-7/18 drifled end
31 [ANG-18 BOLYT, 3/824 x 1-13/16 drilled end 3 e 0
32176534 SHIM 1t1/800 x /600 x 1 bbbl PPl L
ot D05 thick uununlug |

* Bracket used for idler pulley type heit adiusting nsmllation.
Alse used for spacial Piper instaitation with EW-10881 adjusting link.

5-1




10-540 SERIES PARTS CATALOG

LYCOMING

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 22 - Alternator Mounting Brackets

5-2



LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ELECTRICAL SYSTEM

ALTERNATORS, REGULATORS AND DRIVE BELTS

FiG. PART ON QUANTITY PER ASSEMBLY
REF, NUMBER DESCRIPTION e reese e s
23 _ A A A A AR AR A v% A
1 1 W-14308 ALTERNATOR, 12V. - 60 amp., 3.25:%
ratio {externally grounded
ALY-8420} i1
LW-14316 ALTERNATOR, 12V. - 70 amg,,
{externally groundsd -
ALX-8421} 11 1 1
LW-14319 ALTERNATOR 24V, - B0 amp, 4 4 4 VL FE 3 s VE B3 Lo b3 b 1.3
{extemally _grounded
ALT.-8421) b3 111
1 W-14324 ALTERNATOR, 28V. - 70 amp,,
{externally grounted
ALYU-842%) IRIRIA; 1 1 1 1
2 [snze BELT, Almrnator drive {3/8 wide) 1 Y3 5t _ 1.1
74519 BELT, Alernator drive {3/8 wide) 1 1]
3 lw-10185 REGULATOR, 12V. (VSF-7203] IR
LW-10179 REGULATOR, 24V, (VSF-1403) ] i 1
78058 OVERVOLTAGE RELAY, 12v. ; .
{FOC-A002A) i 1 Al
78060 OVERVOLTAGE RELAY, 24V,
{FOC-4003A) H1 i

Figure 23.
5.3




LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
ELECTRICAL SYSTEM

STARTING MOTOR AND MAGNETIC SWITCH

FIG. PART o& QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION A f«’%f} f-gf;‘f;f%ﬁﬁoﬁ 1;'4-, 4;;*;:’
24 AR KA AR AIAIAADAATA AN
1 1LW-15571 STARTER, 12V, (3.38:1 Int, red} RN
12/14_pinion, MZ-4272 HERERNEE KRR 1.1
lLw-15672 STARTER. 24V. {338:1 Int. red)
12/14 pinion, MZ-4016 N EIEREEREREREEE
2 KID35 WASHER, §/18 piain 4
3 ISTDATS WASHER, 5/18 lock 4
4 5TD-2158 BOLT, 5/16-18 x 1-5/32 1
5 KTD-1410 NUT, 5/16-18 plain 3
8 ILW-12083 SWITCH, Magnetic 12V. (SAZ-4201E-1) 1 K EIRNE 101
LW-12085 SWITGH, Magnetic 24V. (SAZ-4401C) i T 1 K
NOTE

Seo latest edition of Service Instruction No. 1154
for complete list of FAA approved starters, genaraters,
alternators, regilators and relays.

Figure 24.
5-4




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
0. SUMP AND INDUCTION SYSTEM

OIl. SUMP ASSEMBLY

FIG. PART Of QUANTITY PER ASSEMBLY
REF. NUMBER DESCRIPTION L R ERRRER
25 AATAARACHANAATATAA AG “‘J’-r AW
1 AW-13306 GASKET. Git sump IR ERE
2 433 HOUSING ASSY.. 0il sump and
Industion HRIRIELE oIk 1
LW-13232 HOUSING ASSY., Gil sump and :
Induction H i 1 1
LW-10454 HOUSING ASSY.. il sump and
induction b
3 IsTDb14 DOWEL, 5/18 dia. x_1/2 ' EREENEEF a AAA2
4 I STUD, tnteke pipe extension FEEEEREEEEEEE
§ 72187 PIPE, Extension intake cyis.
No. T and 2 22222222,22&&,?1
6. 172188 PIPE, Extension intake oyis,
No. 3 and 4 2 o 9 2 AAdA A4 2
7 72169 PIPE, Extension jntake svis. -
No. 5 and 8 .. g; »
8 HW.11273 CLAMP. o ' EREEEEEKEEEKEE
g I256-9 STUD, 1/4-20 x 1178 4] 4 4l ihi a4 daqdq 3 'EEEEREE
10 125611 STUD, 1/4-20 x 1-3/8 15015 151 15) 160 150 150 15 16 150 151 za
11 13815 STUD, 3/8-16 x 1-7/8 'EEE ﬁ 8 ﬂH .......
12 7708 INSERT, Halicoil /4-20 x 3/8 141414014l 14 1l 14 1l 14 14 141414
13 [1162 PFLUG, 1/8.27 NPT sisissisisidss%ds&i .....
1M I8T091 PLUB, 1/214 NPT IRERENEEEEERERRNERERN
15 [STD-784 PLUG, 3/8-18 NPT 11 1 t_| IR ERRERR
16 jSTD-355 PLUG, 3/4-14 NPT AAda7224422 % 2
17 TH-8 WASHER, 1/4 plain 29129125120} 28|29 29*2&29 292924729
1887960 WASHER, 174 Tock 2323 73] 230231 23t 2 1 73 2R 29 23 23
19 [STD-1648 BOLT, 1/6-20 x 2.00 AA 00022 -
ISP BOLT, 1/4-20 x 1.00 zﬁi 100100160108 100100 100 zngun
21 ST NUT, 1/4 plain RIEIRIEIERRE tgqm 1413
72 |STD-589 GASKET, 1-1/8 0D x 79/32 1D x 06 i t_l,a IEEFEEEER R
73 [raoss SAFFLE, Oif sump K EEEEEREEER
24 {17880 PLUG, 7/8-14 x 5/8 hex hd, IEEEEEREREERE
% [BT0-i87s BOLT, 1/4.20 x 13/16 Adddadaaddadaaa
25 [BiD-8 WASHER, /4 plain 37137137137)3713 71373 3 A3 A3 A 3737
27 IsTD-160 WASHER, 1/4 tock 23123123123123]231 731231 23 23425 23 23
38 [STo-ad BOLT, 1/4-20 x 1-1/8 61 6] 6f 6 61 6 61 6f & 6 6 §
3§ ISTD-1688 BOLT, 1/A-20 x 1.00 CEEEEEEEEE g
30 iSTb-1nt NUT, 1/4-20 plain 2525} 25|26{251 251 2 2_&]3%25‘2 2929 .
31 ISTD-55% PLUG, 1/2-14 NPT Sq. hd. drilled Ad22dd 2027222422
32 {Lw-13383 BAFFLE, 01 sumg i1 11 3 1
33 iw-13asd SUPPORT, Gil sump bafile 44 4 47
M w-13388 SUPPORT, Oil sump baffle 2 2
35 KSTD-428 WASHER, 7/16 0D x 13/32 10 x 1/8
thick N .
36 I8TD-1688 SCREW, No. 10-32 x 7118 6' Gl AQ:H%»%
31 75444 ADAPTER ASSY., Fusl drain valvs A 2 A T T O I I O I I O A
38 160472 SCREEN, 0il suction AEIRIE R RREE 1!
39 I8TD-111 GASKET, 1.00 1D x 1-1/4 0D x 3/32 IREEREREERERER
40 [LW-12545 PLUG. 5/8 hex hd. x 1.00-20 thread IREEENREREEEEER

6-1




LYCOMING

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

Figure 25 - Oil Sump Assembly
6-2




LYCOMING

Oil. SUMP AND INDUCTION SYSTEM

O SUMP ASSEMBLY

10-540 SERIES PARTS CATALOG

WIDE CYLINDER PLANGE CRANKCASE MODEL ENGINES

FIG. PART ON QUANTITY PER ASSEMBLY
REF{ NUMBER DESCRIPTION LG R P T AT

26 4"’.}"0" "w?":g ) o" - o “.}o @wc‘;\o*f" ‘Tro"‘, "%‘&o

1 qussas GASKET. OHl sump 1l

7 [LW-14900 SUMP ASSY. O ] .l

3 lSTp-7134 PLUG, 1-1/8 NPT 1.1

4 11698 CONNECTOR, intake vipe % B

5 {75011 STUD, 1/4-2¢ x 1-:3/8 14114

6 P85 STUD. 3/8-18 x 1-1/8 51 g

7 STD-1164 INSERT. 5/16-18 x /8 4 &

§ STt PLUG, 3/8.18 NPT 1 1]

9 hioz PLUG, 1/8 NPT 22

16 kTns WASHER, 1/4 plain 34134
11__BID-160 WASHER, stk I P iYL L0 77121

12 KTD.1418 BOLT. 1/4-20 x 1-1/8 .1

13 KTD-1688 BOLT, V420 x 100 4t by bbb iyl Bt 8} "
1 Kip-1411 NUT, 9/4-20 plaim Al

15 KTD551 PLUG, /214 NPT S hd, aritted | | 1 I 1T T i 4 T L1110 ;N I O W
16 [mo4ss SCREEN, 0il suction i

17 B GASKET, 1.08 D x 1:1/4 QD x SN T ) O N N SN NS O S O IO O

e s N N R . EI
18 |Lw-12545 PLUG, 5/8 Hex x 1.00-20 thread Ll

Figure 26.
6-3




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

OIL SUMP AND INDUCTION SYSTEM

OIl. SUM?P ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION O R PR R R RRR
27 O ?",o‘r 7@"% & °¢» A WA "éeoa:’é ¥ “”Q?w ’\"o’%
1 |iW.13306 GASKET, 01 sump i
2 {72088 SUMP ASSY. O 1| 4
3 {7688 CONNECTOR, Intake pips gl 8
4 28011 $TUD, 1/4-20 x 1-3/8 14{14
B BIG-18 STUD, 5/16-18 x 1-1/8 414
6§ [38.15 STUD, 3/816 x 1-7/8 CIE
7 BIb-1173 INSERT, 1/8.20 Helicoif x
1/2 long 4 &
T8 WASHER, 174 plain 34134
§RTO-I50 WASHER, 1/4 lock Internal teeth #7137
N LS BOLT, 17420 x 1-1/8 long hex hd. T
11 IsTD-1888 BOLT, 1/4.20 x 1.00 long hex hd. 6] 6}
12 5TD-141 NUT, 1/4-20 plain 21121
13 18TD-551 PLUG, 1/2-14 NPT So. hd. drilled 2l 2
14 61548 NAMEPLATE 11
15 8TP-1801 DRIVE $TUD, No. 4 x 3/15 long,
roand hd, 4t 4
18 170484 SCREEN, Gil suction 113
1 BTD-111 GASKET, 1.00 10 x_1-1/4 00 x 3/32 1.1
18 ILW-12545 PLUG, 5/8 hex hd, x_1,00-20 thread 11

Figure 27.
6-4




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
Oll. SUMP AND INDUCTION SYSTEM

INTAKE PIPES AND AIR INLET HOUSING

FIG. PART o§ QUANTITY PER ASSEMBLY
REF| NUMBER DESCRIPTION e Eaee DA
28 O" v"é" ?‘, @O‘ﬂ‘ 0" d‘q‘ m"%o\’ ‘,ov" @Q?" %%
1 10485 PIPE, lntake SLS{ fi
2 lsgenn HOSE, 1-3/4 1D x 2-3/16 0D
x 1-3/4 8} 8] 6.6
3 Jiw-15582.828 [CLAMP, Hos 12112 12112
4 nen GASKET, 2 ho!t 1.7/8 ID 5
5 {73348 FLANGE, Intake pipe upper 6] 6l 6 6
6 ISTD8 WASHER, 1/4 plain iy
7 I8TD-180 WASHER, 1/4 lock 12
8 KTD-1215 BOLT, 1/4-20 x 1-1/4 12
9 77711 RING, Seal intske pine ol 8l 6] 6 66| s 61 6] 6.8 6 &
0 w131 PIPE, Intake Cyl. no. 1 HEE R R Hﬂz IRIREN
11 [Lw-12182 PIPE Intske Cyi np. 2 TR REEREREER
17 jtwanes PIPE, lnsake Cvi no. 3 ddugaddvggad i
13 jwanes PIPE, Intake Cyl.po. 4 b s 4 1 4} b4 2]
&5 ARV YN Y. V. W
14 LW-12195 PIPE, Intake Syl no, 6 AR IR MR IE TR O I I |
16 463G FLANGE, intake pipe upper 8] 8] 8] 6; 8/ 61 8 Bl Bl & 6 6
16 72218 GASKET, Air inlet housing IRIRIEIEIEERE NN
17 17303 HOUSING ASSY., Air infet 1
18 P8 HOUSING ASSY, Air iniet 1l 1 1 1
i§ " 77653 HOUSING ASSY. Air inlet 1 TR R 11
20 {LW-15730 HGUSING ASSY., Air iniet _ L
21 PBic1s STUD, 5/16-18 x 2.00 4 at 4] 144 4 4
21014 $TUD, 5/16-18 x 1-3/4 Ny 4 af 4 4
37 hiaz T PLUG, 1/8-27 NPT 1|1 | H I 1
B BID8 WASHER, 1/4 plain B! 51 6! 6] 6] 5] 6} & 6 6] 6 6 &
24 KTD-1875 BOLT, 1/4-20 x 1-3/18 6l 61 6 8l 5| 6] 6l 6] 6! sl sl & 6l

6-5



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYIINDER FLANGE CRANKCASE MODEL ENGINES

o

-_ ;

Figure 28 - Intake Pipes and Air Inlet Housing
6-6




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
OiL SUMP AND INDUCTION SYSTEM

FUEL INJECTORS, FUEL MANIFOLDS AND INJECTION NGZZLES |

FIG. PART or QUANTITY PER ASSEMBLY
REF., NUMBER DESCRIPTION L AR ‘3'%, ENENE ta,;f;e,; 2«; »;:’ »;,.
29 SRR AR AW f»q‘aow A% "o"" o\o
1 {68224 GASKET, Fusi injscior HE 151
7 h3e3z GASKET, lnlet housing A AA G221
3 s SPALER, Fuel injector i 11 H1 1.3
4 13937 FUEL INJECTOR, {2524054.7) 1
75176 FUEL INJECTDR, {2624213-7} 1
75567 FUEL INJECTOR, {2524273-8) 1] 1 B
77003 FUEL INJECTOR, (2524298-8) 1
1W-10978 FUEL INJECTOR, {2524470-2) 1
78034 FUEL INJECTOR, (2524422-5) 1 i 1
1W-11924 FUEL INJECTOR, (252455665 1
iLW-11218 FUEL INJECTOR, (2524481-8) L
lLw-14184 FUEL iNJECTOR, {25246734) }A
5 S35 WASHER, 5/18 niain slalal 2l 214l alai2lalalal 2l (44
B STD-1727 WASHER, 3/4 0D x 8/16 1D x 1/8
thick 22 2 A 1a
7 8TD-475 WASHER, 5/16 internal lock 4 4
8§ [8TD-1410 NUT, 5/16-18 piain &l o] 8} at &l 4] a} 4l 4] 4} 4 4l 4l 4] 4
8 k7p1763 LOCKNUT, 5/18 palnut A1d4f o] &l ) al & &5 4 21 4 4l 4 4] 4
10 BTD-120% BOLT, 6/16-18 x 1-1/4 I 4 4
11 am NOZZLE. Iniection NEEEREEEREER] ,&LS*_,... .81 8]
12 [LW-10475 NOZZLE ASSY. Manifold air bleed 6
13 IM3285712.6 SEAL, Oif 5/84 dia. sect. x 15/32 1 1 1 K
4 IANS19-8 REBUCER, Flared tube 1 1l 1 1 IR
15 {76304 ELBOW, 450 o). iHE IREE
16 [ANSZ24 ELBOW, 1/8 flared tube 1/8 NPT 900 1

Figure 29,
6-7




LYCOMING

I0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

OIL SUMP AND INDUCTION SYSTEM

FUEL INJECTORS, FUEL MANIFOLDS AND INJECTION NOZZLES

FIG. PART Oﬁ_ QUANTITY PER ASSEMBLY
REF{ NUMBER DESCRIPTION DR 4;7 LR ’5@1; PRR a;’
30 ASA A G NANAARCATAA AG N ’% o
1 175283 MANIFOLD ASSY. Fusl 1 91 11
7 IMs208234 ELBOW, 1/4 whe, 1/8 NPT 45° R E i1
3 |ANT780-2 NIPPLE, Union 1/8 NPT 6 6l 6 gl 6l
4 HLW-12604 NIPPLE, 1/8 tube to 1/8 NPT
frestricted) i 1] 1
5 {8813 MANIFDLD ASSY., Fusl 1 i
6 JANS1B-4 NIPPLE, 1/4 tube to 1/8 NPT 1 1
7 JAN791-2 ELBOW, Union 45° 1/8 tube 2 Vi
8 lAN788-2 NIPPLE, Unign 1/8 NPT 4 4
8 pw-12604 NIPPLE, 1/8 tube 1o 1/8 NPT
frasiricmd) 1 1
1018828 RANIFGLD ASSY.. Fusi 11 1 Ii
11 |ANBIS4 NIPPLE, 1/4 tube x 1/8 NPT I 11
12 IANTE0-2 NIPPLE, Union 1/8 NPT 4 4 4 4
13~ |ANT91-Z ELBOW, Union 459 1/8 tbe 2 2 22
1 T7sa41 NIPPLE, 3/16 wmbe t 1/8 NPT 11 111
15 179007 MANIFGLD ASSY, Fuel 1 I EEE
1§ M8208234 ELBOW, 1/4 wbe 1/8 NPT 45° KR!
17 |ANT80-2 NIPPLE, Union 1/8 NPT 8 LR
1 7587 NIPPLE, 3/16 whe to 1/8 NPT
_ frestricted} i HEIEE
18 HW 13518 MANIFOLD ASSY., Fugl 1 1
20 {MS208234 ELBOW, 1/4 wbe 1/8 NPT 450 1 1
21 ]ANT91-2 ELBOW, Union 1/8 NPT 45° 2 2
722 |aNTBD-2 NIFPLE, Union 1/8 NPT 4 4
A IW-1726060 NIPPLE, 1/8 tube 1o 1/8 NPT
_____ {restricted) 1 1
2 3966 SPACEH, Fuel manifold bracket 2022 212] 2 A laadz
25 [73968 BRACKET, Fuel manifold 21 21 2 nEE A 124202
% BTh-261 WASHER, No. 10 feck 4l 4l 4l ajalaia) sl a4l al 4 sl 4l of 4 4 4
21 81082 SCHEW, No, 10-24 x 12 dr. hd. alal s Al a{alal ol aal sl a4 alasls
28 175009 BRACKET, Fuel manifold 1] 1 R EE
8 BTn-168 WASHER, 1/4 lock 11 Uy 11
30 BTD-1399 BOLT, 1/4-20 x 1/2 11 LRI I I

Figure 30.
6-8




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
Oil. SUMP AND INDUCTION SYSTEM

FUEL LINES, FUEL HOSES AND ATTACHING PARTS

FIG. PART 05_ QUANTITY PER ASSEMBLY
REF.! NUMBER DESCRIPTION AR "}2’} F */"foﬁﬁ@t%“’ ,;;»r’
31 e "a--oﬂ‘ & ":o'o‘ a-r ‘:r WA %0" "},v"‘ "a,‘" YAV
A LW-12008-8-200  FTUBE ASSY. Fuel manifold to
nozzies covis. 1-2-5-8 4] 41 4 41 41 4j 4 14 41 41 4
LW-12088-0-206 I TUBE ASSY., Fusl meanifeid to
nozzies cyl. 1 i HHHe 1 i
LW-12098-0-170  [TUBE ASSY.. Fuel manifeld o
nozzies cvis, 3 & 4 A4 1 1AM 22 z AHz2
LW-12048-0-276  JTUBE ASSY. Fuel manifold to
nazzles cyl, 2 1.1 Uiy 1
1LW-12098-0-134  [TUBE ASSY . Fuel manifold to
nozziss ovls. 3 & 5 2.2 A az 4 IO N S T WO S
1 W-12088-0-218  {TUBE ASSY. Fuel manifold to _ - -
nezzies cyis, 4 & § 212 ZEHNHZ 2z
2 521919-G12 CLIP, 3/4 dia, for Mo, 1D screw 121 2{101 8] 8310151101181 8] B By10: sjtopi2ntgt | 4 |
3 JLW-17518 CEI?, 115 ID for Ne. 15 strew 1222 222 el 101211011211 2912
4 BYD-880 SCREW, No. 10-32 x 5/8 151180 56{33 {131 5]1151181 {13131 B3 516015
5 KTD425 WASHER, No. 10 piaig 5531203133131 033333
8 KTb678 NUT, No. 30-32 selfdocking 151 B{161E3{13115]15:15115]13113 1311811311515
1 H3138 BRACKET, 859 2040414 4141 4 4 H 4 4
8 731562 BRACKEY, Support clamp | 11 1t 1 L] I N I
g 75735 BRACKET, Support elamp S0V ] 1 1
H 14278 BRACKET ASSY., Fuel Yne support H1
it 73971 CLAMP, 1/2 i1} cushion type 1/4 screw HRINERIRIY B 4
12 {73751 CLAMP, 5/8 10 cushion type 1/4 strew 3 2z 32 A4 2
13 870892 SCREW, No. 1032 x 112 2 2 _
4 {1ag78 ELBOW, 3/8 tubing adj. 459 1 it 1
15 |MSZ08738 ELBOW, 3/8 flammd 1/4 NPT, 4h8¢ 1 1 1 ~
16 IMS20877-8 ELBOW, 3/8 flared 1/4 NPT, 808 3 1 |3 ? 1 5
1 {77388 TUSE ASSY., Fusl pump to injecter 1 HIE

Figure 31,
6-9




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
Ol SUMP AND INDUCTION 5YSTIM

FUEL LINES, FUEL HOSES AND ATTACHING PARTS

FIG, PART ON QUANTITY PER ASSEMBLY
REF, NUMBER DESCRIPTION A N R A TR
372 @\ ’,@ e yﬂ'""c e 4@“,‘5 m\’@% AN v% t’o
WA 418523 ELROW, 2/8 flared 1/2 NPT 808
......... {pumyp_outley 1
2 78472 o 1ELBOW, 1/2 flared 1/2 NPT 80°
S N {pump _inlet} _ !
s.pmn _|ELBOW, 3/8 fiared adj, 90° 1. ENEEEEEENERNNNN. ]
_____________ {pump_outlet) 1| B0 v O 0 | O
A8T8 NIPPLE, 3/8 whe /1618 st eha. L T L LT PN E LTV
______ ] Apump_intet} ; . S
5 LW-16446 ELBOW, 3/8 whe 90% swivel | b HT I T T T T O O T I T O
_______ {fuel injector :niet} o _ H |
11 S R O O O W
1151 00 I O T T A I A
I IR T O OO A Y A O TN Y S N N O A
manifold _ IEEENEESEREENENE .
16 |LW-12799-65-116 |HOSE ASSY., Fuel pump to fuel BN O O O O O O
_____________ injector ENRIE L LI L
1t AW-131774.334  |HOSE ASSY. Fuel inj peior 1o fuet
""" manifold 1 i
12 jLW-1787648-344 [HOSE ASSY., Fuel injector to fuel ENEREERRN
. fomanifold ] IENNEEENNEEEN
13 hw.11926 TUBE ASSY., Fuel pump to injector | ) _ 1 BEEREEE
#  JW-128775-124 " THOSE, Fuel pump 1o injestor [P 1] ol NN
15 [LW-12877-65-051 [HOSE ASSY,, Fuel pump to imjector  § [ % [ H 1 {3 1 1 EREEN iNENE
18 jEW-12738-4-340 |HOSE ASSY. Fual injector to fuel ddd _
manitold _ _ A i
17 LW-14183  |TUBE ASSY, fuel pump to injector _ 11 1 1

Figure 32.
6-10




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SERVICE KIT SECTION

SEAL AND GASKET SET
10-540-"T4 ABD, -T4B5D (Paraliel Head} Wide Cylinder Fiange Model

Ty,
PART PER
NUMBER DESCRIPTION ENG.

LW-133%7 SEAL AND GASKET SET i
MS829512.6 SEAL, O i
MS20512.10 SEAL, Of i
MS16625-108] RING, internal retaining 1
STH-111 GASKET, O#f suciion screen 1
STD-1045 GASKET, Of pressure relief valve i
8313 GASKET, Vacuum and hydraulic pump 3
600986 (GASKET, Fuel pump 1
LW-14260 SEAL, Tachometer drive H
62922 SEAL, Shroud tube 12
66224 GASKET, Fuel injector 1
70310 SEAL, Shroud tube 12
70455 GASKET, Prop. drive gear plug H
70457 GASKE?T, Qil fillter extension i
71481 Ring, Cylinder base seal &
LW-14820 RING, Intemnal retaining 8
731973 GASKET, iniernal pipe flange 6
72053 GASEETY, Governor i
72091 RING, O seal 2
72812 RING, Off seal oil level gage i
73383 LOCKPLATE, Alternator bracked H
13818 GASKET, Accessory housing i
75118 GASKET, Exhaust {lange 12
75906 GASKET, Rocker box cover &
LW-15028 SEAL, Crankshaft off 1
IAV-10332 LOCKPLATE, Crankshaft gear 1
LW-13792 SEAL, Crankshaft H
LW-12681 GASEET, Magneto 1
LW-12272 LOCKPLATE, Shroud tube 6
LWw-13306 GASKET, Od sump 1
LW-34995 SPRING, Shroud tube &
STD-208 SBAL, OH 6
71188 BOX, Setup 1
73220 GABKET i
V154 GASKET 1
§TD-294 GASKET 1
65321 GASKET 6
STD-1733 =0 RING 1
MBGESGOD RING, Ol seal i
72059 GASKET 1

7-1




LYCOMING 10-540 SERIES PARTS CATALOG |

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
10-540-C4BB, -D4AB, -T4ABD and -T4RHD Wide Cylinder Flange Models

ary.
FART PER
NUMBER DESCRIPTION ENG,

76296 CYLINDER, PISTON AND RING KIT 1
STH-1411 NUT, Plain, 1/4.20 1
STD-1925 SCREW 6
66009 KEY, Valve infake A
629232 SEAL, Shroud fube 2
LW-13790 SHAFT, Valve rocker 1
60828 PLUG, Pision pin 2
TH906 GASKET, Rocker box cover 1
61247 COVER, Rocker box 1
M513998.3 CAP, Valve stem exhaust {roiator tyvpe} i
EW-118060 SPRING, Valve ouler 2
65441 SEAT, Valve spring lower (intake) 1
LW-117956 SPRING, Valve inner 2
LA¥- 10077 SEAT, Valve spring inner {intake) 1
LW-14995 SPRING, Shroud tube 1
[W-12272 LOCRPLATE, Shroud tube 1
69444 ROCKER ASSEMBLY, Valve intske 1
LW-16076 SEAT, Valve spring, upper (exhausf) {rotator type} 1
LW.14077 PIN, Piston 1
70310 SEAL, Shroud tuke 2
7105 BOX, Setup 1
71481 SEAL, Cylinder base 1
74541 VALVE, Exhaust {rotator type) sodium cooled chrome stem 1
M513997-3 KEY, Valve, exhaust {rotator type) 2
73857 RING, Piston, oil regulating {Ch.) (expander type) i
73938 VALVE, Intake i
74241 RING, Piston compression 2
LW-12427 CYLINDER AND HEAD ASSY., Wide deck i
{Nitrided Cyls,, Siraight Valve Head)
THG89 PISTON i
74638 ROGCKER ASSY., Exhaust i
LW013323 SEAT, Valve spring, lower {exhaust) i
1W012892 THRUST BUTTON 2
STI-1215 BOLT 2
72198 PLUG 2
S5P6T2 TAG 1
LW-11775 PLUG, Pisfon pin (Alum.) 2
85P2472 TAG 1

7-2



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
10-540-G1D5, -K1A5, K1A5D, K1iB5, KiD5, -K1E5, KI1F5, K1FsD,
-K1Gh, -KiJ5 and -K1J5D Wide Cylinder Flange

GTY.
PART PER
NUMBER DESCRIPTION ENG.

EW.13115 CYLINDER, PISTON AND RING KIT H
STD-180 WASHER 4
STDH1215 BOLY 2
5TD-1411 NUT 4
STD-1925 SCREW 8
MS13997-3 KEY, Exhaust (rotator type) 2
M5139298-32 CAP, Valve stem, exhaust 1
72050 KEY, Valve intake 2
80828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66731 COVER, Valve rocker shafi p
66732 GASKET, Valve rocker shaft cover 2
67193 GASKET, Rocker box cover 1
IW-13321 SEAT, Valve spring, lower {infake} i
88795 COVER ASSY., Rocker box 1
LW-13446 PIN, Piston pin i
LAW.14077 PIN, Piston pin 1
Ti185 BOX, Setup i
71285 ROCKER ASSY., Exhaust vaive 1
71266 ROCKER ASS8Y., Intake valve 1
71481 SEAL, Cylinder hase 1
71549 WASHER, Valve rocker thrust 2
72626 SHAFT, Valve rocker 2
73111 VALVE, Exhaust /2" sodium cooled 1
73112 SEAT, Valve spring, lower 1
LW-13322 SEAT, Valve spring, lower 1
LW 13622 VALVE, Intake {small hd.) i
T3857 RING, Piston, ofl repulating, chrome 1
LW-12338 RING, Piston, oil regulating, chrome 1
74241 RING, Piston compression {chrome) 2
LW-10076 SEAT, Valve spring, upper (exhaust) 1
895632 SEAT, Valve spring, upper (intake) 1
LW-10207-8 PISTON (3 Ring) 1
LW-11796 SPRING, Valve outer 2
LW.11797 SPRING, Valve inner 2
LW.12987% CYLINDER ASSY., Nitrided 1
LW-11775 PLUG, Piston pin 4
85p222 TAG 1
62388 CAP 1




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
10-540-83 A5 Wide Cylinder Flange Models

ary.
PART PER
NUMBER DESCRIPTHON ENG.

LW-14 718 CYLINDER, PISTON AND RING KIT 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud fube 4
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shafi eover 2
67112 ROCKER ASSY., Exhaust valve 1
87113 ROCKER ASSY., Intake valve 1
871493 GASKET, Rocker box cover i
LW-13323 SEAT, Valve spring, lower 1
687485 COVER ASSY., Rocker box 1
71195 BOX, Setup i
71481 RING, Oil seal i
71548 WASHER, Valve rocker 2
72626 SHAFT, Valve rocker b
73857 RING, il reguilating i
73112 SEAY, Valve spring, lower 1
1W-13322 SEAT, Vaive spring, lower 1
LW.13822 VAVLE INTAKE i
T4241 RING, Piston 2
74802 VALVE, Exhaust i
1.W-100786 SEAT, Valve spring 1
69532 SEAT, Valve spring 1
LW.11775 PLUG, Piston pin 2
LW-117486 SPRING, Valve outer 2
w-11at SPRING, Valve auxiliary 2
IW-1020%-5 PISTON 1
LW.13448 PISTON PIN 1
LW-14077 PISTON PIN 1
LW-12988 CYLINDER ASSY. 1
MS13987-3 KEY, Vaive 2
MS13948-3 CAP, Valve stem 1
STD-180 WASHER, Internal lock 4
STD-1411 NUT, Plain 4
SED-1215 BOLT 2
STD-1925 SCREW 9
55p2272 TAG 1
82388 CAP i

7-4



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MOBEL ENGINES
SERVICE KIT SECTION

SEAL AND GASKET SET
H3-540-C4B5, -D4 Ab (Parailel Valve Head} Conventional and
Wide Cylinder Fange Models

ary.
PART PER

NUMBER BESCHIPYIGN ENG.

71569-1 SEAL AND GASKET SET 1
§TH-111 GASKET 1
STD-208 SEAL, 0% 2
§TD-213 SEAL, 0il 1
STH-294 GASKET, Annular 2
STD-1045 GASKET, Annular 1
1691-C GASKET, Fuel pump i
8313 GASKET, Vaeuum pump 2
60096 GASKET, Fuel pump 1
LW-14260 SEAL, Tachomter drive oil 1
61173 GASKET, Oil pressure housing 1
61183 SASKET, Aecessory adapter 1
62224 GASKET, Magneto adapter 4
69922 SEAL, Shroud tube i2
86224 GASKET, Carburetoy 1
87518 LOCKPLATE, Crankshaft pear 1
88315 GASKET, Accessory drive adapter H
LW-12272 LOCKPLATE, Shroud tube 8
69164 GASKET, Fuel pump adapier 1
69551 GASKET, Accessory drive adapler H
70310 SEAL, Shroud tube 12
70455 GASKET H
TM5T GASKET 1
71183 BOX, Set-up 1
71481 RING, Ojf seal §
71667 LOCKPLATE, Fuel pump kiler gear i
71873 GASKET, 2 boli flange 8
72053 GASKET, Governor 1
72659 GASKET H
72675 RING, Oif seal 8
12078 LOCKPLATE, Cam gear 2
72091 RING, Oi seal 2
72210 GASKET 1
72220 GASKET, O# level gage 1
72312 RING, 0il seal 1
1W-13308 GASKET, O#f sump H
73383 LOCKPLATE, Generator bracket 2
73818 GASKET, Accessory housing 1
74305 SEAL 1
75906 GASKET, Rocker box cover 8
76510 GASKET 1
LW-12795 GASKET 1
69490 SEAL, Crankshaft oil H
LW.12681 GASKET 2
LW-15628 SEAL, Crankshaft 1
LW-13782 SEAL, Crankshaft o 1
69345 SPACER 8
LW.-14995 SPRING &
M516625-1081 RING, Internal retaining 1
85321 GASKET B

7-5




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEIL ENGINES

SERVICE KIT SCTION

SEAL AND GASBKET SET
I0.540-G1D5, -K1AS, -K1ABD, -K1B5, -K1D5, -K1E5, K15, -K1F5D, -K1GE,
K1GBED, -K1J6, -K1J6D, -S1A5 (Angie hd. valve) Wide Cylinder Flange Models

ary.
PART PER

NUMBER GESCRIPYION ENG.

73185-1 SEAL AND GASKET SET i
M529512-6 SEAL 1
MS28512.8 SEAL, 01 i
STI»-111 GASKET, Annular P
5TD-208 SEAL, 0d 1
5Tp-213 SEAL, Off (Fuel pump drive) 1
STi»-294 GASKET, Annular 2
STD-10645 GASKET, Annular i
STH-1441 GASKE™T, Annular 6
691.C GASKET, Fuel pump pad 1
8313 GASKET, Vacuum pump 2
LW.14260 SEAL, Tachomeier 1
61173 GASKET, O pressure housing i
61183 GASKET, Aecessory adapiler 1
62224 GASKET, Magneio 4
62822 SEAL, Shroud tubw 24
66732 GASKET, Valve rocker shaft cover 12
67193 GASKET, Hocker box cover 6
67516 LOCKPLATE, Crankshaft gear 1
68315 GASKET, Accessory drive adapler i
89184 GASKET, Fuel pump adapter 1
89551 GASKET, Accessory pad cover 1
704565 GASKET 1
T0457 GASKET, Oi level gage 1
72210 GASKET, Al throtfle housing 1
71459 GASKET, BRocker box 6
T1481 RING, il seal &
71667 LOCKPLATE, Crankshafi idler gear 2
71973 GASKET, Intake flange 6
72068 GASKET, Governor drive pad 1
72075 SEAL, O 8
V2098 LOCKPLATE, Camshaft gear 2
T2081 RING, Cil seal 2
12220 GASKET, Of filler plug i
72312 HING, Of seal 1
12711 RING, O seal intake pipe 8
LW.33306 GASKET, Off sump 1
73032 GASKET, Air inlet housing i
73383 LOCKPLATE P
73818 GASKET, Accessory housing H
T4305 SEAL, Crankshaft oif 1
753233 “0" RING 24
Teb10 GASKET 1
76940 SEAL, Crankshaft oil 1
LW-15628 SEAL, Crankshaft 1
LW-13792 SEAL, Crankshaft oil 1
Lw-12681 GASKET, Magneto 2
LW-12795 GASKET, 1
STD-580 GASKET 1
5TR-1737 RING 1
71193 BOX 1

76




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SERVICE KIT SECTION

SEAL AND GASKET SET
[0-540-K1AED, -K1GHD {Angle head) Wide Cvlinder Flange Models

ary.
PARY PER

NUMBRER DESCRIPTION ENG.
LW-13367 SEAL AND GASKET SET 1
MS529512-19 SEAL, il 2
MS16625-1981 RING, Internal retaining 1
ST-111 GASKET, Oil suction screen 1
S5TD-208 SEAL, O 1
STD-1045 GASKET, Oil pressure relief valve i
1691-C GASKET, Fuel pump 1
8313 GASKET, Vacuwrn and hydraulic pump 2
LW-14 280 SEAL, Tachometer drive 1
62022 SEAl, Shroud tube 24
66732 GASKET, Valve rocker shaft cover 12
67193 GASKET, Rocker box cover 6
69164 GASKET, Fuel pump adapier 1
TEH5 GASKET, Prop. drive gear plug 1
T0457 GASKET, Oil fiiter extension 1
71450 GASKET, Rocker box cover 6
Ti481 RING, Cylinder base seal 6
LAW-34820 RING:, Internal refaining 8
71973 GASET, intake pipe flange 8
72053 GASKET, Governor 1
T2091 RING, O seal 2
72218 GASKET, Al throttle housing 1
72220 GASKET, Of level gage 1
72312 RING, O seal, ol level gage i
1271 RING, Seal intake pipe ]
73032 GASKET, Inlet housing 1
73583 LOCKPLATE, Alternator bracket i
73818 GASBKET, Accessory housing 1
LW-15619 GASKET, Exhaust 12
75118 GASBKET, Exhaust flange 12
LW-15628 SEAL, Crankshaft ol 1
LW-316332 LOCKPLATE, Crankshaft gear H
LW.12681 GASKET, Magneto i
LW-13077 SPRING, Shroud tube 24
LW-133906 GASKET, O# sump 1
$TD-589 GASKET 1
71193 BOX 1
60096 GASKET, Fuel pump accessory 1

7-7




LYCOMING 10-540 SERIES PARTS CATALOG

WiDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES
SECTION 1
Part No. Superseded by Name Ramarks
Reference Page 1-1
LW-13882 LW-13838 Lrankease Assy. Bue to ingreased flange thickness at bottom
parting lina,
§126% 31C-12 Stud Parts standardization,
67528 310-13 Stud Parts standardization.
38-1% 38-16 Stud Product improvement,
38-17 38-16 Stud Product improvement.
{W-13794 31¢-8 Stud Product improvement.
68316 K Stud Product improvement.
B7556 31618 Stud Parts standardization,
Refergnes Page 1-2
1205% 757137 Extension Product improvement,
15754 11527 Exteasion Product improvement.
13680 75675 Extension Product improvement.
12043 LW-14756 Gage Assy. Parts standardization,
14702 L\W-14732 Gage Assy, Parts standardization.
14731 LW-14754 Hage Assy. Parts standardization,
78897 LW-14728 Gage Assy. Parts standardization.
8074 tW-14737 Gage Asty. Parts standardization.,
LW-13018 LW-14730 Gage Assy. Parts standardization.
LW-HTT0 75133 Gage Assy. Parts standardization,
11945 G456 Bracket Product improvement,
712367 72306 Bracket Product improvement.
ST0-6%0 $75-33 Washer Produst impravement.
Reference Page 1-5
STh-28 STH-425 Washer To improve clamp on shroud tube.
N4 76529 Plug Machined for new adiustable off pressure
reiief valve.
76163 77808 WValve Assy. To use valve assy. having hex rather than slet
for adjustment.
LW-10124 LW- 1821 Bearing New bearing has larger dowel hole.



Part No,

LYCOMING

Supersedad by

Refersnce Page -5 {Cont.)

13048
74303
F1044
75218
Lakik
78319
Fa3e4

LW-32877

11377

18840

TI377

78443

74305

£8529

Reference Pags 1-6
71876

70395

g4

78343
MS-8048-111
454

Heference Pege 1-7

74576

13897

12803

74857

LW-15124
LW-1157%
LW-13884
Ti044
15210
1W-13885
78319
LW-13782

LW-12617
137t
LW-11897
LW-15628
18443
12877

LW-10n
13249

73256

73281
ANBGBR1G32HE
L W-13888

75078

14578

73997

75848

SECTION 8

[10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

PARTS SUPERSEDURES

SECTION 1 {CONT},

Mame

Bearing
Bearing
Bearing
Bearing
Bearing
Bearing
Bearing

Seal

Seal
Seai
Seal
Saat

Seat

Body, Hydraulic Teppet

Shaft
Washer
Washer
Washer
Set Serew

Pag

Crankshatt and Ct'wi.

Agsy,

Crankshaft and Ct'w

Assy.

Crankshaft and £t'wt.

Assy.

Crankshaft and Ct'wt.

Assy.

82

Remarks

New bearing has larger dows! hols.

To incorporate straight main bearing dowels.
Product imprevement,

Product improvement.

Product improvement.

Produet improvement,

Proaduct impravement,

Has glue retention grooves for use on dirsct
drive engines.

Product improvement,
Product improvement,
Product improvement.
Product improvement,
Product improvement,

Product improvement.

Product improvement.
Product improvement,
Product improvement.
Product improvament.
Product improvement.

Shorter hax head.

Product improvement

Product improvement,

Canter damper lug eliminated,

Product improvement.




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 1 {CONT.)

Part No, Superseded by Nams Resmarks

Reforence Page 1-7 {Cont.}

18258 73818 Bushing Product improvement.
71327 12062 Bushing Praduct improvement.
£3837 N3z Bushing Product improvement.
68708 89837 Bushing Product improvement.
71378 12081 Bushing Product improvement,
£8836 71328 Bushing Product improvement.
62530 68836 Bushing Product improversent.
71325 72668 Bushing Product improvemsnt.
53838 71325 Bushing Product improvement,
£8888 £9838 Bushing Product improvement.
1267 12874 Bushing Product improvement,
71325 72074 Bushing Product improvement,
69838 11325 Bushing Product impravement.
88888 £3838 Bushing Broduct improvement,
15657 18824 Bushing Product improvement,
71506 LW 14820 Ring, Interna Changes size.

§TD-1559 $T0-1937 Baolt Product improvement.
75196 15148 Camshaft Product improvement,
75036 17579 Support Assy, Praduet improvement.

Referenss Page 1-8

LW 18075 LW-13795 Crankshaft Product improvement.
73014 LW- 18875 Crankshaft Product improvement.
73010 13014 Crankshatt Product impravement.
SYG-1928 STD-2167 Screw Product improvement.
§Y0G-1409 §T3-1826 Screw Preduct improvement,
§TD141% ST0-2188 Nut Product improvement,
71643 168155 Crankshaft Assy. . Product improvement.
75708 18368 Pin Product improvement,
687453 76118 Spager Product improvement.

8-3



LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODE! ENGINES
SECTION 8
PARTS SUPERSEDURES
SECTION 1 (CONT.)

Part No. Superseded by MName Remarks

Heference Page 1-10

ST-1415 $TO-1931 Bolt Product kuprovement,

LW-25H-2.00 8TD-1646 Bolt Product improvement.

STD-1415 SYD-2084 Bolt Produst improvement,

§T0.1197 AN-5-34A Balt Product improvement.

§7D-38 §TD-59& Mut Preduct imprevement,

LWI090 LW- 11866 Spacer Nut Produst improvemant,
SECTION 2

Refersnee Page 2-1

61352 73818 Hasket Product improvement.

15387 75152 Accessory Housing To pravide positive lubrication.
11648 75367 Accessory Housing To provige outheard suppert.
16487 78484 Accassory Housing To provide positive lebrication.
LW-10915 {W-10918 Accessory Housing Produgt improvement.
LW-10813 L#W-30917 Accessory Housing Product improvement.

81285 3187 Stud Parts standardization,

70479 Ne-n Stud Parts standardization,

61688 31618 Stud Parts stendardization.

61238 254-21 Stud Parts standardization,

£1287 25€-17 Stud Parts standardization.

63542 258-12 Stud Parts standardization,

ST0-453 ST0.784 Plug Product improvement,
§TD-40% 1182 Plug Pradugt improvement,
RAS-124667 LW 12589 tnsery Prodact improvement.

Reference Page 2-3

16354 78528 Bedy, Dit Pump Product improvement.
63183 75354 Bady, it Pump Product improvement.
18532 LW-13775 tepetler Assy. Product improvement.
§1612 74641 Shatt, Qif Pump Raeduce stress.
8519 74641 Shatt, Gil Pump Reduge stress.
54183 75287 Body Assy, Product improvement.

8-4




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES |

SECTION 8
PARTS SUPERSEDURES

SECTION 2 (CONT.)

Part No. Superseded by Name Remarks

Reforonce Page 2-3 {Cont.)

73812 61297 tmpefler Product improvement,
73873 §1298 impelier Product improvement,
61165 LW-14264 Seal Praduct improvement,
S$TH-1415 §TD-1931 Beit increased thread engagement,
§Y0-785 §7TD1875 Bult Pradust improvement.

Reference Page 2-5

76891 LW-12745 Gasket Produgt improvement,
4804 76591 Gasket Product improvement.
61400 25C-19 Stud L onger stud,

§TO-1884 STik-1856 Serew Produst imprevement.
14911 71853 Oil Filter Pradust improvement.
LW.13217 EW-13904 Converter Plate Product improvement,
LW-13215 LW-13908 04 Filter Assy. Product improvement.
88451 75944 Vaive Product improvement,

Reference Pags 2-7

STD- 1177 81874 Rol Pin Product improvement,
87537 114 Gear Assy. Parts standardization,
60869 7154986 Washer fnterchangeahility.
AN-4045-1 8313 Gasket Product improvement.
69675 62217 Plug Product improvement,

Reference Page 2-8

Ti873 72964 {Gear Assy. Parts standardization.
60869 71h88 Washer Parts standardization.
§8531 11875 Adapter Assy. Produst improvement,
61262 256-12 Stug Parts standardization.
69942 25612 Stud Parts standardization.
STG-1107 STD-1174 Aot Pin Produst improvement.
AN-4045-1 8313 Gasket Product improvement,
0414 72412 Cover Product improvement.

8.5




Part Ne.
Reference Page 2-1%
1Hh247
5131
74444
13370
13873
13036
13168
LW-11970
78537
77443
148461
61154
prriy
13318

STG-1177

Heference Page 3-1
L W-11457
iW-18722
74502
71887
nosz
£5819
fa6ad
71087
317
45387
74645
713172

12794

LYCOMING

[0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 2 {CONT.)

Superseded by Name
LW-15473 Fuzl Pump
75247 Fuzl Pump
75131 Fuel Pump
74898 Fuet Pump
13870 Fuet Pump
73873 Fugl Pump
LW-16788 Spacer
LW-13928 Pump
LW-13808 Pump
|.W-13968 Pump
16537 Putmip
39 Bushing
12872 Gear Assy.
89159 Adapter Assy.
STa1774 Roil Pin

SECTION 3

LW-11750 Connecting Rod Assy.
LW.11457 Connecting Rod Assy.
LW-10722 Connecting Rod Assy.
74502 Connecting Rod Assy.
71987 Connesting Rod Assy.
LW-$3823 Bushing
Th061% Boft
74644 Balt
74844 Boit
71687 Bolt
75861 Boht
74645 Boh
13172 Boit

New cable is heavier.

Product improvement.
Product improvement.
Product improvement,

Product improvemsant.

Product improvement.

Parts standardizatien.
Parts standardization.
Parts standardization.

Parts stendardization.

Produsct improvement,

Parts standardization,

Parts standardization,

Product improvement,

Produst improvement.

Interchanggabile.

Product improvement.
Produgt improvemsent.
Product improvement,
Praduct improvement.

Praduct improvement,

Parts standardization,
Parts standardization.
Parts standardization,
Parts standardization,
Parts standardization.
Parts standardization.

Parts standardization.

Romuerks




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 3 {CONT.)
Part No. Superssiied by Name Resmarks

Referance Page 3-1 {Cont)

74646 LW-12186 MNut Parts standardization,
71950 14848 Nut Parts standardization,
STG-872 71950 Nut Parts standardization,
69468 71850 Nut Parts standardizatios.
12218 L#-13521 Bearing Product improvement.
74530 754088 Pistan Product improvemsnt,
72887 74530 Piston Produst improvement,
78203 L W-18207 Piston Produst improvement.
756517 78203 Piston Product improvement,
73284 75617 Piston Produst Improvement,
13947 15617 Piston Produst improvement,
73623 13264 Pisten Produst improvement.
72248 73947 Piston Praduct improvement,
88457 73857 Ring Parts standardization.
£85h08 69457 Ring Paris standardization.

Reference Page 3-3

75814 LW-12427 Cylinder and Head Product improvement.
Assy.

74913 18874 Eylinder and Head Produst improvement,
Assy.

14974 L\W-12987 Cylinder and Head To incorparate small intake valve.
Assy.

F13aa LW- $2088 Cylinder and Head To incorporate smal! intake valve.
Assy.

18458 Ti344 Alternator Praduct improvement,

72212 LW-12688 Serat, Vakve Parts standardization,

11448 12212 Seat, Valve Parts standardization.

£3630 12458 Seat, Valve Parts standardization.

68527 12858 Seat, Valve Parts standardization.

£7835 71884 Seat, Valve Parts standardization.

11407 71884 Seat, Valve Parts standardization.

8.7




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
SECTION 8
PARTS SUPERSEDURES
SECTION 3 {CONT.)
Part No. Superseded by Name Remarks

Reference Page 3-3 Cont)

81258 18543 fuide, Vaive Flangeless sxhaust valve,
60028 76643 Guide, Valve Flangeless exhaust valve.
68713 LW-11956 Guide, Valve Flangetess exbhaust valve,
74230 11168 Guide, Valve Flangeless exhaust valve.
69533 74230 Guide, Vaive Fiangeless exhaust vaive.
72857 LW-11957 Guide, Valve Flangeless exhaust valve.
68683 12897 Guwde, Valve Flangeless exhaust valve.
£3358 $9693 fiuide, Velve Flangeless exhaust valve.
75838 LW-11868 Guide, Valve Flangeless exhaust valve,
66798 63264 Insert Parts standardization.
612561 31G-12 Stud Parts standardization,
31613 31612 Stud Parts standardization.
§7528 31613 Stud Parts standardization.
68514 04 Stud Parts standardization.
11451 86610 Bushing Parts standargization,
AN-823-6C MS-20823-60 Ethow Parts standardization.
13640 AN-823-68 Eibow Product improvement,
120634 T2344 Stahilizer Produst improvement.

Reference Page 3-5

72625 73934 Valve, intake Product improvement,
67945 12625 Yalve, Intake Product improvement.
PRy YA LW-13622 Vabe, intake Product imprevement.
LW-12948 LW-13822 Valve, intake Product improvement.
712612 73129 Vaive, Intake Rotater typa.

73117 LW-12949 Valve, Intake Rotator type.

71853 131117 Valve, Intake Parts standardization,
87518 71953 Valve, Intake Parts standardization,
67518 12612 Vaive, Intake {nterchangeahle,
11585 14541 Valve, intake Product improvement,

3.8




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 3 (CONT.)
Part No. Superseded by Name Hemarks

Reference Page 3-5 {Cont)

58634 11595 Valve, Intake Product improvement.
66531 68534 Valvs, Intake Change to chrome stem.
11381 7311 Valve, Exhaust Chamge to chrams stens.
66714 71381 Valve, Exhaust Sodium caoled.

74842 LW-11187 Vaitve, Exhaust Chrome stem.

74052 14842 Vaive, Exhaust Produst improvement.
731 14652 Vaive, Exhaust Rozator typa.

71381 13118 Vaive, Exhaust Change to chrome stem.
b6714 38 Valve, Exhaust Sodiam cosied,

68567 LW- 11795 Spring Valve Product improvement.
68328 LW-11787 Spring Valve Dimensional change,
LW-11795 LW-11787 Spring Valve Dimensional change,
16352 LW-11799 Spring Vaive Himensional changs,
76894 LW-11860 Soring Valve Dimensional change,
85427 768584 Spring Valve Dimensional change,
68326 LW-11796 Spring Valve Dimsnsiona! change,
LW-11798 LW-11798 Spring Vaive imensional change.
76351 Lw-11798 Spring Valve Bimensional change.
68325 LW-13321 Seat Démensiorat change.
88327 LW-10077 Seat Dimensional change.
74554 LW-13323 Seat Dimensienat change,
13142 L W-13322 Ssat Dimensienal change.
13115 LWw.18876 Seat {Hmensional change.
69532 13115 Seat Dimsnsienal change.
62387 72060 Key Dimsnsional change.
80609 12454 Key fimensionat shange,
12058 MS13987.3 Kay Dimensional change,
82387 72080 Key Dimensisnal changs.
63697 MS13988-3 Lap fmensional change.

39




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 3 {(CONT.)
Part Nao, Superseded by Name Remarks

Reference Page 3-6 {Cont)

16280 78286 Piunger Assy, Dimensional changs,
18289 782490 Piunger Assy. Dimensional change,
16289 8284 Plunger Assy, Dimensional change,
12878 6289 Plunger Assy. Bimensional changs,
Fi7gt 72876 Piunger Assy. Gimensional change.
88312 71791 Piunger Assy. Dimensionat change.
68324 FavEl Plunger Assy. Dimensional change.
13062 18348 Plunger Assy, bimnensional ehange.
12378 73062 Plunger Assy, Dimensional ehange.
65674 78524 Sorket Parts standardization,
71083 LW-11485 Tube Parts standardization,
75774 71083 Tube Parts standardization,
71928 72255 Tube Assy. Parts standardization,
68739 7828 Tube Assy. Parts standardization,
LW.13428 LW-14895 Spring Product improvement,
LW.12273 {W-13428 Spring Produst improvement.
68517 LW-12213 Spring Produet improvement.
18051 L W-13077 Spring Product improvement,
66717 19051 Spring Product improvement,
71448 #8051 Spring Product improvement.
74938 79051 Spring Product imprevement.
68518 LW-12272 Lockpiate Product improvement.
§0853 62922 Seai Product improvement.

Refersnce Page 3-7

1135 73434 Hod Assy. Interchangeability.
71136 73435 Hod Assy. interchangeability.
11137 73436 Rod Assy, interchangeability.
70282 73455 Rod Assy. Interchangeability,
13283 73456 Rod Assy. interchangeability.




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 3 (CONT.)

Part Ko. Superseded by Name Hamarks

Referense Page 3-7 {Cont)

T0284 73457 Rod Assy. Interchangsabitity.
68719 71544 Washer Bimensiongt change.
68846 12626 Shaft, Valve Parts standardization.
80401 LW 13798 Shaft, Valve Parts standardization.
81248 75906 Gasket Parts standardization.
ST3-1826 §TD-1825 Serew Produst improvemsnt.
87458 71481 Ring inmechangsability,
17997 14887 Spater Parts standardization,
STH-38 J43-8 Nut Parts standardization.
ST1-528 §70-24880 Nuy Parts standardization,
8TD-2063 STD-2090 Nut Parts standardization.
73728 75118 Gasket Parts standardization.
87158 1378 Haskes Parts standardization,
8182 STD-2043 Nut Parts standardization.
MS20556-524 STD-2043 Nut Parts standardization.
Y050 8§7D-2 Nut Parts standardizatien,

Aeference Page 3-8

ANZ16-6 5Ti-684 Nigple Product improvement.
ANB16-8[ ANS16-8 Nippis Product improvement.
STO-347 STil-2188 Hose Produet inprovement.
STH-1821 STD-347 Hose Praduct improvement.
STH-2188 LW-1h582.505 Clamp Produet improvement.
5701924 LW-16682-5-05 Ciamp Product improvement.
8TH-1252 §Yn-2188 Clamp Produet improvement,
§TD-1262 §TH-1924 Clamp Product improvement,
§70-19%14 STD-1252 Clamp Produst improvement.
STi-1924 STD-15%4 Clamp Product improvemsnt.
T2i04 73027 Tube Assy. Product improvement.
12152 75339 Haffle (imensisnal change.

8-11




Part No,

LYCOMING

Superseded by

Reference Page 3-8 {Cont)

i
14118
71578
13708

Ns28
STD-888
ANS31-12-17

Reference Page 4-1

LW-10382
LW-12136
£8874

18292

713826
LW-384602-303
LW-384662-203
LW-320297-2
LW-320287-3
73650

62254

65530
LW-14068
LW-320758-3
LW.320289-8
LW-320472-4
LW-320289-5
Lw-326232
62265
LW-83827-17

72182

715338

14718

1478

718%)
STh-682
ANG31-12817

IW-13642
EW-13741
LW-12136
Lw-12681
78292
LW-684602-303
LW-384682-397
LW-620628-2

{ W-14057
LW-14057
73850

62264
LW-320788-2
LW- 14868
LW-620028-8
LW-620827-4
§2255
LW-620836-4
LW-320232

LW- 4875

Baffig
Baftie
Baffie
Baffle
Hook
Seraw

Grommet

Gear
Cushion
Cushion
Gasket
Gasket
Harness
Harness
Clip
Clip
CHp
Clig
Clig
Clip

Chp

Ciip
Clip

Bracket

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 3 {CONT.)
Name Remarks
Bimensisnat change,

Dimensional change,

Gimensional change,

{}imensienal change,

Dimensional change,

Proguct improvement,

Product improvement.

SECYION 4

Broduct improvement,
Product improvement.
Product improvament,
Product improvement,
Product improvement,
invterchangeability.
interchangeahifity.
fiimensionat changs.
To provide clesrance,
To provide clearance.
Product improvement.
Product improvement,
Product improvernent.
Product improvement,
Proguct improvement,
Produtt improverment,
Product improvement.
Product improvement,
Product improvement.

Product improvement.

8-12




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION B
PARTS SUPERSEDURES

SECTION 4 {CONT.)

Part Ho. Superseded by Name Remarks

Reforgnce Page 4-1 {Cont}

LWN-12282 MS21918-612 {lamp Produst impravement.
MS821918-F12 LW-12282 Clamp Product improvement.
72038 LW-12202 Clamp Produgt eprovement.
STG-205 ST-1825 Screw Product improvemsnt.
15 LW-157268 Kit, Magnato Parts standardization.
PW12147 {W.382698 Kit, Magnetc Parts standardization,

Reference Page 4-3

730068 4830 Gear Product improvement.
73009 74838 Gear Product improvement.
14881 15124 Gear Product improvement.
74882 75124 Gear Produet improvement,
72282 74881 Gear Product improvemgnt,
1639 12282 Gear Product improvemsnt.
6eg74 LW-12138 Lushion, Magneto Product improvement,
78297 LW-12681 Gasket, Magnets Product improvemsnt,
13826 182492 Gasket, Magneto Product improvement.
71641 13040 Coupling Te provide 20° advanse.
1603 73013 Coupling Te provide 20° advance,
73038 LW-163058-9 Magaeto interchangeshility,
12572 13038 Magnato Produst improvement.
73668 LIW-163014- 1) Magneto interehangeabity.
73038 738868 Magneto To provide 37- /29 retard.
12573 73038 Magneto Intzrchangeabiity,
15454 LW-345280-1 Magneto interchangeability.
15753 LW-348310-% Magneto Interchangeability.
79853 LW-3493703:4 Magnete interchangeahility,
LW10172 LW-3458314-8 Magneto Interchangeabiity,
7151 LW-157208 Kit, Magneto Parts stendardization.
514 LW-157209 Kit, Magneto Parts standardization,

B-13




Part No,
Referance Page 4-5
LW-M.2123
LW-m.2122
1068-B
STD.-201t
AN3650632C
LW-320299-5
STD-178
STH-868
LW-M-2159
LW-M-2158
LW.320287-3
13650
82254
LW-320288-3
STD-B60
167135
13157
EW-620615-3
18852
1182-U1
1182-M1
182Uz

118244

Reference Page 5-1
76533

STD-1823

13218

H574

LYCOMING

Superseded by

LW-M-2468
LW-M-MT0
11910
STD-563
AN3B5-63ZA
62255

12351

12351
LW-M-2468
LW-M-2361
LW-14057

L W-14057
13656
LW-14080
$7D-692
72815
76735
LW-720515-3
LW-§20515-3
1182-83
1182-83
1182-¥3

1182-W5

LW-13038
73383
15388
18638

[0-540 SERIES PARTS CATALOG

WIDE CYLINBER FLANGE CRANKCASE MODEL ENGINES

SECTION 8

PARTS SUPERSEDURES

SECTION 4 (CONT.)

Name

Harness Assy.
Harness Assy.
Ciamp

Sorew

Mt

lip

Serew

Screw
Harness Assy.
Harress Assy.
Cip

Ctip

Elip

Ciip

Scraw
Bracket
Bracket
Harness, lgnition
Harness, lgnition
Spark Plug
Spark Plug
Spark Plug

Spark Plug

Bracket
Letkplate
Link

Puiley and Shaft

SECTION 5

8-14

Product improvement,
Product improvement,
Product improvement.
Parts standardization.
Sedfdocking,

Product improvemsent.
Seif-locking,
Selt-lncking,

Product improvemsnt,
Product improvement,
Product improvement,
Product improvement,
Product imprevement,
Praduct improvement,
Product improvement,
Product knprovement,
Product improvement,
Product improvement.
Product improvement,
Product improvereent.
Product nprovement,
Loang reach plugs.

Praduct improverent,

Himensional change.
Parts standardization,
Paris standardization,

Preduct improvement,




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 5 (CONT.)
Fart No, Supersaded by Name Resmarks

Refereace Page b-1 (Cont}

4517 78614 Alternator Pulley Produgt impravement.
74520 1887% Ball Beating Farts standardizatisn.
LW-10577 18629 Bl Bearing Parts standardization,
MS-16625-1112  MS-16825-1125 fing Parts standardization.
74516 18617 idier Shaft Parts standardization,
$TH-33 $TD-890 Washer Product improvemsnt.
§TH-T61% S5TO-713 Pia Product improvement.

Refersnce Page 5-3

78407 LW-14308 Alternatar Produet improvement.
78315 LW-14316 Altariator Praduct improvement.
THH 78318 Almmator To incorporate new siig 7ing.
78312 Lw-34319 Altemator Product improvement.
78314 LW-14324 Alternator Product improvemant.
77751 78314 Alternator Te incorporate new shp ring,
74322 16626 Belt To incorporate dacron fiher,
11347 LW-18178 Regulator Product improvement.

Referensge Page 5-4

LW-14267 LW-158871 Starter Produst impravement,
Fiival LW 14207 Siarter Protduct improvement.
a8z 76211 Starter Product improvement,
13268 74092 Starter Product irprovement,
12587 73288 Starter Product imprevement,
LW-14268 LW-15572 Starter Product improvemsnt.
76212 LW-14208 Starter Produet improvement.
17462 76212 Starter Product improvement,
13270 12482 Starter Praduct improvement.
T1452 73270 Starter Produet improvement,
$¥D-2068% STI-2156 Boit Preduct improvement.
ST-1323 STD-2158 Boit Produst improvement.

8-15




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8
PARTS SUPERSEDURES

SECTION 5 (CONT.)
Part No, Superseded by Name Remarks

Reference Page 5-4 {Cont.}

ST0-1262 8TD-1323 Bolt Produst improvemsnt,
T6773 LW-12083 Switch Product improvement,
61427 76773 Switeh Praduct improvement,
BI715 1 W-12085 Switch Produst improvement,
SECTION 6

fieference Page 6-1

7812 LW-13306 Hasket Product improvement.
72345 74833 Surmp Parts standardization.
74833 LW-13232 Sump Product improvement.,
72180 LW-11273 Citamp Wider bearing surface.
68510 250-9 Stud Parts standardization.
69943 25614 Stud Parts standardization,
61279 555843 S Barts standardization.
STH-b1 1102 Plug Parts standardization.,
STH-453 S¥R-784 Piug Parts standardization,
STD-740 STH-355 Pug Parts standardization,
LW-26H-200 STD- 15846 Boit Parts standardization.
ST0G-765 8T 1878 Bait Parts standardization,
69335 LW-12545 Piug Produet improvement.

Refersnce Page 6-3

12812 LW-13306 Gasket Product improvement.
1W-14136 LW-14909 Sump Assy. Te provide airframe clearance.
AN-832-D8 8T0G-2184 Plug Produet improvement.
£9943 25{-1% Stud Progduct improvement.
28(-12 256-11 Stut Product imprevement.
£59442 25C-12 Stud Product improvenment,
61262 258-12 Stud Product improvement.
61279 59843 Stud Product improvement,
§T9-51 1102 Plag Product improvement,




LYCOMING 10-540 SERIES PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES
SECTION 8
PARTS SUPERSEDURES
SECTION 6 (CONT.)
Part No. Superseded by Name Remarks

Reference Page 6-3 {Cant.)

ST3-568
LW-13808
LW-11058
LW-11622
78222

16805

75102

76895

68335
Reference Page §-4
12812

71687

67747

§9943

%612
89842

61262

61279

68437

88316

67528
AN-535-4-3
ST-1826
83334
Reference Page 6-5
AN-TILTWIS
650131

§0054
$7D-50

sTD-8
13484
EW-13808
LW-11050
Lw-11022
78222
16605
765102

{W-12645

LW.13308
120586
11697
26L-11
-1
25012
25612
59943
31E-15
31C-15
68316
5101801
AN-5354-3
LW-12645

LW-15582-8-28
1813
13348

STD-8

Washer

Seregn

Lranksase Assy.
Crankease Assy.
Grankoase Assy.
Crankease Assy.
Lrankcase Assy.
Crankcase Assy.

Plug

Gasket
Sump Assy,
Sump Assy,
Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

[irive Stud
Screw

Plug

Clamp
Gasket
Fangs

Washer

8-17

Product improvement.
Praduct improvement.
interchangeabitity.
interchangaabitity.
Intershangeabifity.
interchangeability.
{nterchangeakbility.
interchangeability.

New length,

Praduct improvement.

Ta increase thread engagement.
To change tocatian of namepiate.
Parts standardization.
Parts standardization,
Parts standardization.
Parts standardization.
Parts standardization.
Parss standardization,
Parts standardization,
Parts standardization.
Barts standardization.
Pars standardizating,

New fength.

Product improvement.
Product improvement,
Product improvement,

Product improvement.




LYCOMING 10-540 SERIES PARTS CATALOG
WIDE CYLINDER FLANGE CRANKCASE MODE], ENGINES
SECTION §
PARTS SUPERSEDURES
SECTION 6 {CONT )}
Part Ko, Superseded hy Name Remarks

Referente Page B-5 (Cont.}

3921 EW-121
LW-12455 LW-12191
72753 73921
2754 LW-12192
13922 LW-12783
PW-12483 LW-12183
127155 73822
13823 LW-12104
LW-12454 LW- 12184
12758 73923
75223 LW-1219%
14192 13831
16972 7ains
LW-10456 LW-15730
§7556 3E-18
68116 3ic-14
67528 88316
STG-51 1102
STH-56 S¥D-8
STD-75 STB-1875

Referance Page 6.7

85068 86224
76483 8176
13758 74151
730629 13758
12841 73429
14581 LW-18475
AN-818-6D AN-8156
15952 T304
AN-016-4 AN-822-4

Intake Pipe
intake Fipe
intake Pips
intake Pipe
intake Fips
Intake Pipe
intake Pipe
ntake Pipe
Intake Pipe
intake Pipe
Intake Pipy
Housing Assy.
Housing Assy.
Housing Assy.
Stud

Stud

Stud

Plug

Washer

Boilt

Gasket

Fuel njector
Nozzie
Nozzle
Nozzie
Nazzie
Reducer
Eibow

Elbow

interchangeability.
nterchangeability.
Interchangeability.
interchangeability,
interchangeahility.
Interchangeahitity.
interchangeability,
interchangeabifity.
interchangeahility,
interchangeahility.
interchangsability,
Intarchangeability.

inferchangeshility,

Prodult improvement,
Product improvement.
Product improvement,

Product improvement.

Parts standardization.

Product improvement,

Product improvement.

Produtt improvement,

Product Improverment.

Parts standardization,
Pares standardization,
Parts standardization,

Parts standardization,

Product improverment.
Product improvement,

Product improvement,




Part Na.
Reference Page 6-8
73868
AN-823-4
AN-824-4
AN-8234
1102
LW-12604
75283
73969
7573
AN-506-A10-8
$70-1897
Refererce Page 8-9
LW-12688-1-206
73963
L W-12888-1170
LW-12088.2.776
LW-12088-2.264
{1 W-12088-1-134
13788
{W-12098-2-210
LW-12262
MS-21818-F12
72038
PW-12145
73152
PW.320300-4
3an
AN-823.5
AN-823-4

LYCOMING

Superseded by

75283
MS-20823-4
AN-823-4
AN-816-4
15447
447
18607
15283
LW-13518
870-82
STG-1499

LW-12088-0-200
LW-12093-1.208
LW-12098-0-178
LW-12098-0-278
LW-12088-2-276
LW-12088-6-134
LW-12088-1-134
LW-12098-0-216
MS-21818-612
LW-12202
MS-21819-F12
LW-12518
16735

73471

73751
MS-28823-6
AN-823-6

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION 8

PARTS SUPERSEDURES

SECTION 6 {CONT.}

Mame

Manifold Assy.

Elhow
Elhow
Nipnie
Nippie

Nippie

Manifold Assy.
BManifold Assy.

Manifold Assy,

Scraw

Bolt

Tube Assy.
Tubg Assy.
Tube Assy,
Tube Assy.
Tube Assy.
Tube Assy.
Tubs Assy.
Tube Assy.
Clip

Clip

Lip

Elig
Bracke:
Clamp

Clip

Elhow

Ellow

Customer requast.
Product improvement.
Product improvement,
Product imarovement,
Praduct improvement,
Praduct imarovemsnt,
Custamer request,
Custamer reguest,
Customer reguest.
Parts stardardization,

Parts standardization,

Product improvement.
Product impravement.
Product improvement.
Product improvement,
Product improvement.
Product impravement,
Product improvement.
Product improvement,
Produst improvement,
Produst improvement.
Product improvement.
Proguct improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.




LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

SECTION §
PARTS SUPERSEDURES

SECTION 6 (CONT.)

Part No, Superseded by Name Remarks
Reference Page 6- (Cont}
AN-8724-4 AN-8234 Ethow Product improvement,
AN-822.6-8 M$-20822-5 Eibow Product mprovement,

Reference Page §-10

16871 78573 Elhow Interehangeability.
AN-822-8 76422 Elbow Interchangeabifity.
AN-B22.5 72311 Etsow Interchangeabifity.
ANR-B15-6 78738 Nipple interchangeability.
AN.8158-6 AN-815-8 Nipple interchangeahility,
A-816-60 AN-816-6 Nipple Inserchangeshility.
LW.10048 LW-16448 Elhow interchangeability.
11385 LW-100649 Elbow interchangeability.
13874 LW-13175-4-2714 Hase Assy. Preduct improvement,
74222 LW-13181.6-254 Hose Assy. Preduct improvement,
12467 4222 Hose Assy. Product improvement,
F4532 LW-13175-4-348 Hose Assy. Product improvement.
EW-12798-8.190 LW 12799-65-110 Hose Assy. Product improvement,
73328 LW-1278%-6-110 Hose Assy, Praduct improvement,
75203 LW-13177-4-334 Hose Assy. Praduct improvement,
12863 75203 Hase Assy. Product improvement.
LW-12871-8-051  LW-12877-6S-081 Hose Assy. Product #mprovement,
LW-16445 LW-12877-6-051 Hoss Assy. Product improvemsnt,
77958 LW-12738-4-348 Hose Assy. Proguct improvemsnt,

8-20




LYCOMING 10~540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PART NO. PART NAME PAGE NG. PART NO. PART NAME PAGE X0,
ANB-12 Bolt 51 LW-10847 Dowet 1-1
ANS-13 Bolt 5-1 LW-10669 0 Filter Assy, 25
ANS-14 Balt 5-1 LW-19671 Gaar Assy. 28
ANG-1§ Belt 5-1 LW-16799 Spacer 211
ANS-I4A Bslt 1-10 Liv-10806 Spacer 28
ANE A Bolt 1-7 LW-19807 Adaptsr Assy. 28
AN365-632A Nut 45 LW-10843 Crankshaft Assy. 1-1
ANSGHBI3Z2HE Set Scrow 18 LW-10844 Crankshalt and C'wt. Assy. 1-7
ANT8D-2 Nigple 848 LW-10884 Housing Assy. 1
ANTI1-2 Elbow 58 LW-10868 Housing Assy. 2-1
ANBHM-10L Plug &7 IW-10918 Housing Assy. 241
ANBIS-4 Niople 88 LW-19917 Housing Assy. 21
AMNBIE-8 Nipple 27 LW-10952 Shim 81
ANB22-4 Elbow 87 LW-1997% Gage Assy. 13
ANBZ2-B Elbow 27 LW-109786 Fuel injector 6-7
ANB44-18D Fitting Breather 27 LW-11021 Bearing 1-5
ANSM-8C Washer 2-5 LW-11166 Fuel Pump 211
ANI18-B Heduger 6-7 LW-11167 Valve 35
ANB31-12817 {rammet 39 LW-11218 Fuel injector §-7
AN 123857 “0" Ring 29 LW-11273 Clamp 6-1
LW-10478 Seat 35 LW-11476 Adanter 25
LwW-10677 Seat 3-8 LW-11477 Balt 25
LW 10891 Link Afternator 51 LW-11483 Adapter Assy, Gil Fiiter 25
LW-10178 Heguiator 53 LW-11485 Tube 3-5
LW-10188 Hagulator £-3 LW.-11575 Bearing 15
LW- 10207 Piston 31 LW-11713 Spring 1-5
LW-10284 Gear 1-7 LW-11756 Connacting Rod Assy. 3
LW-102%0 Gear Assy. 19 LW-11795 Spring 35
Lw-10282 Gear Assy. 149 LW-11796 Spring 35
LW-10303 Pl 21 LW-11797 Spring 35
LW-10347 Gear Assy. 27 LW-$1800 Spring 35
LW-10318 Gear Assy. 2-3 LW-118886 Spacer Nut -8
1L W-10329 Siseve 25 LW-11824 Fusl injectar 6-7
LW-H1321 Spring 25 LW-11825 Tube Assy. 818
LW-10324 Gear Assy. 18 LW-11842 Crankshaft Assy. 17
L W-13329 Shaftgear Assy. 211 LW-11843 Crankshaft and C'wt. Assy, 1.7
LWAHI Adanter Assy, 23 LW-11866 Guide 33
LW-14332 Lockplate 1-7 LW-11857 Guide 33
L W-10341 Insary 241 LW-11358 Guide 33
LW-10344 Bady Assy, 23 LW-12083 Switch 54
LW-10442 Gear 1-8 LW-12085 Switch 54
LW-10446 Eibow 6-10 LW-120880-134 Tube Assy. 6-4
{10454 Housing Assy. 81 LW-12088-0-178 Tubg Assy. §-9
LW-18541 Gear Assy. 18 LW-12088-0-24G Tubs Assy. §49
LW-18608 Lhp 38 {W-12088-0-218 Tube Assy. 6-9
LW-18809 Rivet 38 {W-12008-0-276 Tube Assy. 6-8
LW-18810 Baffle and Clp Assy. 2.8 LW-12136 Cushion 4.3
LW-18811 Batfle and Clip Assy. 38 LW-12186 Nut 31
LW-10641 Housing Assy. 241 LW-12191 Fipe 65
LW- 13646 Connecting Rod Assy, 31 LW-13842 Gear Retaingr 4-1

9-1



PART NO.

LW13775
LW-13781
Lw-137180
LW-13782
LW-13794
LW-13786
LW-13831
£ W-13837
L1 W-13838
LW-13844
1 W-13847
Lw-1388
LW-13885
LW-13896
LW.13964
LW-13906
£ W-13808
LW-13820
LW-13923
LW-1482¢
|- 14057
LW-34067
LW- 14060
L W- 14460
1W-14178
Lw-14183
LW-14184
LW-14260
LW-14305
LW-14318
LW-14318
LW-14324
LW-14637
LW-14549
LW-1T28
LW-14730
LW-14732
LW. 14737
Lw-14740
LW- 14754
LW-14756
LW 14820
i Ww-14828
LW-14875
LW-1490¢
LW 14954
LW-14965
1 W-15472
W15
{W-12182

LYCOMING

PART NAME

Impelier Assy.
Crankease Assy.
Shaft

Seat

Stud

Shaft

Erankoase Assy.
Crankcase Assy.
Erankecase Assy,
Erankcase Assy.
Crarkcass Assy.
Bearing

Bearing

Piug

Kit, O3 Fifter
{1 Filter

Fuel Pump

Fuei Puma
Bushing

Shaft

Clip

Clip

Clip

Clip

Plug

Tuhe Assy.
Fuel Injsctor
Sea

Alasnator
Alemator
Alwrnator

Al mator
Shim

Shim

Gage Assy.
Gage Assy.
Gage Assy.
Gage Assy.
Gage Assy.
Gage Assy.
Gage Assy.

Ring

Reducer
Bracket

Samp Assy.
Bearing

Spring

Fuel Fump
Starter

Pipe

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PAGE NG.

23
1-4
31
5
1-1
1.8
31
-1
-1
1-%
1-1
1-5
15
18
25
25
214
2-11
34
16
4-1
&5
41
45
27
6-19
6-7
23
5-3
5-3
53
5-3
51
51
1-3
1-3
13
1-3
13
1-3
1.3
1-F
27
4-1
§3
31
3-B
21
54
6-5

9.2

BARY NG.

L#-12183
LW-12394
LW.-12185
LW-12272
LW-12427
LW-125616
{W-12545
LW-12545
LW-12545
LW-12561
LW-12662
LW-12582
LW-12583
LW-12588
LW-12604
LW-12681
LW-12681
Lw.12688
LW-12707
LW-12785
LW-12788-4-340
LW-12799-658-110
|W-12878-45-344
LW-12877-6-124
1LW-12877-65-0%1
Lw-12892
LWw-12887
LW-12488
LW-13038
LW-13077
LW-131754-274
LW-13175-4-340
LW-13177-4-334
LW-13181-6-264
LW-1321%
LW-13232
LW¥-13306
LW-13346
Lw-13308
LW-13321
LW-13322
LW-13323
LW-13383
LW-13384

LW 13385
LW-13518
LW-13521
LW-13822

L W-13841
LW-15872

PART NAME

Pipe

Pipg

s

iockplate

Cylinder and Hoad Assy.
Chip

Plug

Plug

Plug

{rankshaft Assy,

Crankshaft and {'wi. Assy,

Crankshaft Assy.

Crankshaft and C'wt. Assy.

Insert

Nipple

Gasket

Gasket

Seat

Adapter
Gasket

Hose Assy.
Hose Assy.
Hose Assy.
Hose

Hose Assy.
Thrast Button
Cytinder and Head Assy.
Cylinder and Head Asty.
Bracket
Spring

Hose Assy.
Hose Assy.
Hose Assy,
Hose

il Filter
Housing Assy.
Giasket
frasket
Gasket

Seat

Seat

Seat

Baftle
Support
Suppart
Maniold Assy.
fearing

Valve

Cushion
Starter

FAGE NG.

65
85
85
35
33
58
8-1
6-3
54
-1
1.7
17
i7
21
6-8
41
43
33
43
2.5
§-18
618
§-10
6-14
§-10
31
33
33
59
34
6-18
§10
6-10
810
25
B-1
81
83
64
3-5
35
35
-1
-1
61
§-8
31
35
4.1
54




LYCOMING [0-540 SERIES PARTS CATALOG |

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PART NQ. PART NAME PAGE NG, PART NG. PART NAME PAGE NG,
LW-15582-505 Clamp 39 MS-20823-8 Eibow 68
{W-15682-3-78 Ctamp 6-5 MS-20823-6D Elbow 33
LW 15628 Seal 5 MS-20823-8 Eibow 27
LW-15730 Housing Assy. 65 MS-21818-G12 Llip &4
LW-13175-3483 Hose Assy, 6-10 FAS-21913-G12 {lip 4-1
Lw-157208 Kit, Magnetn 41 MS-28775-147 Seal, 0" Ring 28
LW- 157208 Kit, Magneto 43 MS-2865128 Sest, Gif g7
LW-157209 Kit, Magnete 4.3 MS.28512-18 Sea, O 1
LW-163050-9 Magneto 4-3 8708 Washer 1-18
L W-320288.2 Clip 41 STD-8 Washer -3
LW-328472-4 Clip 4-5 STG-8 Washer -5
L¥-3482801 Manete 43 §7TD-8 Washer 27
LW-349310-1 Magnets 4.3 ST{H-8 Washer 29
LW-348310-8 Magneto 43 §7TD-8 Washer 41
LW348370-4 Magneto 4-3 5¥D-8 Washer 4-5
LW-382680-11 Magneto 4-1 §YD-8 Washor §-1
1 W-382560-13 Magneto 4-1 §7D-8 Washer 83
LW-382610-13 Magneto 4-3 STD-§ Washer 6-4
LW.282638 Kit, Magneto 4.3 §TD-8 Washer 85
LW-384602-307 Harness 4-3 §TD-19 Howel 16
LW-385126-105 Magneto 41 §7TD-33 Washer 13
LW-385126-107 Magneto 4-1 8¥D-33 Washer 1-i6
LW.-385148-11t Magneto 41 §YD-33 Washer -1
LW-820026-2 $lip 4.1 81035 Washer 18
LW-620028-6 Clin 4-1 STD-35 Washer 2-3
LW-6200384 {iip 41 57335 Washer 28
LW-B208374 Cip 4.1 87035 Washar 211
1 W-684662.363 Harness 4.1 87035 Washer 37
LW 7205153 Harness Assy. 4.5 57135 Washer 54
LW-M-2376 Plate, Spark Plug Cable 45 STH-35 Washer 8-7
LW-M- 2454 Harness Assy. 4-5 8To-1 Plug §-3
LW-M-2455 Harness Assy. 4- STL-82 Screw 88
LW-M-2460 Harngss Assy. 45 $TH-8% Plug g1
LW-M-2461 Harness Assy. 4.5 STR-11Y Gasket §1
LW-M-2463 Harness Assy. 45 ST Gasket §-3
LW-M-2464 Harness Asgy. 4.5 STI-111 Gasket §-4
{W-M-2468 Harness Assy. 45 STG-160 Washer 1-18
LW-M-2467 Harness Assy. 4-H ST0-169 Washar 23
LW-M. 2488 Harness Assy. 4-5 STE-189 Washer 25
LW-M-2470 Harness Assy. 4.5 STE-160 Washer 27
MS-124703 tnsart 21 §TB-180 Washer 28
M- 1985.48 Raplacement Lead 4.5 STD-160 Washer 37
M-1985-72 Replacement Lead 4-5 STB-160 Washer 41
A-13847-3 Koy, Valve 35 ST0-160 Washer 4-5
MS-13588-3 Cap, Valve 35 STD-180 Washar g1
MS-18625-1081 Ring 19 §TH-160 Washer §-3
BAS-16625-1100 fling 25 5TR-160 Washer §-4
MS-16625-1125 Ring §-1 $YD-160 Washer §5
MS-20872-8 Elbow 69 STh-180 Washer 6-8
M5-20823-4 Elbow 88 ST0B-208 Seal 21

9-3




LYCOMING [0-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PART KO. PART NAME PAGE NO, PART NO. PART NAME PAGE NO.
8TD208 Seal 249 8TH-850 Serew §9
ST0-113 Seal Z2-11 ST(-872 Nt 1-18
STD-%t Washer 34 8T8-872 Mzt 51
§TD-261 Washer §-8 STD-1045 {asgket 15
STB-2494 Gasket 25 STH-1065 Dowet 1-7
STB-294 Gagket 247 STD-1164 ingert 83
$19-365 Pl 6-1 STO-1173 insert 84
ST-425 Washer i-5 STO-1201 Boit &7
ST0-425 Washer 6-1 8T8-1204 Balt 2-3
§T0-425 Washer £8 STH-1214 Piug 1-7
STD-475 Washer 18 $TH-1218 Bolt 23
ST475 Washer 28 STi-1215 Boit 6-5
STD-475 Washer 211 STD-1338 Plug LR
STD475 Washer 3.7 STD-1339 Plug 23
STR-47% Washer 4-1 §T13-1338 Plug 23
STD-475 Washer 43 STD-1488 Nus 110
S$TN-475 Washer 54 STD-1418 MNut 1-6
STD-475 Washer §-7 STD-1418 Nut 24
5TH-514 flowei -1 STO-1410 Mut 211
STE-014 Dowsi 6-1 STO-1410 MNut 3-1
8710)-551 Plug -1 STD-1410 Nut 41
§TH-551 Plug 83 §Y-1430 Mut 43
8T6H-551 Plug 64 STD-1410 T3 5-4
STD-b53 Serew 45 ST3-1400 Nut 87
STD-567 Sowel 19 §TR-1411 Mt 18
STG-58% Gasket £-1 $TR-1411 Nt 25
8TH-544 Nt 1-3 STDR-1411 Mus 21
$TI-556 Nut 118 STE-1411 Mt 2-8
ST-868 Washer b1 STD-141 Nut ik
STD-B70 MNut 35 STG-11 Nt 37
STDETS Nut 4-1 §7T0-1411 Nut 4-5
STD-6H Nut 45 STB-1411 Nut 8-1
STD-670 Nut §-9 ST-1411 Nut 6-2
STD-676 Nut 51 STO-1411 Nut 84
STB-578 Washer 13 STG-1414 Beit 11
STo-878 Washer 110 ST-1418 Bolt 110
5TD-684 Nipple 34 STD-1419 Beit 130
STD-694 Washer 81 ST-1419 Balt 2-3
STh-652 Serew 38 8YD.1419 Bait b-1
§TD-682 Screw 4-1 STD-1410 Boit §-3
S§7D-692 Serew 45 STD1419 Boit 64
STD-692 Sersw B-8 §T-1420 Nut 23
$T9-6586 Washar 4-1 §70-1489 Bolt 6-8
§TH-698 Washer 45 §70-1631 Gowsl 24
ST0-785 Beait 2-11 STD-1646 Bolt 1-1¢
STD.713 Ceotter Pin &% §79-1646 Bolt g-1
879-784 Plug 21 STG-1688 Serew KE:
STB-784 Mug 29 STD-1688 Screw 6-1
STD-784 Piug 81 STD-1588 fioit 81
§TD-798 Dowsl 1-8 STI-1888 Balt §-3

9.4




LYCOMING [10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PART NOD. PART NAME PAGE NO. PART NC. PABT NAME PAGE NO.
§TH-1688 Boit 64 %G-22 Stud 249
§TB1727 Washer 4-3 3¢z Stud 11
SYD-1727 Washer 51 31¢-12 Stud 33
STO472T Washer §-7 31613 Stud t-1
STD-1737 Ring 2-11 316-13 Stud 33
§TD-1783 Latknut 6-7 31¢.14 Stud 1-1
STD-1774 Dowet _ 27 e Stug §-5
STO-1714 Pin 28 31C-15 Stud 64
STD-1T1e Pin -1 316-18 Stud 1-1
3TD-181 Hose 14 Jc16 Stud 65
§TH-1828 Bait 28 31619 Stad 21
§TH-1838 Bolt 51 31¢-28 Stud 21
STI3-1849 lnsert 25 3en7 Stud 2-1
STD-1856 Screw 2-8 3icn-28 Stud 2-1
STD-1812 Insert 33 3813 Stud 11
STD-18 M4 Screw 4-1 38-1% Stud 141
STD-1874 Screw 4-5 38-15 Stud 61
STO-1874 Belt 23 815 Stud 63
8TD-1875 Belt g-1 3818 Stud 84
§YG1875 Balt 65 3818 Stud 1-1
STD-1882 Screw 2-11 3g-2z2 Stud 11
STB-1889 Bait -1 380-17 Stud 1-1
STG-1861 Drive Stud 64 383-B Nut 37
S$T3-1925 Serow 37 53-1% Stud 11
ST-1925 Screw 41 1428-8 Bali 14
5701925 Screw 4-5 1102 Plug 1-1
STC-1831 Bsit 1-10 1102 Plag 21
S§TH-1831 Bolt z3 1102 Piug §-1
STH-1837 Screw 1-7 1102 Plug g3
$TD-2629 Bolt 41 tin2 Plug &5
ST-2029 Boit 4.5 1182-83 Spark Plug 45
STO-2043 Nat 37 1182-04 Spark Plug 4-5
§TO.2078 Daws! 17 1182-J3 Spark Plug 4-5
STH-2684 Boit 1-18 1182-K4 Spark Plug 4-5
§Y0-2090 Nat 37 1182-Wh Spark Plug 4-5
STG-2156 Boit b4 1182-Y3 Spark Plug 45
5Th-2187 Screw 19 1540 Phug 2-7
§TD-2168 Nut 18 8313 Gasket 27
S$T0-2188 Hase 38 8313 Gasket 24
5TD-2184 Plug 6-3 0415 Gasket 29
25C-8 Stud 33 6BGGS Key, Valve 35
25C-9 Stud 33 6E0Y6 Gasket 21
409 Stud 6-1 660398 Bushing 37
25C-10 Stud 25 60422 Scraen §-1
25C-11 Stud 51 66430 Covar 27
25011 Stud 6-3 603436 Cover 28
25¢-1% Stud 6-4 650748 tmpeiler 23
e-12 Stird 2-1 66883 Strap 1-30
4012 Snd 28 60945 Flug 1-7
250-21 Stud 2-1 51084 Sprirg 15

9-5




Lrycoming  10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
B1173 Gasket 25 89532 Seat 35
61183 Gasket 27 §9561 Hasket 2.8
81247 Lover 37 63603 Hose 6-5
81260 Exhaust 37 89675 Conpesior 27
61261 Stud 21 £9796 [ vt 111
51297 Impelier 23 318 Seat 35
61298 {mpeliey 23 79455 Gasket 1-6
51503 Siceve 15 0458 Bracket 13
51644 Plunger 1.3 0457 Gasket 1-3
51548 Namepiate 84 041 Washer 2-11
62224 Gasket 43 a4 Screen 63
52285 Clip 4-1 10434 Sereen g4
52258 Elip 4.5 10485 Pipe §5
62417 Phyg 27 71481 Ring, Gil Seal 31
52817 Scresn Assy, 25 71548 Washer 37
55321 Gasket 37 71586 Washer 23
62388 Lap, Valve Stom 35 71688 Washer 28
62922 Seat 35 11610 Haok RE
55007 Retainer 1-1 71611 Retainar 39
55441 Seat 3-5 71640 Plug 17
65614 Plug 38 71651 Fitting Breather 2.7
56224 Gasket B-7 11662 Gear Assy. 18
58810 Bushing 3-3 71564 Gear Assy. il
B667S Bushing 33 gg7 Loackpiate 211
6728 Washer 3.5 71668 Geoar Assy. 18
56731 Cover 37 11875 Adapter Assy. 249
66732 Gasket 37 71699 Conasctor §-3
66786 Insert, Spark Plug 33 71698 Connector 84
67112 Racker Assy. 3-1 1137 Tube Assy. 39
87113 Rocker Assy. 37 71894 Seat 33
67114 Bushing 37 71803 Bushing 1.7
67193 Gasket 37 71967 Washer 17
67185 Exhaust 37 11913 Elamp 4-5
5114 (ear 1.7 118713 Gaskst 153
87516 Lockplate 17 12050 Key, Valve 36
67528 Stud 24 72853 Gasket 16
B7530 Bushing 18 12858 Sump Assy. 64
65738 Adapter Assy. 21 12057 Seat 33
67542 Ball Bearing 4-3 12658 Seat 33
58315 Gasket 28 724584 Gasket 13
68868 Soring 1-5 12060 Bushing 37
6758 Tube Assy. 349 72461 Bushing 7
BR7E1 Tube Assy. 38 72062 Bushing 1.7
58785 Cover 37 12074 Bushing 17
69166 Gover 29 12081 Ring, 0if Seal -5
69159 Adapter Assy, 1 72156 Bushing 17
68164 Hasket 21 72168 Bushing i1
BaZ80 Insert, Spark Piug 33 72167 Pipe, £xiension g1
69444 Rocker Assy. 37 72168 Pipe, Extension -1
89516 Housing 2.5 72168 Pipe, Extension &1

9-6




PART NO.

FPARE
72218
12226
T2245
12248
12265
12366
12312
72343
12344
72351
123
12378
12412
72666
128728
12102
72703
12166
1271
27497
72801
72815
77834
12877
12858
F2980
72864
71865
12972
2874
72896
73064
13813
73627
7303
13032
73050
13136
73152
73249
73250
13251
73262
it
73348
13383
13434
73435
73436

LYCOMING

PART NAME

Stud

Gasket

Gasket
Support Assy.
Shaft

Shroud Tube Assy.
Bracket

Ring, O Seal
Stahitizer
Stshilizer
Scrow

Eibow

Gover

Cover

Gear

Shatt

Tube Assy.
Tube Assy.
basert

Ring

Halter
Counterweight Assy.
Bracket

Cover
Hydraulic Tappet Body
Baffie

Plug

Gear Assy.
Rotler
Shafigaar Assy.
Gear Assy.
Fitting Breather
Coupling
Counling

Tube Assy.
Housing Assy.
Gasket

Ciip

Bracket
Bracket
Washer

Washer

Washer

Washer

WValve

Flange
Lockplate

Rod Assy.

Hod Asgy.

Rod Assy,

10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAL INDEX

PAGE NG,

§-1
§-b
13
17
211
35
13
13
33
3-3
45
g-168
16
248
17
37
18
39
g1
6-b
-7
17
445
348
1B
6-1
6-1
29
17
AL
23
27
43
43
39
65
87
4-1
59
89
16
16
1-6
1-6
3b
85
B-1
3-7
37
37

9-7

PART NO.

73485
13456
73457
73458
73636
73844
13751
13712
73810
3818
13857
73837
73938
73485
73866
158N
13675
14974
74151
FLYLA
74278
74484
14518
714541
14630
14638
14837
74841
74718
14836
74833
T4887
75009
75830
75839
75040
75060
75861
15078
75979
15088
75118
75124
75133
15283
75287
75338
75338
75380
78444

PART NAME

Rad Assy.

Rod Assy.

Hod Assy.

Haod Assy.
Caupting
Eounterweight Assy.
Clamp

Nozzle Assy.
Bushing

Gasket

Ring

Fiel iniegtor
Vaive

Bracket

Spacer

Clamp

Baffie Assy.
Eibaw

Nozzle Assy.
Ring

Bracket Assy.
Pate

Altemnator Bely
Valve

Fiange

Rocker Assy.
Hushing

Shaft

Baffie Assy.
Gear Retainer
Housing Assy.
Spucer

Bracket

Suppor: Assy.
Crankshaft Assy.
Crankshatt and C'wi, Assy.
Boit

Bkt

Crankshaft Agsy.
Crankshaft and C'wi. Assy.
Piston

Gasket

Gear Retainer
Gage Assy.
Manifeid Assy.
Body Assy.
Baffte Assy.
Baftie Assy.
Link Alternator
Adaptar

PAGE NO.

37
37
37
37
43
-7
68
11
1-7
21
KR
67
35
6-8
88
89
3-8
69
g
3.1
6-8
37
53
35
§b
37
3-7
23
39
43
8-1
37
&8
1-7
17
17
31
34
7
17
31
37
43
13
&8
23
38
39
&1
§1




LYCOMING 10-540 SERIES PARTS CATALOG

WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES

NUMERICAIL INDEX

PART NO. PART NAME BAGE NC. PART NO, PART NAME PAGE NO.
15447 Nipple 68 77160 Guide 3-3
75567 Fuel irjector 6-7 77389 Bushing 11
75573 Manifold Assy. &8 71364 Tube 58
75656 Bushing 17 Ti461 Spring 1-6
Tag57 Bushing 1-7 71521 Extansion 1-3
15675 Extension 13 11578 Support Assy. i-7
18731 Exmnsion 13 77653 Housing Assy. 6-&
75738 Nipple 6-10 77654 Soacer &7
15908 Gasket 37 71756 Bracket 5-1
15944 Vaive Assy. 25 11187 Bracket §-1
15065 Ciamp 4-1 17170 Extansion -3
75965 Ciamp 4-3 71868 Valve Assy. 1-6
16626 Alternator Beft 53 77852 0il Filter Base Assy. 25
75118 Spacer 19 77853 G Filter Housing Assy. 2]
75148 Camshaft 17 71872 Bushing 18
78152 Hausing Assy. 21 77806 Spacer 3-7
716155 Shaft Assy. 14 18054 Overvoltage Relay 53
18220 Stud 110 78960 (vervoltage Relay 53
18304 Elbow g7 78100 Housing Assy. 65
75422 Elbow £-10 78290 Prunger Assy. 35
76486 Fuel Pump 2 78388 Pin 18
76529 Plug 1-6 13446 Housing Assy. 21
165534 Shim 51 78523 Eibow 6-1%
78538 Seat 25 18524 Socket 35
16134 Zip Strap 4-% 78528 Body Asy. 23
76734 Zip Strap 4.5 18614 Fulley 8-
18135 Brackst 6-3 78617 Idter Shaft 51
16768 Lockwasher 8-1 8879 Bail Bearing 81
TB76Y Eocknut 5-1 78638 Putiey and Shaft Assy. 51
16784 Shatt 23 78824 Manifpld Assy. &8
16788 Bear -7 78443 Fugl Pump 211
76787 Roiler 1.7 13407 Maniold Assy, £-8
76788 Roiler 1-¥ 1024 Bushing 17
167495 Grankshaft Assy. 1-7 79034 Fugl injector 87
78861 Crankshaft and C'wt, Assy. 17 W-72063148 Replacement Lead 43
76943 Guide 33 10-720631-48 Replacement Lead 4.5
77083 Fuet Injector 6-7 10-720631-78 Repiacement Load 41

10-72883%78 Rezlacement Lead 54

9.8




